INGERSOLL-RAND
| P-250SD

OPERATING & MAINTENANCE MANUAL
with spare parts list

MANUAL D'UTILISATION ET D'ENTRETIEN

avec catalogue de pieces detachees

BEDIENUNGS-UND WARTUNGSANLEITUNG
mit ersatzteilliste

LIBRO D'USO E MANUTENZIONE
con hista ricambi

Doosan purchased Bobcat Company from Ingersoll-Rand Company in MANUAL DE MANEJO ¥ MANTENIMIENTO
2007. Any reference to Ingersoll-Rand Company or use of trademarks, Li de R

service marks, logos, or other proprietary identifying marks belonging con Lista o hepuestos
to Ingersoll-Rand Company in this manual is historical or nominative
in nature, and is not meant to suggest a current affiliation between
Ingersoll-Rand Company and Doosan Company or the products of
either.

FROM 10 _ leally bt 20§ty
SERIAL No. RANGE 656001 | | 656501 | Shadl adad Lelld me



Doosan
Disclaimer


INGERSOLL-RAND
‘ P-250 SD

OPERATING & MAINTENANCE MANUAL

MANUAL D'UTILISATION D'ENTRETIEN

BEDIENUNGS-UND WARTUNGSANLEITUNG

LIBRO D'USO E MANUTENZOINE

MANUAL DE MANEJO Y MANTENIMIENTO
PARTS BOOK C.P.N. 92124502
ISSUE No. 6

DATE : SEPTEMBER 1986
Revised (10-12)


Doosan
DATE OCTOBER


INDEX TABLE DES MATIERES INHALTSVERZEICHNIS INDICE INDICE o gl
SECTION 1 SECTION 1 ABSCHNITT 1 PARTE 1 SECCION 1 \TJ:AJ:
le o
GENERAL DATA CARACTERISTIQUES ALLGEMEINE DATEN EQSQEXET'ST'CHE DATOS GENERALES s
SECTION 2 Foncrionnement ABSCHNITT 2 PARTE 2 SECCION:2 oot
Operation onctionne Bedienung Modo d impiego Funcionamiento L
Before Starti Avant de démarrer pieg A d il b
efore Starting Démarrage Vor dem Start Prima de! I’awiamento ntes de ta puesta en march e
Startlr?g Unit Arrdt Anlassen Avviamento Puesta en marcha j _..,;
Stopping SECTION 3 Abstellen Verifica spial/indicatori Parada ’
SECTION 3 b ubrification ABSCHNITT 3 Arresta SECCION 3 ¥ il
(l__su brica'lion Généralités it::\mierung PA:'I"E 3 (l:.‘,::::::cmn S
enera . hesi gemaines Lubrificazione
. v d’huil essey . " . I
Compressor Oil Change lc.langa utle compr r Kompressordiwechsel Generalitd Cambio de aceite compresor daiall oy oo
Engine Lubricating Oil :unle r?olt:}’r lubrifiants Motordl Cambio olio compressor Aceite lubricante motor 3l Gy
Lubricant Specifications ?_rr;l:t;::a:lon uhrian Otvorschriften — Tabelle Ofio Motore Especificaciones lubricante — .;al;d".l" Hisl pn
— Table SEC ABSCHNITT 4 Tabetta specifiche tubrificanti cuadro dyde -
. E TI_ON 4 War tung PARTE 4 SECCION 4
SECTION 4 Entretien Aflgemeines . Mantanimiento t it
Maintenance Géndralités Siria . Manutenzione General FHWA
General Circuit de ré . Iriicklauf/Abscheider Generalita .
) ircuit de récupération K L e Linea de recuperacién
Scave L Filtre & huil ompressorifilter Tubo di ricupero e
nger Line iltre uile compresseur . . ; X Filtro aceite compresor v | s
Compressor Qil Filter 1 sé d'huil Kompressoritabscheider- Filtro olio compressore X I “aadin
) ément séparateur d'huile element . Elemento separador aceite e I EY e
Compressor Oil Separator compresseur Kompressordi Elem;ntq filtrante del compresor G boli Sae
Element Huile compresseur g - ) serbatoio separatore . P
i Reifen/Reifendricke . Aceite compresor 3
Compressor Oil . . Olic compressor o . . thaalicy;
Pneumatiques-pressions Radtager i - Neumaticos/presidbn neumaticos Y Y i
L\;‘msll;vra"’remre Roulements de roues Motoréltitrer Pressione pneumatici Cojinetes ruedas e
E o€ Oeﬁr;:r[?s F""a_a huite "10“3'-"_ Sicherheitsabschaltsystem ('.:'Zf.ulscmelt.to ru:‘:re Filtro aceite motor gt s
Pngrne. i : ilter Sécurités entrainant Farrét Batterie '| tro o :;-:. m o , Sistema de parada protectora i uu‘{ﬂc—d
rotective Shutdown System du groupe Ventilatorantrieb SIStBITEB arresto di sicurezza, . o ¥l e
Battery Batferie Kompressordlkiihler Batteria Bateris ey
Air Filter Elemants Eldments filtre & air Schlé?;che Regolatore di pressione e velocitd Filtro combustible mator slybl ol pr puslie
i iltri ari Regulador de velocidad y presiéon - 2,1 4 Al
gg:;’“rg;:"g:hé" | Entrainment du ventilateur de Kraftstofftank f’"m aln: ftredd : v Ig lad od P };-al“fff::
r Qit Cooler g entola di raffreddamento dlvula descargadora s
refroidissement . :
';::?STE ) Réfrigérant d’huile compresseur ?agiat.ore_ olio compressare lepulso ventitador refrigeracion a,:jt:;
n H ubaziom
Flexibles angueras
Résarvoir de gazole Serbatoio nafta Tanque combustible ol
hially e ol B
L)t ol
A il
Ullsl-l sl yid
i
JIERHIPETEP. S N
BV it it
B3 o bk

INGERSOLLRAND




INDEX

TABLE DES MATIERES

INHALTSVERZEICHNIS INDICE INDICE g s,,‘ ]
SECTION & SECTION 5 ABSCHNITT § PARTES SECCION 5 N
Speed & Pressure Regulator Régulateur vitesse-pression Druck- und Drehzahlregler Regolatore di pressione Regulador velocidad y presion ARl ahai 23
Adjusting Instructions Réglages Einsteliung Istruzioni per la taratura Instrucciones para ajustes Ay
T e A
SECTION 6 SECTION 6 ABSCHNITT 6 PARTE 6 SECCION 6 At
Trouble Shooting Dépannage Fehlersuche Guasti Loacalizacion de averias _J'r"-u'::
Trouble-shooting Chart Tableau de recherche des pannes Fehlersuchetabelle Tabella del guasto Cuadro de localizacion de averids Wy
Wiring Diagram Schéma électrique Schaltplan Sehema impianto elettrico Esquema de los cables Gy
Torgue Value Chart R
SECTION 7 ABSCHNITT 7 CAPITOLO 7 SECCION 7 LSt e
's,ig‘:s?:-‘lg-r RECHANGES . ERSATZTEILVERZEICHNIS ELENCO DEI COMPONENTI LISTA DE PIEZAS - -
:’;;t(;‘c:mmandes -7.1 Fahrer 7.1 Azionamenti : 7.1 impulsadores, motor bl g de et
7.1 Drivors : Ech r Motor Motore Motor bt nt e il
Engine Sc a:pmentbu bl Auspuff Condotti di scarico Escape
Exhaust ystéme combustible Kraftstoffsystem Sistema d’alimentazione Sistema de combustible skt -y
Fuel System 1.2 Compresseur e
7.2 Air End : C.ompresseur complet 7.2 Luttaustrittsende 1.2 Lato Aria Compressa: 7.2 Compresor bt
Air end complete kompl. Luftaustrittsende Lato aria compressa al completo Compresar completo M‘_u.:'-" f'?"
i . 7.3 Systéme admission air b A s
;3 ?;{térg:;Svnom | Ensembile filtre air 7.3 Luftansaulisystem 7.3 Sisterna d’ammissione dell’aria; 7,3 Sistema entrada de aire sabl oyl
Air Filter Mounting Support filtre air Luftf[ltersatz . Insieme filtro dell’aria Equipo filtro de aire R T
Luftfilter-Befestigung Mon taggio filtro aria Montaje filtro de aire T r_u I
7.4 Regutation : 7.4 Réglages s i
Unloader Déchargeur 7.4 Regelung 7.4 Regolazione: 74 L:Jf’l'"
An.r f’lplng Tuyauterie air Ausgleichsventil . Scaricatore Regulaci &n o - 'G
Minimum Pressure Valve Soupape de pression minimum Luftleitungen Tubature dell’aria compressa Descargador RIS

and Discharge Piping
Air Cylinders

7.5 Cooling System :
Fan Drive

Qil Cooter

Separator Tank

0il Piping

0il Temp Bypass Valve

7.6 Control and Monitoring
System :

Battery

Wiring Harness and Switches
Instrument Panel

Control Panel

et tuyauterie déchargeur
Cylindres air

7.5 Systadme refroidissage
Transmission ventilateur
Refroidisseur huile

Réservoir séparateur

Tuyauterie huile

Soupape dérivation température
huile

7.6 Systdme de contrile et de
commande

Batterie

Faisceau de cablage et panneau
contacts instruments

Panneau contrble

Mindestdruckventil
und Abgasrohre
Luftzylinder

7.5 Kiihlanlage

Gebliseantrieb

ikiihler .

Abscheidertank

Olleitungen

Umgehungsventil /O temperatur

7.6 Steuerungs und Uberwachungs

Anlage *

Batterie

Kabelbaum und Shaiter
Instrumententafel
Steuerpult

Valvola di pressione minima
Tubature aria di scarico
Cilindri aria compressa

7.5 Sisterna di raffraddamento
Azionamento del ventilatore
Radiatore olio

Serbatoio di separazione
Tubature dell’olio

Valvola di ‘bypass’ per
termperatura delt’olio

7.6 Sistema di Controlto e di
Misura:

Batteria

Cablaggio e commutatori
Pannetio di strumentazione
Panella di controllo

Tuberia aire

Vatvula presibn minima
y tuberia de descarga
Cilindros aire

7.5 Sistemna de engriamiento
Impulsador ventildar
Enfriador aceite

Tanque separador

Tuberé aceite

Valvula de desvio temperatura
de aceite

7.6 Sistena de control

Bateria

Mazo de cables e intarruptores
Tablero de instrumentos
Tablero control

i Lok ples

FETURTTE Y

: ..S.-.:JIJ

oyl

Lot il XV Lok
FPES P

Llaliisd

D e il s st V-V
ST R

IS it -

Ui kil e A-Y
1TSS [N W SCU Ry I
by el aalt

Dok -V
be el LA ki
Sk Sl b

ol

INGERSOLLRAND




INDEX

TABLE DES MATIERES

INHALTSVERZEICHNIS

INDICE

INDICE

\J.-JJ.G.A:J|

7.7 Sub Assembly

Main Components —
Enclosure — Plating and Decals
7.8 Trailer Equipment
Running Gear — Lights —
Bumper — Wheels and Tyres
7.9 Fasteners

Recommended Spare Parts
and Maintenance/Service Kits

7.10. Recommended Spare
Parts

Filter Service Kit

Basic Spares Set

| ntermediate Spares Set
Major Spares Set

Gasket Set

7.7 Sous-ensemble
Principaux composants

Compris — Plaques et auto-collants

7.8 Equipement remorque
Accessoires de marche —
Lumidres — Amortisseur —

Roues et pneus
7.9 Fixations

8.0 Pidces détachées

recommandées et kits d'entretien

7.10, Pieces Detaches

Recommandees

Kit entretein filtre

Jeu de pieces detaches
de bases

Jeu de pieces detaches
intermediaries

Jeu de pieces detaches
majueres

Jeu de joints

7.7 Unteraufbau
Hauptbestandteile -
Anlagen - Ausstellung der
amtlichen Bescheinigung
und Abziehbilder

7.8 Anhinger —Ausstattung
Laufwerk - Lichter —
StoRdampfer - Rider und Reifen

7.9 Befastigungen

8.0 Empfohlene Erstazteilliste
und Wartungs/Kundendiestsitze

7.10. Empfohliene
Ersatzteile

Filtro Service-Paket
Ersatzteile Fundamental
Ersatzelle Zwischcensatz
Hauptersatzelle-Staz
Dichtungssatz

7.7 Sottogruppi
Elementi principali—
Allegati— Placcatura ed adesivi

7.8 Apparecchiatura di
Rimorchio

Trasmissione — Luci —
Paraurti — Ruote e Pneumatici

7.9 Dispaositivi di Fissaggio

B.0 Pezzj di ricambio raccomandati

e corredi di manutenzione e
d'intervento

7.10, Ricambi Raccomandati

Corredo manutenzione filtri

Corredo Pezzi di Ricambio di
Base

Corredo Pezzo di Ricambio In-
termedio

Corredo Pezzi di Ricambio Prin-

cipale
Corredo guarnizioni

7.7 Sub-montaje
Componentes principales -
Incluso - placas y calcomanias

7.8 Equipo remolcador
Tren rodante - luces
parachoques - ruedas y
neum aticos

1.9 Abrazoderas

8.0 Kits racomendados

de repuestos y mantenimiento/
servicio

7.10 Repuestos

Recomendados

Kit servicio fittro

Juego repuestos baisco

Juego repuestos intermedio
Juego repuestos principal
Juego juntas

s iAad) AVl v ey
M Gl g3t B i
T RN RS | JEP PR (S
PRI PRI I JE PR 1
PG TR RIS ICR TR U 3
Lab e

Ve ) e b VNN

.

INGERSOLLRAND




FOREWORD

AVANT — PROPOS

VORWORT

PREFAZIONE

INTRODUCCION

In preparing this muktitanguage
publication, every effont has
been made to provide sufficient
information to permit an operga-
tor to perform his duties so as ta
receive maximum performance
and trouble free service from
the compressor, All classes of
equipment, regardless of how
well built, Tequire a certain
amount of attemtion, The pur-
pose of this publication is to
acgquaint an operator with the
functions, operation and servic-
ing of the various components,
which were built with the very
best of materials and workman-
ship, to obtain maximum life
from the compressor,

Before starting the compressor,
the instructions should be care-
fully read to obtain a thorough
knowledge of the duties 10 be
performed. Take pride in the
compressor, keep it clean, and
in goeod mechanical condition.
For major servicing, not covered
in this publication, consult your
nearest Ingersoll-Rand Company
Branch office, or the distributor
fram whom the compressor was
purchased. Correspondence with
a branch office, or distributor,
must always specify the serial
number ot the compressor as
well as the model.

Tous nos eftorts ont é1é apportés
dansfa compaosition de cetie
brochure en vue dinformer
I'utilisateur aussi compiétement
que possibte et de lui permetire
ainsi d'obenir le maximum de
rendement.

Tous les éguipements sans
exception, quelle que soit feur
fabrication, exigent un minimum
d’attention.

Le but de cette brochure est de
familiariser Vutilisateur avec les
fonctions, travail et lubrification
des différents composants de la
machine, lesquels om &
fabrigués avec des matériaux de
premier choix et une main
d‘oeuvre des plus qualifiées, dans
e but de prolonger au maximum
la vie du compresseur.

Avant la mise en route de 1la
machine, il importera de lire
attentivement tes instructions
afin d'avoir une connaissance
parfaite des consignes &
respecter,

Il faut gue Vutilisateur soin fier
de son compresseur et quil le
garde dans un état impeccable de
propreté et de fonctionnement.

Pour des réparations importantes
non décrites dans ce manuel,
consulter le plus proche bureaw
de {a Compagnie Ingersolt-Rand
ou le Distributeur chez wui le
compresseur a &té acheté. Dans
toute correspondance, précisez
bien le type du compresseur et
son numéro de série.

Diese mehrsprachige Anleitung
soll dem Bedienungspersonal
alles Wissenswerte uber die
Wartung und einen stdrungs-
freien Betrieb vermitteln. Die
einselnen beschreibungen sollen
mit der Funktion, Bedienung
une' Wartung vertraut machen,
um eing optimale Leistung und
lange Lebensdauer des Gerates
zu gewihrleisten.

Die Anleitung sollte vor der
Inbetriebnahme des Kompressor
sorgfaltig gelesen werden, um
die erforderliche Bedienung und
fachgerechte  Wartung genau
kennenzulernen.

Var dem Anfassen des Komp-
ressors sind die Anweisungon
sorgféltig durchzulesen, damit
eln genauses Bild iber die zu
leistenden Auggeben erhalten
wird. Man solite auf den Komp-
ressor stolz sein, ihn sauber und
mechanisch In gutem Zustand
halten. Grofte Wartungen, diein
diesem Buch nicht behandelt
wearden, bitte an der nachsten
Ingersoll-Rand Dienstello oder
beim Fachiéindler, bei dem der
Kompressor bezogen wurde,
besprechen. Jagliche Korresp-
ondenz mit einer Zweigstelle
oder dem Fachh#ndler muB} stets
die Serlennummer und Angaben
iiber das Modell enthalten.

Nella stesure i gueste pub-
blicazione in pi0 lingue si . fanto
ogni sforzo per dere all dperatore
tutte le informazioni necessarie
per ottenere dalla macchina le
migliori  prestazioni con il
massimo rispettodelle condizioni
d’uso € manutenzione.

Ogni macchina, per bein costruita
che sia, richiede sernpre sicune
elementari operazioni di
manutenzione. Lo scopo di
questa pubblicazione €& di
famitiarizzare |'operatore con la
manutenzione della macchina, la

lubrificazione di tutti i suoi
compenenti costruiti con
materiali selezionati ed

assemblati de manodopera
quatificate, it tutto el fine di
oftenere la messima durata del
Vostro compressore.

Prima di avviare il compressore
é opportung leggere attenta-

mente le istruzioni at fine di -

ronoscere  sufficientemente  le
reali prestazioni a caratteristiche
detta wmacchine. Cercate di
curare il Vostro compressore,
mantenetelo pulito e in buone
condizioni  meccaniche. Per
ulteriori e piwi precise consigli
sutla manutenzione non riportati
su questa pubblicazione, consul-
tate il rappresentante o la filiale
Ingersoil-Rand pib vicina. Per
qualsiasi contatio o corrispon-
denza con le filiai o il
rappresentante Ingersoll-Rand si
dovra sempre specificare il
modella della macchina e il suo
numero di matricola.

Se ha preparado este manual
con sumo cuidado can el
proposito de dar al operario toda
la informacidn necesaria para el
rendimiento  méximo, y sin
averids, de! compresor. Todo
equipo, aunque sea de la mejor
fabricacién, exige atencion. El
objeto de esta pubticacion es el
de hacer conocer al operario las
funciones, las operaciones y €l
mantenimiento de los distintos
componentes, los cuales han
sido fabricados con elementos y
mano de obra de primera
calidad, para asi prolonger al
miximo la vida del compresor.

Antes de la puesta en marcha de
la maquina hay que leer con
atencidn las instrucciones, para
asi temer un perfecto conoci-
miento de las medidas que hay
que tomar, El operaric debe
estar orgulloso de su compresor,
manteniéndolo en un estado

impecable de limpieza y de,

funcionamiento, Cuando sea
necesario realizar un servicio de
revision mayor, no incluida en
esta publicacidn, se debe
consultar a Jla Oficina de
Ingersoll-Rand mds prdxima, o
al distribuidor donde se comprd
el compresor. Cada vez que se
haga una consulta la corespon-
dencia debe especificar tanto el
modelo como el nomero de serie
del compresor.

Sast gab | st ~a NETNTL
PNV YL B EWEC UL P
e IV il S s
oo helal o Lad Zoow e
LI Rkt e IV S _eail
ol Bl s,
i;_q— - Ai.'-” ~_".‘.,...:._, . okt
A - [FEURNR VI
_’L;..;'_‘li i aa b el
hatos o a1 cile C3by
T L P TRty
el "_.....;—i.f’n-ﬁ‘dl .,L".:'.,i e

RV I IS U R i P
Eaa .

. _'-Dl:l' N

g

Cheadd g
e helalt Laliy ol L,
_,Lf- ,_,');..z;-\l! q.;L..-u .;;l;u;\" ael 3
‘?L" .-L...l'u ;.E_.;J -G/.uu
Ul g0l aibisTs deelaally s

-z IR
L R PR

T
T et

Jlasl 8w
a2 LA:L“J \‘
F eafe Al ey il
— - - ) s B ? L4 -

SH A e S s
ool o depe | daplah ooy 23
s L A e Sl
LoV lélall LD 30 S5

Ay

«3

INGERSOLLRAND




GENERAL DATA

CARACTERISTIQUES

TECHNISCHE DATEN

CARATTERISTICHE

DATOS GENERALES

GENERALL!
- 3035 -
i}
L
2 Ljf%—J L =k 5
©
s

[ il

Ja 0

|

4490

INGERSOLLRAND




GENERAL DATA CARACTERISTIQUES TECHNISCHE DATEN
COMPRESSOR COMPRESSUER KOMPRESSOR
Model P250 SD Modéle P250 SD Model! P250 SD
Actual Free Air Delivery 250 cfm 118 L/S Débit réel d’air 250 ¢fm 118 L/S Tatsachliche 250 cfm

Normal Operating Pressure
Maximum Pressure

102 Psig 7 Bar
114 Psig 7.9 Bar

Pression de marche normale
Maxi Pression

102 psig 7 Bar
114 Psig 7.9 Bar

Normaler Betriebsdruck

Max. Druck 114 Psig 7.9 Bar

100 Psi (6.9 Bar)102 psig 7 Bar

Operating Ambient Temp 23%C - 52°C Temperature ambiante de 23°c - 52%C Betrieblicher Umgebungstemp-  23°C —52°C
Range at Sea Level marche au niveau de 1a meri entre eraturbereich bei Seehohe

Cooling System Oil Injection
Qil Capacity 14 Ltrs. 3 Imp Gal Systeme de refroidissement Injection d'huile Kiihtanlage Oleinspritzung

Capacité huile 14 Ltrs. 3 Imp Gal Fillvermogen 14 Ltrs. 3 Imp Gal
ENGINE MOTEUR MOTOR

Typ / Modell " Deutz F4L91
Type / Model Deutz F4L912 Type/Modéle Deutz F4L912 VF" / Mode eutz F4L912
. . Zylinderanzahl 4
No. of Cylinders 4 Nombre de cylindres 4 Fiillverméaen O 9.46 Ltrs, 2.08 Imp Gal
Oil Capacity 9.46 Ltrs. 2.08 Imp Gal Capacité huile 9.46 Ltrs. 2.08 Imp Gal nogen At ) -
: . . Geschwindigkeit bei 2500 Rpm

Speed at Full Load 2500 Rpm Vitesse & charge pleine 2500 Rpm Vollbelastun
Speed at Idle 1400 Rpm Vitesse au ralenti 1400 Rpm g

Electrical System

Power Available at 2600 Rpm
Battery

Fuel Tank Capacity

12 Volt Neg Ground
74 B.H.P.55.2 Kw

128 ah 610cc
118 Ltrs. 26 imp Gal

Systeme électrique
Puissance disponible a
2500 pmn
Batterie
Capacité réservoir combustible

12 volt a la terre
74 B.H.P. 55.2 Kw

128 ah 510cc
118 Ltrs. 26 Imp Gal

Geschwindligkeit im Leerlauf 1400 Rpm
Elektroanlage {12 volt, negative erdung
Verfugbare Leistung bei 2500 U/min 74 B.H.P. 55.2 Kw

Batterie 128 ah 510cc
Fiillvermdgen Brennstofftank 118 Ltrs. 26 Imp Gal

WEIGHTS

Poids

GEWICHTE

Shipping Weight

Gross Weight

(Ready to Operate)

No. of Wheels / Tyre Size
Tyre Pressure

1300 kg
1400 kg

2/6.70 15 x 6PR
3.25 Bar 47.1 Psig

Poids d'expédition

Poids brut

(Prét & la marche)

Nombre de roues/Taille pneu
Pression pneu

1300 kg
1400 kg

2/6.7015x 6
3.25 Bar 47.1 Psig

Versandgewicht

Brittogewicht

(betriebsbereit)

Anzahl der Rider/Reifengrdfe
Reifendruck

1300 kg
1400 kg

2/6.70 15 x 6PR
3.25 Bar 47.1 Psig '

1 .1 EEC RUNNING GEAR

INGERSOLLRAND




CARATTERISTICHE

DATOS GENERALES

Potenza disponibile a 2600 rpm

74 BHP 55.2 KW

Potencia disponible a 2500 rpm 74 BHP §5.2 KW

blyys oo,y ! gSa Slam vy

SRS §iy e Yoo A -t aal

wle uLhM
GENERALI
COMPRESSORE COMPRESQR il
Madetlo P260 SD Modelo P250 SD g ¥ gk rve Jusslt
Mandata Aria Effettiva 250 cfm 118 L/S Entrega actual de aire libre 250 cfm 118 L/S o IIWY 0 G ¥y Sl byl Jailt L
Pressione Normale d’Esercizio 102 psig 7 bar Presion operacion normal 102 psig 7 bar G ) ol el sl v gl patdl ks
Presion Maxima 114 Psig 7.9 Bar 114 Psig 7.9 Bar i I L all
Gamma temperatura ambiente 23°C - 62°C Gama de temperatura ambiente ‘23°C — 52°C govleYT et b)) At by Bl
di esercizio a livello mare de operacion al nivel del mar s s g g e
{quota zero)
Sistema di Raffreddamento Iniezione ollo Sistema de enfriamiento Inyeccion aceite
Capacita Otio 14 Ltrs. 3 Imp Gal Capacidad de aceite 14 Ltrs. 3 imp Gal
MOTORE MOTOR 4zl
Modello Deutz F4L912 Tipo/Modela Deutz F4L912 A ANT VG o Al g gl
Numero di Cilindri 4 No. de cilindros 4 1 bV s
Capacita Olio 9.46 Ltrs. 2.08 Imp Gal Capacidad de aceite 9.46 Ltrs. 2.08 Imp Gal A a3 da
Giri a regime massimo 2500 Rpm Velocidad con carga completa 2500 Rpm Yo Jodt S ae N
Giri a regime minimao 1400 Rpm Velocidad en vacio 1400 Rpm Ve bl 3 &
Impianto Elettrico 12 volt/terra neg. Sistema el étrioc 12 volt tierra neg. o) b hli vy SUAS el

Batteria 128 ah 510cc Bateria 128 ah 510cc o ,;’.)L.""”
Capacita Serbatoio Carburbante 118 Ltrs. 26 imp Gal Capacidad tangue combustible 118 Lurs. 26 Imp Gal 23l Ol e
PESI PESOS 355
Peso di Spedizione 1300 kg Peso embarque 1300 kg o=t fu‘)‘
Peso Lordo (pronto a 1400 kg Peso bruto (listo para trabajar) 1400 kg & Y N{TD IR
funzionare Numero de ruedas/tamanode  2/6.70 15 x 6PR ) (Jold aley
Numero di ruote/dimensione  2/6.70 15 x 6PR Neum aticos DbV i f oM alt 24e
dei pneumatici Presion neum aticos 3.25 Bar 47.1 Psig Y L
Pressione dei pneumatici 3.25 Bar 47.1 Psig
1 .2 INGERSOLL-RAND




OPERATION FONCTIONNEMENT BEDIENUNG NORME PER L°USO FUNCIONAMIENTO izl
. ally
1 T 3
4l v
[Nk |
8 L
L. =
(@)
e e 15
— T
7
-
i
i
[~,—1.

INGERSOLLRAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

J-' - I

BEFORE STARTING

1. Place the unit in a position
as level as possible. The design
of thesa unjts permits a 15 degree
lengthwise and a 15 degree side-
ways limit on out-ofdevel
operation. The engine, not the
compressor, is the limiting factor
in any case. When the unit is to
be operated out-ofdevel it is
important to keep the engine
crankcase oil level near the high
level mark {with the unit level}.
DO NOT owerfill either the
engine or the compressor with
oil.

CAUTION : H the unit iz 1o be
connected to a3 common header
or together with any other source
of compressed sir: make sure a
checkvalve is fitted to the unit.

2. Open blowdown valve to
ensure all pressure is relieved in
system. Then close valve,

3. Check the compressor oil
level in sight glass with compres-
sor level, oil level should be
between max. & min. marks on
sight glass indicator.

4.  Check the engine lubricat-
ing oil in accordance with the
operating instructions of the
engine operator’s manual.

§. Check diese! fuel level. A
good rule is to top up after each
shift,

This prevents condensation
occurring in fuel tank.

CAUTION : Use only a No, 2-D
diessl fus! oil with a3 minimum
cetane number of 45 snd sulphur
content not greater than 0.5%.

AVANT LE DEMARRAGE

1. Placer le groupe sur sol
aussi plat que possible. L'incli-
naison maximale est fixée & 15°
aussi bien dans le sens de la
longueur que dans celui de la
largeur. Lte moteur, non pas le
compresseur, constitue le facteur
limitatif. S§'il  est  envisagé
d'exploiter le groupe sur une
dénivelation, il est important que
I'buile moteur arrive jusqu’au
repdre maxi ou peu s'en faut
{groupe horizontal).

NEFPAS TROP REMPLIRd huite
ni le moteur ni le compresseur.

ATTENTION : Montage obliga-
toire sur le groupe d'un clapet
de retenue en cas de branche-
ment & un collectsur des mise en
commun ou & uns autre source
d’air comprimé.

2. Ouvrir la soupape o’ é4ch-
appement afin d'alléger le syst-
éme de toute pression. Puis
fermer la soupape.

3. Conturdle du niveauv d'huile
caompresseur & Vaide du viseur;
compresseur de niveau, "huile
doit arriver entre les repéres
maxi &t mini du viseur.

4. Contrdle de ("huile moteur
suivant prescriptions de la doc-
umentation du constructeur.

5. Contrdle du niveau de
gazols. 1l ast une bonne pratique
de faire le plein au terme de
chaque poste.

Ceci empéche la condensation
dans les réservoirs de carburant,

VOR DEM ANLASSEN

1. Kompressor moglichst
waagerecht  aufstellen.  Seine
Konstruktion erlaubt den
Betrigb bei 15° Neagung in
Léngsrichtung und 15° Neigung
in Querrichtung, einem Grenz-
wert, der Letzten Endes nicht
durch den Kompressor, sondern
durch den Motor bedingt wird.
Bei Betrieb des Kompressors auf
schragem Gelidnde ist darauf zu
achten, dal (bei waagerechter
Stetiung) der Olstand im Kurbel-
gehéduse des Motors miglichst
nahe an die obare Markierung
herankommt .,

Motor und Kompressor NICHT
mit O iberfiillen.

ACHTUNG : Wenn der Kompres-
sor  an  eineh gemeinsamen
Druckkessel angeschlossen oder
oder mit anderen Kompressoren
usammengeschattet werden soll,
muBl unbedingt ein Riickschlag-
ventil eingebaut wereden.

2. Zur vollsténdigen Druck-
entlastung des Systems das
Entlastungsventil &ffnen, Dann
wieder schlieflan.

3. Bei waggerechtem Kom-
pressor den OMstand im Schauglas
ablesen; er mufl zwvischen der
Maximal- ungd Minimat- Markier-
ung des Schauglases liegen.

4. Motorschmierél nach den
Anweisungen des Motorhand-
buches kontrollieren,

PRIMA DI AVVIARE LA
MACCHINA

1.  Piazzarte la macchinain una
posizione la pit orizzontale pos-
sible. H massimo distivello con-
sentito dal disegno & di 152 sia
nel senso della larhezza che in
senso longitudinale, In ogni caso,
il fattore che limita la possibitita
di usare la macchina in dislivelto
non ¢ il gruppo compressore, ma
il motore. Quando si debba
lavorare in  posizione  non
livellata, occorre mantenere il
livello olio nella coppa motore
[misurato con la macchina in
posizione orizzontale vicino al
segno di max.

In ogni caso, NON mettere mal,
né nel motare né nel compres-
sore, pi0 ofio delta quantitad
massirnla consentita.

ATTENZIONE : Sella macchina
viene collegata ad un collettore
comune, ¢ viensa montsto in
paralteio con sitre fonti di arta
compressa, si dovrd installare
sulla macchina una valvola di
non ritorno.

2. Agprire 1a valvola di scarico
in modo da scericare tutta la
pressione presente nel sistema,
Chiudere guindi questa valvola.

3. Colcompressoreinposizione
liveltata, controllare attraverso il
ventrino spia it livello olio nel
compressore, Tale livello deve
essere tra | contrassegni max, e
min. sul vetrg indicatore.

OPERACION ANTES DEL
ARRANQUE

1. Colocar ta unidad en ta’

posicidn ta  mas horizonta!
posibte. Ei disedlo de estas
unidades permite una operacion
desnivelada con un limite de
152, tanto a Ilo largo como
lateralmente. E! motor v no el

‘compresor es el factor restrictivo

en cada caso. Cuando sea neces-
ario operar la unidad en una
posicién  desnivelada es impor-
tante que el nivel de aceite del
cirter corresponda a la marca
superior en el indicador, verifi-
cado cuando la unidad se encuen-
tra en la posicibn horizontal.

NO LLENAR ni el motor ni el
compresor con un exceso de
aceite.

ADVERTENCIA : No conectar
la unidad a un colector o &
cuplquier otra fuente de aire
comprimido sin squiparia
previaments con una vélvula de
ratencibn.

2 Abrir la vélvula de purga
para asequrarse que no hay pre-
sibn en el sistema. Entonces
cerrar 1a valvula,

3. Manteniendo nivelado el
compresor, verificar el nivel del
aceite. El nivel del aceite debe
estar entre las marcas de maximo
y minimo en el indicador.

4,  Verificor el aceite ‘ubri-
cante del motor en conformidad
con las instrucciones dadas en el
manual del operador.

Joty a3

el 5,
A e N LS
Vo sed e Lgl_n._. RERERN
Yoo Nialt it auWi
R ]
Ll o Bl Y L Ol
Gk kg L b IS e sumdl
.».-.....-.A-_L -_A-JJAuu.b-J'
J S A G his g all
Syl ade F Ol by

.J._;C-—.a-.-.c'!-'

- et

"_'.A [ L

R ‘n...a_- t:_ el..’-‘..“’l) JLA.!‘

abizo U hilal G Sl Y

T N
J.a‘._'.... i.J.;-',lI L S ) B P
A Bp s foy =l
;.b,i\..'dl' sl)‘.l] A s ‘_;la
g b fles S e s

oo S el gl il Y
Jait o pladt e Sanalt Gl sl
,rl.-..a.]l

AW LGNS SRTCEPRNPH ¢
J helaly sl o
é‘h-—-l \..‘_&.1 Ml JA-—A_ v c.é)
Akl e Ak ate o
NESC I NP L VI LT
Wy ot 35 ) e -
S 3 et Al e
N Y U EO.V S N

o1

INGERSOLL-RAND




J... - '

OPERATION FONCTIONNEMENT BEDIENUNG NORME PER L'USOQ FUNCIONAMIENTO
(@) (&) &) @)
HIGH DISCH A0
TEMPERATURE
HIGH ENGINE o
TEMPERATURE
LOW ENGINE @
OIL PRESSURE .-
ALTERNATOR (o
NOT CHARGING \.
@~ ) ® - e &
® | ®
service-an O POWER (7))
O OFF l OVERRIDE
\ /
R smw@
@) O~
2/._.— L o
O 1
PUSH AFTER
WARM UP
@ O]

INGERSOLL-RAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NCRME PER L'USO

FUNCIONAMIENTO

6. Close all service valves 1o
allow full air pressure which
ensures proper oil circulation,

7. Do not operate the mach.
ine with the doors open as this
may cause overheating.

NOTE : In order to allow unit
to start at a reduced load, a
buttontype ‘'start-run’’ valve,
located on the contro! panel, is
incorporated in the regulation
control system, The valve auto-
matically returns (o start posi-
tion when the unit is stopped
and air pressuie blowndown,

8. CAUTION : If gir needs
to be bled from the fuel system,
use the banjo fitted, on the side
of the injection pump.

The inner nut (largs} only should
be releasad. DO NOT RELEASE
the small outer nut.

STARATING UNIT

ANl normal starting functions
are incorporated in the key
operated switch (1),

A, Turn key to override

position. All four lights A B,
C, and D, on the circuit board
should be iltuminated,

B. Continue to turn switch
to “’start’’ position and release
to “run’’ position as scon as
engine starts. The owverride of
the safety shutdown devices
will he carried out
untik engine oil pressure rises and
the systemn will then operate
normally,

ATTENTION : Utiliser exclusive-
ment du gazols No. 2-D, indice
de cétane 45 ninimum, teneur
maximum eon soufre 0,5%.

6. Fermer toutes wvalves de
refoulement de sorte que la cir-
culation d'huile soit assurée par
une pression d'air maximum,

7. Ne pas faire marcher la
machine avec les portes ouver-
tes comme ceci peut entrainer
de |2 surchauffe.

REMARQUE Une valve de
démarrage-marche normale A
bouton située sur le tableau de
commande, montée sur le cir-
cuit de régulation, permet de
démarrer & charge réduite. A
I'arrét du groupe (chute de la
pression de refoulement), Ia
valve revient automatiquement
en position de démarrage.

8. ATTENTION : Sl est
nécessaire de purger le systéme
d'alimentation, utiliser le banjo
prévu sur le cdté de la pompe
d’injection. SEUL Iécrou in-
térieur (le plus gros) doit Btre
desserré. NE PAS DESSERRER
le petit écrou extérieur.

ENSEMBLE DE DEMARRAGE

Toutes les fonctions de dé-
matrage normsl sg trouvent dans
le contact A clé (1),

A. Mettre ta clé & la position
by-pass. Lés quatre vouants A B,
C et D sur le panneau de circuit
devraient s"allumer.

5. Dieselstand kontrollieren.
£s imptiehMt sich, den Tank
nach jeder Arbeitsschnicht
aufzufiillen,

Dadurch wird Kondensation im
Kraftstafftank vermieden.

ACHTUNG : Nur Dieseldl mit
einer Cotanzahl von mindestens
45 und einem Schwaefelgehalt
von hichstens 0.5% verwenden.

6. Zum Aufbau des Luft-
druckes im  Interesse  guter
Ouzirkulation  alte  Austritts-
ventile 6ffnen.

7. Kompressor nicht  mit
offenen Tiwen betreiben, da
dies zum HeiRlauf fiihren kann.

ANME RKUNG : Um den Kom-
pressor  gegen geringere  Last
anfahren zu kénnen, ist in das
Regelsystemn ein “"Start-Betrieb™”
Ventil mit  Knopft an der
Bedienungstafe! eingebaut. Bei
Abstellen des Kompressors und
Abfatten des Luftdruckes kehrt
dieses Ventil automatisch in
Start-Stellung zuriick .

8. ACTUNG : Zum Entliiften
der Krattstoffanlage die
Hohischraube an der Seite der
Einspritzpumpe verwenden. Nur
die innere (groBe) Mutter lésen.
Die kleine aullere Mutter DARF
NICHT gelost werden.

ANLASSEN DER EINHE(T

Der Schiiisselschalter (1) ist fiir
alle normalen Startfunktionen
zustindig.

4. ControMare il livello olio' nel
motorg, seguendo le istruzioni
riportate nel lihretto uso a
manutenzione del motore,

6. Controllare il fivello nafta,
E’ buona normal rabboccare al
termine di ogni torno di tavoro.

In tal modo si previene la form.
azione di condensa nel

ATTENZIONE : Usare esclusiva.
mente gasolion.2-D, con numero
di cetano pari od aimeno 45 e
con contsnuto di 20ffo non
supericre allo 0.5%

6. Chiudere tutte le valvole di
servizio, in modo da permettere
la piena pressione d'aria neces-
saria per tar circolate bene | olio.

7. L’apparecchiatura non
deve essere messa in funzione
con porte aperte altrimenti sj
potrebbe verificare del
surriscaldamento.

NOTA : Per consentire |"avvia-
mento della macchina con carico
parzializzato, nel sistema di
regolazione & incorporate una
valvola ‘avwiamento-marcia” del
tipo a pulsante, situata sul pan-
nelto di comando. Quando la
macchina si arresta e non vi é
pit pressione residua, la valvola
ritorna  automaticamente  in
posizione di avviamento.

8. ATTENZIONE : Se
bisogne spurgare dell’aria dal
sistema  d‘alimentazione del
carburante, si deve usare il
raccordo orientsbile situato sul

5. Verificar el nivel del com-
bustible diesel. La costumbre de
llenar el tanque despuds de cada
turno de trabajo da buenos
resultados.

Esto previene condensacion en
el tangue de combustible.

ADVERTENCIA : Usess sola-
mente aceita diese! No, 2-D con
un nomero minimo cetanc de
45 y un contenido de azufre no
mayar de 0.5%,

6. Cerrar todas las vélvulas de
servicic para asi permitir presidon
maxima de aire, el cual asegura
la circulacion debida del aceite.

7. No hacer funcionar la
mbquina con las  puertas
esto  podrid causar recalents-
miento.

NOTA : Para permitir que la
unidad  arranque a carga
reducida, wuna vilvula de

‘"arranquemarcha’’, con su pul.
sador ubicada en la tablilla de
mando, es incorporada al sistema
de regulacibn de control,
Cuando la unided deja de
funcionar y la presion baja
esta vilvula vuelve automatica-
mente a la posicidn de arranque.

8 PREVENCION : Si hay que
purgar aire del circuito de
combustible, tiene gque hacerse
por el racor banjo en el costado
de la bomba de inyeccibn,
Solamente se debe aflojar la
tuerca interior {es decir 1la
grande). NO AFLOJAR la
pequedia tuerca de mas afuera.

Jr

I ade e Al -0
_-!;_;L\ -"Lr, el faetdll ijl’
s Ly S e

ISR PPV IR R VY

' NS
dpdlaghycny hib Jand [ ans
;,'\’__H A CL.. éﬂ‘ &_5"" f'jJ
N7 IR ST PN TR RIE |
Lrie e ad oy SU

T D e .
gl LS das s Sl

;...:ﬂ = U e

SV 5,85 | st A Y v

Dogdo S ey M ks

BRI UpPIFS

b ) Lt s —lenll i
[ W U ﬂl'.»¥. -V TR P
. ,-:_':'-l' - ‘:"——-“
S e made hyah ;:‘J s
Sems sbealt sy b hla.
I )
8 i by By i e

~ l'u.

T V4

Sy Wt eadl B A LA
f...\_-i-..‘....-l . ))_.i)_jl )L‘;— Ng :"_,1*
NEE RN S (N W,
] A

L) Upaall e g
Upoall s ¥ . hd (5,50
il i UL

3

INGERSOLL-RAND




OPERATION FONCTIONNEMENT BEDIENUNG NORME PER L'USO. FUNCIONAMIENTO J,_.i..:Jl
CAUTION Ensurs that all B. Continver & tourner ta  A.  Schlissel in (lberstever-  flanco della pompa d’iniezione. UNIDAD DE ARRANQUE JeAtsd ek G-y
curcuit board lights are ex- clé jusqu'é ta position de”dé- Stellung  drehen. Die vier E necessarior svitare soltanto il Se h i od dos |

tinguished. f sny lights re- marrage” et la remettre A Ja Lampen A, B, C, und D auf der dado pili grosso che & poi quello an incorporede todes las

main ifluminated, stop machine
and check sngine oil and engine
oil pressure switch.

C. The engine will now be
running at reduced speed. Allow
unit to warm up then depress
startrun valve (2) . The engine
will immediately increase to
max. Speed and compressor
will soon reach normal op-
erating pressure.

Normally the unit must be
started with the service valves
closed.

CAUTION Naver allow ths
system pressure to fall below 50
psi {3.45 Bar) to ensure adequate
oil flow to ths compressor st
low tempersture.

tf the engine does not start, refer
to the Trouble Shooting Chart
found in this publication and ta
the separate engine opersior's
manual.

Allow the engine to warm up,
then push the “start+un’ valve,
At this point in the operation of
the unit it is safe to apply full
load to the engine.

STOPPING

Close all service vaives, Allow the
unit to run unloaded for a few
minutes to reduce the engine
temperature. It is important to
idle an engine 3 10 5 minutes
before shutting it down to allow

position "marche” dés que le
moteur démarre. lLe by-pass
des appareils de sécurité sera
effactud dés que ta pression
d'huilte dens lensemble du
moteur s'éléve, le systéme alors
marchera normalement.

ATTENTION : S'assurer que
tous les voyanis du pennsau
du circuit sont éteints. Si un
voyant guelconque reste allumé
arrdter la machine et vérifier
Fhuile duv moteur et Is contact
de pression d'huile.

C. Le moteur tournera
maintenant & une  vitesse
Lalsser chauffer I'ensemble puis,
appuyer sur Jlo soupape de
démarrage (3). Le moteur tour-
nora alors mpidement 4 =
vitesse maximum et le com-
presseur atteindra bilentdt sa
pression d'opération normale.

En principe, le démarrage est
effectud aprés fermeture des
valves de refoulement.

ATTENTION : La pression ne
doit jamais chuter au-dessous de
50 psi (3,45 bars), il v va du
débit d’huile vers le compresseur
aux basses températures.

Si le moteur ne part pas, se
reportar au tableau de recherche
de pannes incorporé i la présente
documentation, et a Ia docu-
mentation séparde du con-
stucteur du moteur.

Schaltpiatte miissen

B. Schalter weiter in Start.
Stellung drehen und, sobald der
Motor anspringt, in Betriebs-
Stellung schalten lassen. Die
Sicherheits- Abstelleinrichtungen
werden {barsteuert, bis der Mot-
orbldruck ansteigt und das
System normal faufen kann.

ACHTUNG : Sicherstellen, dat
alle Lampen ausgegangen sind.

Wenn noch eine Lampe
Konpressor abstellen und
Motordl und Motordl-Druck-

wiichter kontrollierne.

C. Der Motor lduft jetzt mit
geringerer Dyehzahl. Warmlau-
fen fassen und Start-Berrieb-
Ventil (3) betitigen. Der Motor
lduft sofort suf volle Touren
und erreicht bald *den norm-
alen Betriebsdruck.

Im Normalfall wird der Motor mit
geschlossenen Ventilen angelassen.

ACHTUNG Druck niemals
unter 50 psi {3,45 Bar) sinken
lassen, damit  ausreichende
Mvarsorgung des Kampressors
bei niedrigen Temperaturen
gewiahrieistet wird.

Wenn der Motor nicht anspringt,
in der Fehlersucheinbelte dieser
Druckschrify und  m ein
schlagigen Maotorhandbuch
nachschlagen.

Motor warmlaufen lassen und
“Star1-Betrieb ' -Ventil beratiyen.
Der Mator kann jetzt mil Vollasi .
betrieben werden.

interno, NON BISOGNA AS-
SOLUTAMENTE SVITARE il
pil piceolo dado esterno.

DISPOSITIVE
D'AVVIAMENTO

Tutte (e normali  funzioni
d’avviamento sano state

incorporate nel commutatore a
chiavetta {1).

A. Girare la chiavetta in
posizione d’intervento
esclusivo lciod di
Tutte le quattro spie A, B, C
e D sitvate sulla piastra cir-
cuitale devono essere accese.

B. Si passa quindi it cornmu-
tatore alla posizione di "start”’
ed appena il motore si avvia il
commutatore va in posizione
di "run”. | dispositivi d’arresto
automatico vengono ‘by-passatl’
automaticamente fino a che ta
pressione de!l ‘olio del motore
comincia a salire ed il sistema
funziona normalmente.

ATTENZIONE - Verlficare che
tutte le spie sul circulto risultino
spents. Se una spla qualsiasi
rimane accesa, bisogna formare
subito la macchina a controilere
il livello d'olic nel motore
Fintsrruttore di pressione dell’
olio.

C. A qussto punto il motore
sta funzionando & regime
ridotto. Bisogna lasciarlo

riscaldare per poi premere la
valvola di ‘startrun’ {(3). A

‘override’).

funciones normales de arranque
en la Have interruptor.

A. Hacer girar la llave hasta
llegar a la posicidon bypass
{desvib). Las cuatro luces A, B,
C, ¥ D en e! tablero de circuitos
deber dn iluminarsa,

B. Continuar girando el in-
terruptor hasta llegar a la posic-
ibn “start” (arrangque} y en
cusnto el motor camience a
funcionar cambilar la posicibn a
*run’’ {marcha). Los elementos
de paro por seguridad ser &n des-
viados hasta que suba la presibn
del aceite del motor; de shi’en
pdelante el sistema trabajarh
normalmente,

ADVERTENCIA Asegurarse
que todas las luces del tablero
de circuitos esten apagadas. Si
alguna de las luces siga sncen-
dida parar la mbguins y exam-
Inar of aceite del motor y el
Intorruptor de s presibn det
aceite dal motor.

C. E! motor shora funcicna
a una velocidad reducida. Per-
mitir que la unidad 2 caliente
entonces presionar el botbn
de la valvula ‘'start-run” lar-
ranque-marcha) (3). De inme-
diato el motor eacelerd a su
velocidad maxime y el com-
presor luego acalzarg la pres-
Ion normal de operacibn.

ADVERTENCIA:Nuncapermita
que of sistema de presion baje a
manos de 50 psi {3.45 Bar)

o o (1) Jerdl e O
VP g WL | -1

gl a1 ol ot (f
A e 0055 01 OV ey
|)|J|C|qu13:l|7u.“\1l

AW T

g b et ks el (2
C.J,_ll \7.;.‘) le._..'t..:.:J'l [Ny
.'_‘)_:J'l e W o JaztYh
O Gl Y1 s U e A
;.M_';J.,,Hﬂ;g;huci:ﬁ,

gk g e el

i) Mgl gt OF o 18U il
o o 13ty . aliban 3L 5305 S0
Jb ity BSU i) | slae g

R JPAY

g Jo Dpdt ppa OV (>
Bast o ok oyl g3 Laiiia
o ATy SRS el e
balail 3 JU 3 30 de
J el de ST i L

IR J.....:.J'- Janalt

Sy isle pdeJ bRl £
EVIEPIPVSER

Wl by pladt his s Y e
Yoty dm dieyaigher O
Lot B4 Oleal iy L (L
EEPPIN R W (PO U T
- daasall gl

4

INGERSOLLRAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

J—- ‘-'

lubricating oil and cooling air to
carry heat away from the com-
bustion chamber  bearings, shafts
etc. Turn the switch to the
“OFF" position,

NOTE : As soon as the engine
stops the automatic blowdown
valve should relieve all pressure

from the receiver-separstor
system,
CAUTION Neover asllow the

unit to stand idle with pressure
in the recalver-separator system.

Should any of the three shut-
down failures occur, the unit
will stop.

in a shutdown situation the
function of the panel lights
Is to indicate the specific fail-
ure which caused the unit to
shut down.

Laisser chauffer le moleur, puis
appuyer sur 1a valve de démar-
rage-marche normale.  Aucun
inconvénient dés lors & mettre
le moteyr en pleine charge.

ARRET

Fermer toutes valves de reloule-
ment. Tourner A vide pendant
quelques minutes pour réduire
la température du moteur. N
importe gu'un moteur tourne a
vide pendant 3 4 5 minutes avant
I'arrdt de sorte que lhuile de
graissage et {'air de refroidis-
sernent puissant assurer 'echange
de la chaleur développée par les
chambres de combustion, les
roulements, les arbres etc Tourner
fe contact &  position arrdt”.

REMQARQUE : Dés larmrét du
maoteur, la valvwe automatique
vide-vite doit décharger com-
plétement le circuit bouteille-
séparateur.

ATTENTION : Ne jamais lfaisser
un groupe & I'arrét avec lg cir-
cuit  bouteille-séparateur en
pression.

Si lun des trois appareils
d’'urgence se déctenche, len-
semble s'arr daera.

Dans une situation d'arrat d’'urg-
ence, la fonction des voyants
du panneau est d'indiquer la
cause spécifique a entralné I'ar-
rit de I'ensemble,

ABSTELLEN

Alle  Augstritisventile Schliefen.
Kompressor einige Minuien leer
laufen fassen. damit der Motor
abkiiblen kann. Der Motor mull
vor dem Abstellen unbedingt 3
bis 5 Minuten leerfaufen, damit
das Schmierd! und die Kuhlluli
die 'Wérme van der Brenn:
kammer, den lagern, Wellen
abfibren konnen.

Schalter in Stellung OFF
{AUS) drehen.

AMMERKUNG Sobald der
Motor zum Stillstand kommt,
baut das automatische Ent-
{astungsventil den Druck im

Druckspeicher-Abscheidersystem
wollkommen ab,

ACHTUNG : Kompressor niemais
mit unter Druck stehendem
Druckspeichar-Abscheidersystem
stehen lassen.

Falls einer der drei Zustinde
gintritt, die das Abstellen des
kompressors erforderlich
machen, stellt sich die Maschine
ab,

In dieser Situation zeigen die
Kontrollampen den Fehbler an,
der den Kompressor abgestellt
hat.

BETRIEBSSTUNDENZAHLER
Ni. 6A zeigt die Betriebsstunden
des Kompressors an.

questo punto il motore passa
subito a massimo regime ed |l
compressore  raggiunge  entro
pochi istanti la sua pressione
operativa normale,

Di norma la macchina va avviata
con i rubinetti de servizio aperti.

ATTENZIONE : Non lasciar mai
cha la pressione dol sistema
scenda_al di sotto di 50 libbre/
pollice (cloé 3,45 bar) per
assicurate al compressore unha
tubrificazione adeguata malgrado
la temperatura bassa.

Lasciar prima at motore il tempa

di scaldarsi, & guindi premere il

pulsante di“ avviamento-marcia™.

A questo punto si polrd senza

atcun rischio mettere il motore

in regime di piento carico,
-

ARRESTO

Chiudere tutti i rubinetti di
servizio. Per far scendere la tem-
peratura del motore, permetiere
al compressor di girare a vuoto
per qualche minuto. E’ impor-
tante far girare il motore al
minimo per 3-6 minuti prima
defll’arresto perché I'olio fub-
rificante e V'aria del sistema di
raffreddamento possanosmaltire
| calore della camera di com-
bustione, dei cuscinetti, degli
accetera. Mettere il com-
mutatare in posizione di

AVVERTENZA :  Appena il
motore si arresta, la valvola
automatica di scarico dovrebbe
cansentite la fuoruscita della
pressione rimasta nel sistema
servatoio-separatore.

pata  asogurar Ja circulacion
adecuada de aceite en el com-
presor en temperaturas bajas.

Si ¢!l motor no arranca refiérese
al  Trouble Shooting Chart
[Cuadvo de Averids) que se
encuentta en esta publicacion y
también al manual preparado
para el operador del motor,

Permita que el motor se caliente
v acontinuacidn pulsar el botdn
de la wvélvula 'start-run”™
[arrangue-marcha). En este
momento se puede, sin peligro,
poner el motor en plena carga.

PARADA

Cerrar todas las vilvulas de
servicio. Permitir que la unidad
funcione sin carga por varios
minutos pera reducir la temper-
atura del motor, Es importante
mantener un MOtor en vacio por
3 a b minutos antes de pararlo
para permitir que el aceite
lubricante y el aire de entria-

miento quiten el calor de la |

cdmara de combustion, los
cojinetes,-los ejes, etc. Poner el
interruptor en posicibn "OFF"
{cerrado).

NOTA : Al pararse el motor la
valvula de purga automética
debe quitar toda a presion del
sistema receptor-separador,

ADVERTENCIA : Nunca per-
mitir presion en el sistema
receptor-separador cuando fa
unidad se encuentra pareda.

LTSI UN I JEN TR P
:':)_&_.U =Yests W G.% lahe
o Ll Sy 5

iy

vl sl :.i)' - e L'i_.n“ &
e
NN S
Saebe 1802 LSUL Bl

i3 gl

o B

A.L'-"‘.U [T

IS

s e skl liles
N H'JUJ C...a.u UL_.A.‘- BELETEV 5Jx>-’~l|
L ﬂ‘.wu L rE ) _,A.A:-.J :
daiimcdl e LI DAl )
b Blse Jraad taog
AN el Jandl e aniy
C“"'«‘U J Cl_—_;it FEUY S WP
Y Rty

BT RN I AN R i -PA N
Al plas .,5*" NNV oS
dS biall Cidd e Sl
doldh/ Jalr ol e

el iy bt g Y
fu:.- L_j i e N o Sy 09
- deotdlt/ et

b N u_S" ».3 laxl Ci: 151
e 0L S Gl
LBy

>yl ik, i P JH R PR
ALY e IYAL & Y
(RN VY N W W A | W

il

D

INGERSOLLRAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

J-' *_1

TOTALISATEUR D'HEURES
DE FONCTIONNEMENT réf.
6A. W indique ' nombre
d’'beures de fonctionnement s
groupe.

ATTENZIONE : Primadi lasciare
Ia machina a riposo, non mancare
di accertarsi che il sistema
sarhatoio-separatore non sia pia
in pressione

1! dispositive d’avviamento si
fermerd se una qualsiasi delle
tre possibilith di guasto viene
averificarsi,

H CONTAOQORE : (n. di rif. 6A}
porta il conte delle ore di lavoro
della macchina.

Si falla una de les tres protec-
ciones de parada la unidad de-
Jard de funcionar. En una
situacion de parada las luces del
tablero de mando indicarln el
fallo que ha causado dicha par-
ada.

CUENTAHORAS Ref; No, BA
indica el nidmero de horas de
operacitn e la unidad.

PR -.>-‘l| Cotelldlslae
Laris b 3Jk do; b

BJ.‘-‘J‘

.6

INGERSOLLRAND




LUBRICATION LUBRIFICATION SCHMIERUNG LUBRIFICAZIONE LUBRICACION R
GENERAL GENERALITIES ALLGEMEINES GENERALITA GENERALIDADES e bla

. . . 3 L latal Lol L
The compressor s initially Le compresseur cotient au départ Der Kpmpressor ist bei der Il compressore & consegnato con En primer lugar el compresor e l’“""' dup 3 ldon 5 £
supphied with oil sufficient for une quantité d'huile suffisante Ausslieferung mit einer fir 500 olio sufficiente per le prime 500 cantiene una cantidad de aceite W1 028 lele o sa LRl
500 hours operation, Always pour 500 heures de fonctionne- Betriebsstunden  ausreichenden ore di funzionamento. Prima  suficiente para 500 horas de Loy el Ld ! 5 e
check the oil Jevel before start ment. Se faire une régle decon-  {imenge gefiillt. Vor der ersten  della messa in moto verificare functionamiento. Controlar - T i Bils

— e B

up of a new compressor. 1f unit,
for any reason, has been drained
it must be fillied with clean new
oil before it is put in operation.

COMPRESSOR OIL CHANGE

After 500 hours operation (or
2500 hours if synthetic lubricant
used) an oil change must take
place. If compressor has been
operated under adverse condi-
tions, or under long shutdown
periods, an earlier oil change
may be necessary as oil
deteriorates with time as well as
by operating conditions. Regular
oil change every 300 - 500 hours
{or six months, whichever comes
first} is not only desirable but a
good insurance against the accu-
mulation of dirt, sludge or
oxidized oil products.

CAUTION : Make sure thst the
compressor oil level is never
sbove the centres of sight gauge.

Add oil only if the levsl falls 10’

the bottom of the sight gauge
when unit s not running.

Completely drain the receiver-
separator, piping and oil cooler.
After the unit has been com-
pletely drained of all oil, replace
the drain plugs, making sure thay
are tight. If the oil is drained
immediately after the unit has
been run for some time, most of
the sediment will be in suspen-

trdler i@ niveau d'huile avant de
démarrer up compresseur neuf.
Si le groupe a été vidangé, faire
le plein d’huile.

VIDANGE D'HUILE

Une vidange compléte de 'huile
est abiigatoire aprés 500 h de
fonctionnement ou 2.500 h avec
les lubrificants synthéques. 5i les
conditions d’utilisation du com-
presseur sont défavorables, et de
toute fagon aprds protongé, i
est parfois nécessaire de procéder
4 des vidanges plus fréguentes
car V'altération de huile résulte
non seulernent des conditions de
fonctionnement, mais aussi du
temps' Une vidange compléte
toutes les 300-500 h {ou 6 mois
4 défaut de ce total d'hueres de
fonctionnement) est non seule-
ment souhaitable, mais encore
elle constitue une bonne assur-
ance contre laccumulation de
crasses, boues et déchets oxydés
d"hydrocarbures.

ATTENTION : Le niveau d’huile
du compresseur ne doit jamais
monter su-dessus du milieu du
viseur. Faire I'appoint exclusive-
ment si ls nivesu chute au bas
du viseur moteur A& larrét,
Vidanger compldtement la
bouteills sdparatrice, les
tuyautsries et ls réfrigérant
d’huite. Aprds vidange totale

Inbetriebnahme eines neuen
Kompressors immer den Olstangd
kontrollieren, Wenn das Ol aus
irgendeinem Grund abgelassen
wurde, mufll der Kompressor vor
dar Weideraufnahme der Arbeit
mit reinem_ frischen O1 aufgefiitit
werden,

KOMPRESSOROLWECHSEL

MNach 500 Betriebsstunden (oder
2500 Stunden bei synthetischer
Schmierung) ist ein Olwechsel
vorzunehmen.yngiinstigen Einsatz-
bedingungen  oder  |ingeren
Betriebsunterbrechungen kann
haufigerer Olwechsel erforder-
lich werden, da das O im Lauf
der Zeit seine Wirkung verlier.
Es.wird regelmiBiger Olwechset
alle 300 bis 500 Betriebsstunden
{oder mindestens alle . sechs
Monatel empfohien, da auf diese
Weise die Ablagerung von
Schmutz. Schlamm und Oloxy-
dationsprodukten ausgeschaltet
wird,

ACHTUNG : Olstand nie iiber
die Mitte des Schauglases hinaus
steigen lassen.

Druckspeicher-Abscheider, Rohr-
leitungen und Olkihler ganz
entleeren. Danach die Ablaf-
schrauben wieder gut schlieflen.
Wenn das Ol sofort nach
Abstellen des Kompressors
abgelassen wird, sind die maisten

sempre il livello olio. Se l'olio
8 stato vuotato per uha raglone
qualsiasi, ripristinare il livello
con olio nuovo e pulito.

CAMBIO OLIO
COMPRESSORE

Cambiare |'olio 500 ore d’eser-
cizio (o 2600 se si usa un lubri-
ficante sintetico). Se il

motocompressore & stato sotto-
posto a impieghi gravosi o é
rimasto a lungo fermo, pud
essere necessario diminuire il
periodo tra | cambi olio, L alio
infatti si altera con il tempo e in
condizioni di uso severe. | cambi
olic effettuati regolamente ogni
300 - 500 ore (in ogni caso non
oltre & mesi) sono una buona

precauzione per evitare
I'accurmulo di sporcizia, scaglie o
prodotti derivanti dall’ossida-

zione dell’olio.

ATTENZIONE : Il livello dell’
olio comprassare non deve mai
superare il centro de! vetrino
spia. Aggiungere olio sa it
livello detl’'olio, a macchina
ferma, sflora il bordo inferiore
del vetrino spia.

Svuotare  completamente il
serbatoio-separatore, la tubazioni
e il radiatore defi'olio. Riawvi-
tare ! tappo a serrario.
Eseguendo gquesta operazione
con lalio ancora caldo lo

siempre el nivel de aceite antes
de poner en marcha un com-
presor  nueve. Si, por cual-
quiera razdn que sea, la unidad
ha sido vaciado, es necesario
lHenarla con aceite nuevo y limpio
antes de ponerla en rmarcha,
'

CAMBIO DE ACEVTE DEL

COMPRESQR
Se debe cambiar el aceite
despies de 500 horas de

operacion {0 2500 horas si se ha
usado un lubricante sintético). Si
el trabajo del compresor ha sido
bajo condiciones desfavorables,
© si han habido largos peridos de
paradaes posible que este cambio
sea necesario antes, puesto que
el aceite se deteriora tanto por el
tiempo como por condiciones
adversas. Cambios de aceite cada
300500 horas (o seis meses
segun lo que ocurra primero)
son no sélo deseables pero
también un buen seguro contra
las acumulaciones de suciedad,
sedimento o productos de aceites
oxidados.

ADVERTENCIA Asagurarse
que el nivei de aceite del com-
presor nunca esté mas arriba
qua ol centro de! indicador. Slo
afiadir aceite cuando of nivel se
encusntra 8! fondo del indicador
cuande fa unidad se encuentra
parada.

O e Y L sl
Ll wle oy bl
hilall oy i
g 2y S R g
S Bl Yo ‘.i)_’[.,,il

. (-‘\.:.Dl.l...h.n.d‘ ,.._..:-u..f-.a aala JLQ-A—"—J
S = R SENy

e ot 3 helal S W
NSV .u“a R RSV
ks o aal e 280 W !
L A ST P R
[FENCL, B A= S T RPN L
- 28l 2
U WERENE | Y R

N Lk

AL B e

NIELEN S S PR R L
:;» A A s » b b
R R LU |
saS3l

i sy O e a8
e S s Gyl Y iLalt
FII TRNCVE [T Tl S 8 |
e Jaed 4l gyt adsl
2E Ayl 5,50 e 4y 0
BRI

v badlif e e LS e
dary I s U A
SCHELI RGN VI 8 W [N TS
23130 L LSt e 28Ty st

.0

INGERSOLLRAND




LUBRICATION

LUBRIFICATION

SCHMIERUNG LUBRIFICAZIONE LUBRICACION 3= =
sion and,_ therefore, will drain du groupe, remettre et blogquer Schmutzstoffe in  Suspension svuotamento  richiede meno Drenar completamente el Byt s A FYCRCINEL N I
more readily. les bouchons de vidange. H est urd laufen daher leichter ab. tempe ed eventuali impurita recepior-separador, las yuberias

CAUTION : Shorter oil change
intervals may be necessary if
unit is operated under adverse
conditions.

WARNING : DO NOT, under
any circumstances, remove any
drain ptugs, or the oil filler plug
from the compressor lubricating
and cooling systemn without first
making sure thae air receiver sys-
termn has been complately relieved
of all air pressure,

CAUTION : Soms oil mixtures
are incompatible, and result in
the formation of varnishes, shel-
lacs, or lacquers which may bhe
insoluble. Such deposits can
cause serious troubles including
clogging of the filters. Whaere
possibla, try to avoid mixing oils
of the same type but different
brands, A brand change is best
made at the tima of a complate
oil change.

ENGINE LUBRICATING OIL

Refer to Engine Operator’s

Manual.

COMPRESSOR LUBRICATING
AND COOLING OIL
RECOMMENDATIONS

Alternate  lubricants  shouid
conform 1o the specifications
found in Table: Compressor
Lubricant Specifications.

CAUTION Cara should be
taken to .ensura that all down-
stream componants will be com-
patible with synthstic lubricants.

souhaitable de vidanger aprés
une période de fonctionnement
appréciable, car le gros des
sédiments est alors en suspension
ce qui en favorise I"écoulement.

ATTENTION : Eventuellement,
raccourcir la périodicité des
vidanges dans des conditions de
fonctionnement défavorables.

DANGER : EN AUCUN CAS il
ne faut déposer un bouchon
{vidange ou remplissage) relevant
du cireuit de graissage du com-
presseur ou celui de refroidisse-
ment sans s'assurer au préalable
que la boutaille d’air est totale-
ment détendue.

ATTENTION . Cortains mélanges
d’huile sont incompastibles, ils
entrainent la  formation de
vernis, de gommaes ou de laques
risquant d'8tre insolubles, Ces
dépdts peuvent antrainer des
dommages graves (coimatage des
filtres . . ). S"abstenir dans toute
la mesure du possible de
méianger des huiles de méme
typa mais de marques dif-
férentes. Misux vaut changer de
marque d'huile au momentd'une
vidange compléte.

6 mois si cetis période intervient
en premier.

S'il est fait usage d'une huile

confarme MIL-L46152 ou
DEXRON (huile hydraulique
pour boites automatiques),

vidanger et faire e plein dhuile
nueve toutes les 500 h de fon-

ACHTUNG : Bei ungiinstigen
Betriebhsbedingungen ist  hauf-
igerer Otwechsel erforderiich.

WARNUNG : ERST DANN die
Ablalschrauben oder den Ein-
fiillverschlu® von der Schmier-
und Kiihlantage des Kompressors
losschrauben, wenn der Druck
im Druckspeicher vollstindig
abgebaut wurde.

ACHTUNG : Gewisse Olsorten
sind inkompatibel und filhren
zur  Bildung von unloslichen
Lacken, Schellack oder Firnis-
predukten. Diese setzen sich ab
und kdnnen zu schwerwiegenden
Storungen, unter  anderem
Filtervarstopfungen, fiihren.
Wenn maglich immer gleicha
Olmarken  verwenden, Die
Umstellung auf das Ol eines
anderen Herstellers erfolgt am
besten beim kompletten
Olwechsel.

MOTOROL

Siehe einschligiges Motorhand-

buch.

KOMPRESSORSCHMIER-
UND -KUHLOL

Die Schmiermittel miissen den
Angatben der Tabelle "Olvor-
schriften’’, entsprechen,

ACHTUNG : Sicherstaellen, dal®
sich alle  nachgeschalteten
Bautaile mit kiinstlichen
Schmiermitteln vertragen.

si troveranno ancora in sospen-
sione.

ATTENZIONE : Con impieghi
gravosi pud essers necessario
camhiare |'olio compressore con
maggior frequenza.

PRECAUZIONE : Non svitare
mai nessus tappo di svuota
mento ¢ di riempimente prima
di essere sicuri che qualche
circuito non sia in pressione.

ATTENZIONE : Le miscele di
olio diversi sono spesso incom-
patibili, ne deriva infatti la
formazione di vernici, morchie o
lacche insolubili. Tali formazioni
sono causa di cattivo funziona-
mento ¢ intasano i filtri. Se
possibile evitare di miscelars
olio anche simili.

OLIO MOTORE

Seguire  le
costruttore.

prescrizioni  del

LUBRIFICANTI
RACCOMANDATI PER IL
GRUPPO COMPRESSORE

Nella tabella seguente sono
elencati i tipi di olio racco-
mandati per |a lubrificazione.

ATTENZIONE : Tutto cid che
viene a contatto con I'olio deve
essere  compatibile con i
lubrificanti sintetici.

-y el enfriador de aceite. En

cuanto se ha vaciado completa-
mente el compresor, volver a
colocar los tapones de purga,
asegurdndase que estan  bien
apretados. Si el vaciado se realiza
inmediatamente  después  de
trabajo prolongado del com-
presor, la mayor parte de los
sedimentos se encontrardn en
suspension y resultara mas facil

. drenarlos rapidamente.

ADVERTENCIA : Los intervalos
entre cada cambio de aceite
deberin ser mis cortos en ef caso

de trabajo en condiciones
desfavorables,
ATENCION Cualquiera que

sean las  condiciones NO
QUITAR NUNCA el tapdn de
llenado del sistema de lubri-
cacidn y refrigeracion det com-
presor sin asegurarse previamente
de que no existe presién alguna
de aire en el sistera de recepcion
de aire.

ADVERTENCIA : Ciertas mez-
clas de sceites son incompatibles,
y pueden resultar formaciones
de barnices, [acas, etc. que
pueden ser insolubles. Tafes
depédsitos pueden ocasionar
serios dafios, tafes como atascos
en los filtros. Evitar en todo lo
posible las mezclas de aceites del
mismo tipo pero de marcas
diferentes. Un cambio de marca
debe efectuarse cuado se cambie
el aceite por completo.

el A e 555 L ad
IS ey i el U dabne
it

JUPR JEN Oy ey
ib_,ll_}._.a_.‘.;r;'lslxu_,,‘?;.igl
NEPINNCML S DU 3 [T
PRSI ICP F R LR
S e v e ) A A ol
S ASEN D haelall b gy i
it e o LS haadl cidd
Y

O L T B
3 iy Al b By el
RO TR YW R S R <
e ady sk YA gl
RTINS U PCF Wy
¥ SNCHPS S PO (P
.'.vlS)b;,a.‘.Jx;, C,- éaw J,L--
e B e S gy ik
2 S0 ad oy fadl Oy
AT _}ASJ! rendh 23y

SRl G )

. _'J’_‘n“ _L-.-.‘J .."Q'l \-_.._:5." C:’:-l)
dps S e Jp ey
. helall

v ALt Sl St o g
Tkl 3 oaamedl listyll
Chital e last

B L SIS
o PSSO gl g S
CasbhoYE 2l

o1

INGERSOLLRAND




LUBRICATION

LUBRIFICATION

SCHMIERUNG

LUBRIFICAZIONE

LUBRICACION

AMBIENT TEMPERATURE
125%F (51,7°C)
to
~10°F (-23.3%C)
USE LUBRICANT:
MIL-.-46152 — SAE 10W
ar
MIL-L-2104B —SAE 10W
or
DEXRON or DEXRON
H AUTOMATIC TRANS.
MISSION FLUID

AMBIENT TEMPERATURE
—10%F (-23.3%)
10
~50°F {—45.6°C)
USE LUBRICANT
**MIL-L-236998

(Synthetic Lubricant)
*** MIL-L-46167
{Sub-zero Arctic Lubricant)

Ascertain  that  MIL-L 461562
lubricants meet APl Class CC
only and not CD.

¢ 2 eMIL-L-23699B — Lubricants
which meet this specification are
used in most jet aircraft engines
and should be awvailable workl-
wide.

***MIL-L-46167 — is intended
to supersede Federal Specifica-
tion APG No. 1 {Aberdeen
Proving Ground Purchase
Description No. 1} APG No. 1 is
the current designation for sub-
zero arctic lubricants,

cionnement ou tous les 6 mois
si cette période intervient en
premier.

HUILE MOTEUR

Voir la documentation du con-
structeur du moteur.

RECOMMANDATIONS
HUILE DE GRAISSAGE-
REFROIDISSEMENT
COMPRESSEUR

Les diftérentsiubrifiants devront
étre conformes aux exigences du

tableau ‘'Lubrifiants compres-
seur’.
ATTENTION : S'assurer de la

compatibilité avee les lubrifiants
synthétiques, de chaque com-
posant situé en aval du moteur.

TEMPERATURE AMBIANTE
125°F (51,7°C)
3
—10°F (-23,3°C)
UTILISER UN LUBRIFIANT:
MIL-L-461%2 — SAE 10W
ou
MIL-L-2104B — SAE 10W

au
HUILE HYDRAULIQUE POUR
TRANSMISSIONS AUTO-
MATIQUES DEXRON ou
DEXRON 1

UMGEBUNGSTEMPERATUR
51,7°C bis -23.3°%C
MIL-L-46152 — SAE 10W
oder
MIL-L-2104B — SAE 10W
oder
DEXRON ader DEXRON
§1 fir AUTOMATIK-GETRIEBE

UMGEBUNGSTEMPERATUR
—23,3°C bis —45,6°C
**MIL-1- 236998
{Synthetisches Schmiermittel)
TUEMEL-L-46167
{Arktik-Schmiermittel}

Nur Ol  der Spezifikation
MIL-L-46152 nach API-Klasse
CC, nicht CDy, verwenden.

*SMIL-L-236998 —
Schmiermitiel kommen weit-
gehend in Disentriebswerken
wur  Anwendung und sind
allgemein verfigbar .

Derartige

***MIL.-L- 46167 — Tritt an die
Stelle von Federal Specification
APG Nr. 1 (Aberdeen Proving
Ground Purchase Description
Nr. 1), gegenwirtige Spezifika-
tion fur Arktik-Schmiermittel.

. Bei Umgebunystemperaturen

iber 51,7°C oder unter —45,6°C
tassen Sie sich von Ingersoll-Rand
beraten.

DEXRON - Eingetragene
Schutzmarke von General
Motars Corp.

ON TEMPERATURA
AMBIENTE DA
125°F {51.79C)

a
—10°F (-23.3°C)
USARE OLIO CON
SPECIFICHE

MIL-L-46152 — SAE 10W

oppure

MIL-L-2104B — SAE 10W

appure

DEXRON o DEXRON Il

PER TRASMISSIONE
AUTOMATICHE
CON TEMPERATURE
AMBIENTI DA
—10°F {-23.3°C)
a
~50°F {—45.6°C)
USARE OLIO CON
SPECIFICHE
' MIL-L-236998
appure
" MIL-L-46167

Verificare che lolio MIL-L-
46152 corrisponda alla classe
CC e non CD delle specifiche
API,

Gli olii con specifica ** MIL-
L-236998B vengono usati per i

motori degli aviogetti. Sono
percid disponibili in  tutto il
mondo.

ACEITE DE LUBRICACION
MOTOR

Obsérvense [as instrucciones del
manua de mantenimiento del
motor,

ACEITE DE LUBRICACION ¥
REFRIGERACION COMP-
RESOR RECOMENDACIONES

Otros lubricantes deberan ser

.conformes a las especificaciones

que se encuentran en el Cuadro:
Lubricantes del Compresor —
Especificaciones.

ADVERTENCIA: Tenga cuidado
quse todos los componentes sean
compatibles con  lubricantes
sintéticos.

TEMPERATURA AMBIENTE
1259F (51.79C)
a
--109F {—23.3°C)
USE LUBRICANTE :

MIL-L-46153 — SAE 10W
o
MIL-L-21048 — SAE 10W
o
DEXRON o DEXRON I
FLUIDO DE TRANSMISSION
AUTOMATICO
TEMPERATURA AMBIENTE
—10°F {—23.3°C}

a
—50°F {—45.6°C)
USE LUBRICANTE
* *MIL-L-236998
{Lubricante sintético}
*T*MIL-L-46167
{Lubricante para temperaturas
glaciales de menos de cero)

G
Aamil i) 4t
0 0V LV ,:...;Lr}‘_i =0 Y
(%
il
AR IS R e S
e A
:V'J',ll Lanza!

R R P TR
PR R VN AR A
) [P PR TN W
. ;
-J]-_L- -;JL;-J‘:U o~ RO é.ﬂi
et dea Aaslge oy T
R P ST [S W
A
ol WA WA Ll
o3 S
Y25
sl 30t e
AR () QAT R S
(g ahe Ax e

.

PSS X

0 Rn Luiigd A 00

(&

S P SR N U [T

‘..,"9“""""' _'..’_.a) M:J Trian
\_’-\...-'—Jf’f_:‘l :_.A __;.é"._li é..ul :i
mat ey TTTERNAV LN L

(e Sz ) 2ot Ml

R L A 56

ST EeY L sdast d

e p Al e hall
- = —

T i '_u S e —ralt

- ';.1 . .0

B AR

o2

INGERSOLLRAND




LUBRICATICN

LUBRIFICATION

SCHMIERUNG

LUBRIFICAZIONE

LUBRICACION

350

For temperatures abowve 125°F
{51.7°C} or below -50°F
{—45.6°C), please consuh IR

Customer Service Department.

DEXRON — Reg. T.M. of
General Motors Corp.

TEMPERATURE AMBIANTE
—109F (—23,3°C)
a
—50°F {—456°C)
UTILISER UN LUBRIFIANT :
** MIL-L-236998
{Lubrifiant de synthésel
T MIL-L-46167
{Lubrifiant pour climats
articques, get permantent)

Lubrifiants MIL-L-46152 obliga-
toirement conformes API classe
CC & l'exclusion de la classe CD.

“** MIL-L-23699B — Lubrifi-
ants utilisés dans la plupart des
moteurs d’avions & réaction, en
principe disponibles dans e
monde entier.

“** MIL-L-96167 — Lubrifi-
ants desindés 3 remplacer la
spécification fédérale APG No.1
{Aberdeen Proving Ground Pur-
chase Description No. 1} APG
No. 1 est actuellement la
désignation des lubrifiants pour
climats artiques {gel permanent}.

En ce qui concerne les tempéra-
tures supérieures & 1250F
{51,7°C) ou inférieures &
—50%F (—45,6°C), s'adresser au
service aprés vente Ingersoll-
Rand.

DEXRON -~ marque déposée
General Motors Com.

‘e MIL-L-46167 — &7 la speci-
fica sositutiva della specifica
federale APG No. 1, che indica
normalmente i lubrificanti da
utilizzarsi con  temperature
artiche,

Per temperature  superioni a
125°F 151.7°C) o inferiori a
—-50°F {—456°C), consultare
I'assistenza  tecnica Ingersoll-
Rand pid vicina.

DEXRON — Marchio Deposi-
tato della General Motors Co.

Asegurese que lubricantes Mil-L-
46152 conforman con Clase CC
del APly no CD.

*** Mil-L-236998 — Lubricantes
conformes a esta especificacion
se usan en la mayorid de aviones
jet y se podran comprar en todas
aprtes del mundo.

*** Mil-L46167 estd previsto
para sustuir a las especificaciones
APG No. 1 {(Aberdeen Proving
Ground Purchase Description
No. 1}, APG No. 1 es la desig-
nacin corriente paralubricantes
aptas para condiciones glaciales
menos de cero.

Para temperaturas mas altas que
125° F (51, 7°C] 0 menores que
—50°F (-45.6%C) sirvase con-
sultar el ODOepartmento I-R
Servicio para Clientes.

DEXRON - Marca Registrada
de la General Motors Corp.

il gt e .n.d_ng_,w_u"
. Lum_. ) e i

~
Lellalt el st .L.‘..‘:‘..& iz

comst e dPaats Da50 O st

!

Ll
.,_.z,..at.\.v_h PSRBT
Mg ._..........:‘ Li o G
e !

P R -‘; g
R R L™
A ! P ;Ju e
il

RN NS Ll B PRI L e

LY S R AT,

IR L IRE N E AL VR
RCTC R I S R TR PR £
R LR TN
o s s el
;_5‘._".' -vu.,l st a stz Al e
CA L e S

AN P 1)

opee Vom i8S L

L

PSP ISP I

3

INGERSOLLRAND




MAINTENANCE ENTRETIEN WARTUNG MANUTENZIONE MA~TEN|M|ENTO 1.'||.=..AJ|
GENERAL GENERALITES ALLGEMEINES GENERALITA’ GENERALIDADES L bl
The service/maintenance chart Le tableau d'entretien présentéd In diesem Abschnitt werden die Nella tabeila manutenzione/ El cuadro de mantenimiento 3 Al Lkt b o

shown in this section indicates
the various components descrip-
tion and the intervals when
maintenance has to take place.
Qil capacities, etc., can be found
in the general data, Any specifi-
cation or specific requirement
on preventive maintenance for
engine refer to Engine
Instruction Manual,

SCAVENGER LINE

The scavenge line runs from the
drop tube in the centre of the
separator tank cover to the
orifice elbow fitting located in
the air end rear bearing housing.
Check orifice and hoses at every
service as a blockage will cause
oil carryover,

COMPRESSOR OIL
FILTER

Change the compressor oil filters
at 50 hours, 150 bours and
thereafter every 500 hours or
every six months whichever
cames first.

To service the oil filter it is
necessary to shut the unit down.
Wipe off any external dirt and
cit from the exterior of the
filter to minimise any contami-
nation entering the lubrication
system.

Turn the spinon filter
element counter<clockwise 10
remaowve it from the fiiter housing.

dans cette section indique les
diff{érents composants et les
intervalies auxguels ils doivent
étre entretenus. Les capacités
d’huile, etc. . ., se troubent dans
tas caractéristiques générales.
Pour les caractéristiques et
I'entretien du moteur, sereporter
au  manuel d'instructions du
mateur. ’

CIRCUT DE
RECUPERATION

La ligne de récupération va du
tuba viseur au centre du cou-
varcle du réservoir séparateur, A
I'orifice du montage en coude
situé au boitier de roulement
arriére d'échappemant d‘air.
Vérifier l'orifice et les canali-

' stions souples Achaque ent-

retien comme
entrainera  un
d’huile.

un  bguchage
débordement

FILTRE A HUILE
COMPRESSEUR

Changer les filtres 3 huile du
aprés 50 heures, 150 heures et
toutes les 500 heures ou 1ous les
6 mois dépendant lequel des
deux arrive d'abord.

Pour entretenir le filire 3 huile,
il est .nécessaire d'arreter
rensemble. Essuyer de I'extér-
jeur du filtre toute saleté
extérieure et toute trace d’huite
afin de minimiser toute con-
tamination qui pourrait péné-
trer le systéme de Jubrification.

verschiedenen  Intervalle zur
Wartung beschriaben. Die
Wartung des Motors sollte nach
Angabe des Herstelters erfolgen.

OLRUCKILAUF/
ABSCHEIDER

Die Spiilleitung verlduft direkt
vam Tropfrohrchen im Deckel
des Abscheidekessels zum
Kniestick-Fitting im luftseitigen
Lagergehduse Mundstiicke und
Schlduche bei jedem Service
untersuchen, da Verstopfungen
zu Oliibertrag fiihren.

KOMPRESSOROLFILTER

Die Oifilter des kompressors
nach 50 Studen, 150 Studen
und danach alle 500 Studen
oder maximal sechs Monate.

Zur Wartung des Olfilters mu8
die Maschine abgestallt werden.
Zum Schutz gegen die Kontam-
ination der Schmieranlage
Schmutz und Ol von der Aulen-
seite des Filters abwischen.

Filterelement nack links
drehen und aus dem Gehause
nehmen.

ACHTUNG : Licrartige Rick-
stande am Filterelement deuten
auf eine uarichtige Olspezifika-
tian hin. Ol sofort wechseln.
Siehe Abschnitt 3 der Betriebs-
anleitung.

riparazione sono descritti i vari
gruppi componenti del moto-
compressore ¢ la frequenza con
cui si devono effettuare le
operazioni-di manutenzione, Per
specifiche o dati caratteristici
refativi al motore riferirsi all
manuale di istruzione del
motore,

TUBOC DI RECUPERO

Il tubo di ricupero collega il
tubo di scarico situato nel
centro delta cisterna di
separazione con il raccordo a

gomito  situato  sull‘alloggio
posteriore dei cuscinetti del
gruppo compressore. |
raccordi ed 1 tubi fiessibili
vanno sempre controllati

durante la fase di manutenzione,
in quanto un blocco gualsiasi
verrebbe a causare uno scarico
d’olio.

FILTRO OLIO
COMPRESSORE

Sostituire i filtri dell.olio " del
agni 50 ore, ogni 150 ore e
quindi ogni 500 ore oppure
sei mesi, secondo  quale
intervallo viene a scadere prima.

Per effettuare la mantenzione
della cartuccia del ‘olio &
necessario fermare il motore.
E necessario inoltre pulire
dall'esterno  della  cartuccia
gualsiasi  eccesso  d'olioc o
frammenti di sporcizia, in modo
da minimizzare il pericolo di
contaminazione del sistema
lubrificante.

presentado en esta seccion indica
los diferentes componentes y los
intervalos en los cuales deben ser
mantenidos. Las capacidades del
aceite, etc. se encontrardn en los
Datos . Generales.  Cualgquier
especiticacién o requerimientos
especificos para el manteni-
miento preventivo del motor
sirvase consultar el manual de
instrucciones del motor,

CIRCUITCO DE
RECUPERACION

El circuito de recuperacibn
va desde el tubo de cailla en el
centro de la tapa del tangque
separador hasta el conectador
acodado del arificio que sa
encuentra en el carter del coji-
naete posterior del compresor.
Haga un chequeo del orificio y
las mangueras durante cada
servicio de revisibn : una ob-
struccibn causarf un arrastre
de aceite.

FILTRO DE ACEITE DEL
COMPRESOR

Cambie los filtros de aceite del
a tas B0 horas, 150 horas y des-
pués cada 500 horas o cada seis
meses segin o que suceda pri-
mero.

Durante el servicio de man-
tenimiento del filtro de aceite
€5 necesario parar la maquina,
Limpiar todas las acummulaciones
de suciedad o aceite del exterior
del filtro con el fin de reducir
cualquiera impurificacidn que
pueda entrar al sisterma de lubri-
cacibn.

sll‘.'-l-‘rl ...l'l‘..f-‘. .....-‘1..511 \"""‘j'l s
AR ey il 48
e sl Sy L LWS Llall
Chbad st dadt g &N L
v- B — o

Uhdl s sliandl scai,
ool L0 Sl alt e Ll
S SN LS ey

- " —

c.&hhs- -

RN S
Apoelae Buy 3 opmill U5
g Al il g 45 45 5 U Lslil
S S Gl A e
IS ke bl Bl dmcill e it
N I T A BT N A P

e i ey

A ablall oyl Slect e Jas

dagg el Yooy Ll 8 e
T Ry I R U )
' Yl g

—

DA e 1 s

S s LN e dal
é-u} ,__5' c—-l Rty i.l:-),h _a.:.i)a'
T el S
Jpots Jlel el a2l

CadE ey 12k

A Al AT dua S8 1 L
S e M S
IV P EFY ] g aand

.0

INGERSOLLRAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

Lialt

CAUTION : Iif there is sny indi-
cation of formation of varnishes,
shallacs or lacquers on the oil
filter sloment, it is s warning that
the compressor lubricating and
cooling oil has improper charac-
teristics and should immediataly
be changed. Refer to Section 3,
Lubrication in the Operator’'s
Manual.

Clean filter gasket contact
area,

Install new filter by turning
element clockwise until gasket
makes initial contact. TFighten
an additional % to % turns,

Start engine and check for
leaks before placing unit back
into service.

COMPRESSOR QIL
SEPARATOR ELEMENT

Normally the separator element
will not require periodic replace-
ment provided the air and oil
filters are properly maintained.

COMPRESSOR OIL

Any oil change must teke place
every 500 operating hours or
every six months, whichever
comes first.

Add oil only if level falls to the
bottom of the sight gauge when
compressor is shut down.

TYRES/TYRE PRESSURE
Data

See Section General

Tourner la cartouche con-
somnable dans le sons contraite
des aiguilles d’'une montre pour
la déposer de la tée de filtre,

ATTYENTION : En présence de
dépbts de vernis, de gommes ou
ds taques sur )"élément filtrant,
procéder immédiatement & 1a
vidange de [I'hyile car ces
matidres constituent autant de
signes que {'huile de graissage-
refroidissement du compresseur
ast non conforme. Se& reporter
& la section 3 Graissage du
présent manuel.

Nettoyer la surface de con-
tact du joint du filtre,

Poser un filtre neuf en
tournant la cartouche dans le
sens des aiguilles d’'une montre
jusqu'd ce gque le joint fasse
contact. Serrer plus toin de /2
ou 3/4 tour.

Faire démarrer le moteur
et controler I'étanchéité avant
de remettre le groupe en service.

ELEMENT SEPARATEUR
DO'HUILE COMPRESSEUR

En principe I'élément séparateur
ne nécessite aucun rempalce-
ment périodique pour autant
que ['entretien des filtres & air et
3 huile soit correct.

HUILE COMPRESSEUR

Vidange d’'huile toutes les 500 h
de fonctionnement ou tous les 6
maois si cetie période intervient
en premier,

_ACHTUNG

Kontaktflachen der Filter-
dichtung reinigen.

Neuen Einsatz nach rechts
drehen, bis die Dichtung anliegt.
Dann  1/2- this 3/4-Orebung
weiter festdrehen.

Motor anlassen und vor
Weiderinbetriebnahme des Kom-
pressors auf Undichtigkeit
priifen.

KOMPRESSOR-
OLABSCHEIDER-
ELEMENT

Solange Luft- und OHilter ord-
nungsgeman instandgebalten
werden, erfordert diese Einheit
im allgemeinenkeine regelmailige
Erneuerung.

KOMPRESSOROL,

Ol alle SO0 Stunden oder
mindestens atle sechs Monate
wechseln. :

: O niemals iiber
die Mitte des Schauglass hinaus
ansteigen lassen. Nur dann nach-
fillen, wenn das Ol bei Abstellen
des Kompressors bis auf den
Boden des Schauglases sinkt.

REIFEN/
REIFENDRUCKE

Siehe : Allgemeine Daten

Smontare il filtro, svitan-
dolo in senso antiorario.

ATTENZIONE : Se si verifica
nel filtro laformazione di vernici,
morchia o lacche, I'olio ha subito
alterazioni significative e deve
immediatamente essarecambiato.

Pulire la superficie di con-
tatto della guarnizione del filtro,

Montare un filtro nuovo,
awvitandolg in senso orario fino
ache laguarnizicone sia acontatto
con la sua sede, Serrare poi a
mano per 1/2 o 3/4 di giro.

Mettere in motoe verificare
che non vi siano perdite.

ELEMENTO FILTRANTE
DEL SERVATOIO
SEPARATORE

Normalmente il filtro separatore
non richiede sastuzioni
periodiche, se i filtri dell” aria
e dell’ olio sonoe stati oggetto di
una bvona manutenzione.

OLIO COMPRESSORE

Deve essere sostituito ogni 500
ore oppure ogni 6 mesi.

ATTENZIONE : Wl livello non
dave mai superare il centro del
vetrino spia. Aggiungera olio solo
se, a macchina ferma il livello
& molto basso rispetto al centro
del vetrino.

Girar el elemento del filtro
en el sentido contrario a las
agujas del reloj con el fin de
sacarlo del carter del filtro.

Verificar que las juntas del

filtro esten libres de suciedades
y daflos. Limpiar o reparar si es
necesario.
ADVERTENCIA : Si hay cual-
quier indicacion da |a for ion
de barnices o de tacas en el
alemento del filtro de aceite asto
sefial de alarma indicando que el
aceite lubricante y refrigerante
del compresor contiene caracter-
isticas indebidas y gque es
preciso cambiarla de inmediato.
Vea Seccibn 3, Lubricacian, en
ol manual del operador.

Limpie el &rea de contacto
de la junta del filtro.

Instalar un filtro nuevo,
girando el elemente en el sentido
de fas agujas del reloj, hasta que
la junta haga contacto inicial.
Apretarlo con un giro adicional
de 1/2 a 3/4 vuelta.

Poner en marcha el motor
y comprobar que no hay fugas
antes de wvolver a poner la
unidad en servicio.

ELEMENTO SEPARADOR
ACEITE COMPRESOR

Normalmente el elemento sep-
arador no necesitard reemplazo
periddico con tal que los filtros
de aire y aceite tienen manteni-
miento adecuado.

ACEITE DEL COMPRESOR

Cambios de aceite son necesarios
cada 500 horas de trabajo o cada

il bbbl G5y 4y i 2a )
Y et IR SR 4'_\"‘

e S AL L el &l
o bl

ot i eV Al LT - Y
. -_-'_._'-”
L T - 0" I . 1

. S -

il et L elsl il
C A e i

BRI

UESECU  RLNT

PPN N

hitall oy bad e ¥
!

ol e o ) oale

"r
-~

>~ . i
PRI B VPO A P S L
o Q..g'..!"l ol .;."L'-v...;l.d Al
e B -'-u'

ac 2
helall =,y .t

! =l

LR R
P S| ! B WAL | R LU
SN L_‘:i

S

o Sy Yk

B st LA S e
sl _adsat B kb Al

s e el Al g
b el
SBY b/ o

s ldaee .‘"“"'-’Jl ol
“

o1

INGERSOLLRAND




MAINTENANCE ENTRETIEN WARTUNG MANUTENZIONE MANTENIMIENTO UL_....BJ‘
RUNNING GEAR ATTENTION : L'huile ne doit RADLAGER DES PRESSIONE seis meses segun lo que ocurra BT AN
WHEEL BEARINGS jamais montar au-dessus du LAUFWE RKS PNEUMATICI primero. . | bl
q : milisu du viseur, Faire I'appoint SHanadl
Should be packed ewery welve exclusivament si le niveau chute Alle 12 Monate mit Lagerfett verdi : Caratteristiche generall.  ADVERTENCIA : Es impres- s L2 AT IS Lyt g

months using wheel bearing
grease (conforming to specifica-
tion MIL-G-10924).

ENGINE FILTERS/OIL
FILTER/FUEL FILTER

All must be serviced in accord-
ance with the instructions and
as scheduled in the engine opera-
tion and maintenance manuat.

PROTECTIVE SHUT-
DOWN SYSTEM

Constists of

A.  Air discharge temperature
switch, Qil pressure switch belt
break switch.

Check switches ewvery three
months for correct operation,

Once a year, the temperature
actuated switch should be tested
by removing it from the unit and
placing it in a bath of heated oil.

The oil pressure switch should
operate a 1 bar, the compressor
temperature  switch should
operate at 120°C.

BATTERY

Keep the battery terminals and
cable clamps clean and lightly
greased to prevent the build-up
of corrosion. Keep correct elec-
frolyte level within the cells.

au bas du viseur, comprasseur &
I"arrét.

PNEUMATIQUES-
PRESSION

Voir 1a section Caractéristiques
générales.

ROULEMENTS DES
PIGNONS MOTEURS

Garnir tous les 12 mois en utili-
sant une graisse pour roulements
de roues conforme MIL-G-
10924,

FILTRES DU MOTEUR/
FILTRES A HUILE/
FILTRE A
COMBUSTIBLE

Tous doivent étre entretenus
selon les instructions et comme
prévu dans e manuel d’opéracion
du moteur et d’entretien.

SECURITES ENTRAIN-
ANT L'ARRET DU
GROUPE

Ce sont :

A. Contact de température
de décharge d'air. Contact de
prassion d’buile, contact de rup-
ture de courroje.

Vérifier tous les 3 mois le fon-
ctionnement de ces Sécurités.

Une fois par an, controler le
thermocontact dans un bain
d’huile chauffée aprés [avoir
déposé.

nach MIL-G-10924 stopfen.

MOTORFILTER/
OLFILTER/
KRAFSTOFFILTER

Cvie Wartung derselben ist It
Anwveisung und Angaben im
Motorhandbuch und Wartungs-
buch zu erfolgen.

SICHERHEITS-
ABSCHALTSYSTEM

Bestehend aus:

A Luftaustritts-Temperatur-
wichter. Oldruckwichter. Rie-
menbruchwachter,

Funktion der Temperatur- und
Druckwachter alle drei Monate
kontrollieren,

Der Oldruck wischter mutt 1 bar,
der Kompressortemperatur-

wichter bej 1207°C ansprechen.

BATTERIE

Batterie- und Kabelklemmen
sauberhalten und zum Schutz
gegen Korrosion leicht einfetten.
Fir den richtigen Elektrolyt-
stand in den Batteriezellen
sargen. Die Halterung mul} fest
genug sitzen, um Verschieben
der Batterie zu verhindern.

ACHTUNG : Vor allon Wartungs-
oder  Reparaturarbeiten die
Batteriekabel abtrennen,

CUSCINETTY RUOTE

Ingrassare ogni 12 mesi con
grassn per cuscinetti corrispon-
dente alle specifiche MIL-G-
10924,

FILTRI MOTORE/
FILTRI DELLOLIO/
FILTRO CARBURANTE

Tutti questi filtri vanno esaminati
e sostituiti secondo le istruzioni
e gli intervalli di tempo elencati
nel manuale di manutenzZione e
funzionamento del moatore.

DISPOSITIVI
D'ARRESTO DI
SICUREZZA

Si distinguono in :

A. Termosato per scarico
aria. Pressostato  olio. Inter-
ruttore di rottura cinghia.

Controllare i dispositivi  di
sicurezza almento ogni 3 mesi.

L'interruttore per la temperatura
dell'clio dev' essere in grado
d’entrare in funzipne alla pres-
sione di 1 bar.

La pressione del’olic dev'essere
di 1 bar; il termostate del
compressore deve entrare in
funzione a 120°C.

cindible que el nivel del aceite
nunca se encuentré mas arriba
del cantro del indicador. Afiade
aceite solo cuando ol nivel se
encuentre en ot fondo del
indicador cuando of comprasor
esta parado.

NEUMATICOS/PRESION
DE NEUMATICOS

Véase Seccion : Datos Generales

COJINETES DE LAS
RUEDAS DEL TREN
RODANTE

Deberan ser empaquetados cada
doce meses usando grasa lubri-
cante para cojinetes de ruedas
que conforma a la especificacidn
Mil-G-10924,

FILTROS DEL MOTOR/
FILTRO DEL ACEITE/S
FILTRC DEL
COMRUSTIBLE

Todos los filtros deben tener
servicios de rewvisidn conforme
a ltas instrucciones y segun lo
programado en el manual de
operacidn y mantenimiento del
motor,

SISTEMA DE PARADA
PROTECTIVA
Consiste en :

A. Interruptor de tempera-
tura de descarga de aire.

_...‘2. _:'J.") Ny L] JL-L&' rﬁ&
VAT L e e Slhal

Tl I

s il

Gy it i e Do o2t
¥ bbb (S, sl
[ PR R P S

?,'UJ.JI Syl ,u-.; A

e A

CL-.A, . :iJ.J.l @4“: iyl CL""'“ (l
.,?..J'.Cln.-ck.m .,.AJJ'.L,._,

T O | LY B C L
. Nl

i _'qu' L N astl

Lol -t e »L:i.‘; —
- T

é.&?‘_&.‘ e . e _‘! (%] " J-l;.v-

._.-....._ - va-;a..iu J [

S

Ao LS Gyl CL:L; PR

e g VY

Lk Ly
R L
oYl desiies dide oSl
S ASNL Bl
SNt s a5l e
e Sl Bl g

2o

o2

INGERSOLL-RAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

The holddown clamp should
be kept tight enough to prevent
the battery from moving.

CAUTION : Atways disconnect
the battery cables before perfor-
ming any maintenance or sarvice.

AIR FILTER ELEMENTS

The air filter elements should
be inspected daily. The restric-
tion indicator will show green to
indicate a serviceable (ilter. When

indicator shows red the element’

must be changed.

When changing elements, clean
inside canisters to maintain per-
fect sealing.

tnspect all hoses and clamps on
“Clean Air"' side, Any defects
should be corrected immediatety
as neglect in this area will result
in early engine or air end failure.

In the event that a filter element
must be reused immediately,
maintenance of the element
should be performed as foltows:

Direct compressed air through
the element in the direction
opposite to the normal air flow
through the elerment. Mowe the
nozzie up and down while rotat-
ing the element. Be sure to keep
the nozzle at least one inch
(25.4 mm) from the pleated
paper.

CAUTION : To prevent dasmage
to the filter element, never
axcaed 8 maximum air pressure

Le contact de pression d, huile
devrait s'actionner 3 1 bar, le
contact de température du
compresseur devrait s,actionner
a120%.

B8ATTERIE

Pour empécher la corrosion, les
bornes et les tétes de cibles de
la batterie doivent &tre A tout
moment propres et graissées.
Rérablir systématiquement le
niveau d’dlectrolyte de chagque
élément. Le serrage des ferrures
de retenue doit suffire 2
immobiliser la batierie.

ATTENTION : Débranchement
obligatoire des cibles de batterie
svant toute intervention
d’entretien.

FILTRES A AIR (Eléments)

Les éléments du filtre & air font
V'object d'un contrdle quotidien.
L’indicateur de colmatage restera
vert tant que le filire est bon A
l'usage. Quand  Findicateur
deviendra rouge I'élément devra
étre changé.

Quand on change les éléments,
nettoyer Iintérieur des car-
touches afin d’obtenir un joint
parfait.

Inspecter toutes les durits et les
brides du cdte “'air propre”.
Toutes anomalies devraient étre
immediatement rectifides
comme toute négligence dans
cette partie entrainerait une

LUFTFILTERELEMENTE

Luftfilterelemente tagtich kon-
trollieren und immer darauf
achten, daR sie in Ordnung sind.
Wenn der Kompressor und der
Motor gegen Schmutz und
Staub geschinzt werden sollen,
missen die Lufifilterelement
regelmaflig erneuert /gewartet
werden.

Bei Modellen mit Verschmut-
ungsanzeiger steht die Anzeige
normal im griinen Feld und zeigt
die  Betriebsbereitschaft des
Filters an. Wenn die Anzeige im
roten Feld steht und der Kom-
pressor  unter Vollast arbeitet,
das Fitterelement wie folgt
reinigen oder wechseln:

Wenn ein Filterelement sofort
wiederverwendet werden mul},
wie folgt vorgehen:

Element gegen die normale
Strgmungsrichtung  mit  Luft
durchblasen. Dise auf- und
abwirtsbewegen, wahrend das
Element gedreht wird. Diise

‘nicht naher als 254 mm an das

Element heranbringen.

ACHTUNG : Damit das Filter-
element nicht beschadigt wird,
mit héchstens 6,9 Bar arbeiten.
Ciese Art der Reinigung wird
dann empfohlen, wenn das Ele-
ment sofort wiederverwendet
werden soll. Gewaschene
Elemente vor dem Wiedereinbau
griindlich trocknen.

BATTERA

Mantenere i contatti e i morsetti
puliti e leggermente ingrassati
per evitare corrosione, Mantenere
it corretto tivella dell’ elettrolite.
Le regette di fissaggio devono
essere sufficientemente strette
per evitare spostamenti della
batteria,

ATTENZIONE : Staccare sempre

i cavi prime di procedere a
qualsiasi manutenzione [
riparazione.

FILTRI ARIA

Fli elementi filtranti devono
essere controllati giornaimente.

L'indicatore d'ingorgo indica un
filtroin buone condizioni tramite
il color verde. Se il medesimo
indicatore presenta il color rosso
vuol dire che I'elemento dev’
essere sostituito.

Quando si scambiano  gh
elementi, & necessario oulire
Finterno della scatola fittro per
continuare ad avere una tenuta
perfetta.

Tutti i tubi flessibili e fascette
stringitubo dalla parte "aria
pulita” vanno esaminate attenta-
mente rettificando subito un
qualsiasi difetto. Se non si segue
quest’ awvvertenza si corre il
rischioc d.avere dei  guasti
prematuri sul motore o hel
sistermna ad aria compressa.

Para asegurarse que los inter-
ruptores estén funcionando bien
controlelos cada tres meses.

Una vez al afio se debe controlar
el funcionamiento del interrup-
tor/temperatura. Saquelo de la
unidad y poéngalo en un bafic
de aceite caliente.

El interruptor ds presibn de
aceite deberia funcionar a 1 bar,
el interruptor de temperatura
del compresor deberié funcionar
a120%c.

BATERIA

~Mantenga los terminales y las

pinzas de los cables limpios y
figeramente cubiertos de gras
para asi prevenir la formacion
de comasion, Mantenga el nivel
comecto  electrdlito en  los
elementos. Las grampas deben
estar bien apretados para evitar
el movimiento de la bateria.

ADVERTENCIA : Siempre hay
que desconectar los cabtles de la
bateria antes de hacer cualguier
trabajo de servicic o manteni-
miento.

ELEMENTOS DEL
FILTRO DE AIRE

Se debe examinar los elementos
tlet filtro de aire todos los dias.

Si ta sefal del indicador de
restriccion es verde el filtro es
servible, Cuando la sefial es roja
se debe cambiar el elemento.

iyl i S Sl by
Lt d RS Lait s e
Chaas i Gl Jlest gL plall

bl Sl 4 ots

«‘J..S' Sl s ole ame s

'J_n." J-‘IJ-'PL:-‘I ’..:-;u ‘.Q‘I:._; Likes . L_.A}!

e 22D e Ja g e

i g bee (50 LRl

UL R C g S Y

el L L el o e

S e aandd lslal

Ll

IS REI PR T e

:‘)La‘-._,.ﬁf l _}iirlrv!n:\_.w-uh}:—

‘_'L.—‘-\ éi ol ,_,_:_-,. f',“";‘:i __,L‘ ‘u,'. él

S e we mio et e

At it Bl

Lo Jlean il dolet d 3

U I g

DAk

Al walal o Uride ey

Do ol a Bl St
N

L vt."_..-.‘ﬁ; _}9\“ 1

sl
e

ooaSU L Gt R aadl
e e ;ﬂ'........a.ll A adaalti
SR LN RN PO TN § B BT

R R TPy

Y. C"‘f‘“ ,.a..:-..nl..t.k D e
PR TR PV B PSR T P
S D P P u ]
bl ey (Ol VLAY

o3

INGERSOLLRAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

Liall

of 100 psig (6.9 Bar). Com-
pressed air cleaning is recom-
mended whenaver an slemant
must be reussd immediately.

COOLING FAN DRIVE

Periodically check that the fan
mounting bolt in the fan hub
has not loosened. If, for any
reason it becomes necessary to
ramove the fan or to retighten
the fan mounting bolt, apply a
good grade of commercially

com-
threads
and torque the boilt 1o 18 Ibs,
ft. {24Nm}. Fan belt should be

available
pound to

thread-locking
the bolt

checked regularly for wear,

COMPRESSOR OIL
COOLER

When grease, oil and dirt accu-
mulate on the exterior surfaces
of the oil cooler, its efficiency is
impaired. Each month & is

recommended that the oil cooler

be cleaned by directing com-
pressed air carrying, if possible,
a non-flammable safety solvent
through the core of the oil
cooler. This should remowve the
accumulation of grease, oil and
dirt from the exterior of the oil
cooler core so that the entire
cooling area can trensmit the
heat of the lubricating and cool-

ing oil to the air stream,

13 HOSES

Every 500 hours of operation it
is necessary to inspect all of the

défaillance prématurée du
moteur ou une défaillance du
terminal d'air.

S’assurer que toutes les brides et
joint: sont bien serrés etqu’il n’y
a pas de fuite dans le conduit.

Darss le cas ol un élément de’

filtre devrait  étre réutilisé
immédiaterment, son entretien
devrait étre exécuté de la fagon
suivant ;

Diriger I"air comprimé a travers
I'élément  dans  la
opposée 3 calle que suit norma-
lement le circuit d'air 4 travers
Y'élément. Bouger la tuyére de
haut en bas, iout en faisant
wourner  I'élément.  Tenir la
tuyére & wnviron 254 mm.

ATTENTION Afin d'eviter
d’sndommager  I'éldment, la
pression d'air ne doit jamis

excéder 6,9 bars (100 psigl

Le nettoyage & I'air comprimé
est recommandé dans tous les
cas o0 un élément doit dtre
réutilisé immediatemant. Un
immédiatement. Un §lédment lavé
doit étre séché soigneusement
avant son emploi.

COMMANDE DU
VENTILATEUR DE
REFROIDISSEMENT

Vérifier pérnodiquement qus
la boulon de motage du ventil-
ateur dans le moyeu du ventil-
ateur ne s'est pas désserré. Si,
pour quelque raison que ¢ soit,
il s'avére nécessire d'oter le
ventilateur ou de resserrer le

direction

ANMERKUNG : Es wird
sofortiger Einbau eines neuen
Elements empfohien, damit der
Kompressor  maoglichst  bald
wieder in Betrieb gehen kann. in
der 2wischenzeit das alte
Elermem reinigen, trocknen und
fir spater aufbewahren. ’

Verschmutzungsanzeiger, falls
vorhanden, weider auf Griin ein-
steflen. Zu diesemn Zweck auf
den Anzeiger oder Ausioger
driicken.

VENTILATORANTRIEB

RegelmaRig nachpriifen, ob sich
die Ventilator befestigungs-
schraube in der Nabe gelockert
hat. Wenn aus irgendeinem
Grund der Ausbau des Venti-
lators oder das Nachstellen der
Befestigungsschraube  erforder-
lich wird, Gewinde mit einem
guten handelsiiblichen Gawind-
earretiermittel behandeln und
die Schraube auf 18 ibs ft (24
Nm) anziehen. Ventilatorriemen

regelmaRig auf Verschiaill
untersuchen.
KOMPRESSOROL-

KUHLER

Ansammlungen wvon Fett, Ol
oder Sehmutz an den Auien-
fldchen des lkiihlers
beeintrachtigen seine Leistung.
Jeden Monat mit Druckluft und,
wenn * moglich, einem nicht-
feuergefadhrlichen Ldsungsmittel
durcnblasen.

Dadurch werden Fett-, Ol- und
Schmutzansammlungen von der
AuRanseite des Ohlkihlers ent-

Se ¢ possibile riutilhizare lo stesso
elemento  filtrante procedere
come segue: soffiare il filtro con
aria compressa dirigendo il getto
in senso opposto al normale
senso di aspirazione con mowvi-
mento rotarorio, avendo cura di
lascipre  almeno un pollice
{25,4 mm) fra l'ugello e la carta
dei filtro,

ATTENZIONE : Per evitare
danni al filtri non superare nal
una pressione di mandata di 100
psi 17,03 kg/em2). Le pulizia del
filtro con aria compressa & con-
sigliabile solo quando deve essere
immediataments rimessa in
servizio. Un elemento lavato
deve essare lasciato asclugare
opportunaments prima di essere
riutilizzato.

Se il motocompressore deve
esser subito rimesso in servizio,
si raccomanda di usare un filtro
nuovo. Si pud cosi soffiare e
favare il vecchio immagazzinan-
dolo per essere usato di nuovy
come ricambio.

Se esiste, ripristinare anche
I'indicatore di etficienza
premendo  sui  fondo finché
riappare il verde.

VENTOLA DI
RAFFREDDAMENTO

E necessario controllare periodi-

camente che il bullone di
montaggio della centola non si
sia svitato. Se per qualsiasi
motivo bisogna smontate la
ventola oppure stringere di
nuovo  |'apposito  bullone di

Al momento de cambiar el
elemento limpie el interior del
filtro para asi conservar un sello
perfecto.

Revise todas las mangueras y
grampas en el lado det "aire
limpio®, Corrija cualquier
defecto de inmediato : en ésta
area el descuido resultara en una
averid prematura del motor o
del compresor,

En caso de que un elemento del
filtro tuviera que volver a usarse
de inmediato, el mantenimiento
del elemento serd como sigure :

Pase aire comprimido por ef
elemento en el sentido contrario
al del flujo normal. Mover la
boquilla de arriba a abajo,
haciendo girar el elermento al
mismo tiempo. Asegurese que ia
boquilla no Hegue a mengs de
una pulgada {254 mm) del
papel plegado.

ADVERTENCIA Para avitar
dafios ol elemente del filtro,
nunca llegue a una presidon més
alta de 100 psi {69 Bar} Se
recomianda Ia limpieza con aire
comprimido cuando es necesario
el reuso inmediato de wun
elemanto. favado tiene que aster
completamente seco antes del
re-uso.

NOTA : Se recomienda encare-
cidamente que un elemento
nuevo sea empleado tan pronto
sea posible para asegurar el fun-
cionamien1o continuo de la
unidad. De esta manera el

g A Dbaaall ol bt daty
e il plisud dsle!
Li aiis g > gil) paialt idd

el il S

At Ry pr agde AN

o Sl Wiz DB e Laks!
G o bl iy Al el Sl O
AU it By £ T ey
Ay g U8 o Y
Cimg il el Sl by pSo
Lale SIS L sl Laay =~
Lokt Lol sl sopdl e
Jadt Skt o il S,
VA sy ladl L e WSy
S g (! Yy pdif sl
gl b Uy g Y e Je 00

s

hilall oyy s

Tl My el L
'f""ﬂ 3 ,'L'J'-"b-' T e
A Pt
panardpaary tdoy s
i e Ve LSl L b
N P v Ut
R PR A B I SR I'J.P
S 2 Al S,
a2t iEae w2yl ::..,.-

=
i i e il Ll

A L s

Cel g G e

r__.bi)_i.l

s L,‘;_-‘._.A."- -

. o

L e ‘ . -
el e :‘". e -

o4

INGERSOLLRAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

intake lines to and trom the air
cleaners, and all of the flexible
hases used for air lines, oil lines
and fuel lines.

All components of the engine
cooling air intake system should
be checked periodically to keep
the engine at peak efficiency.

FUEL TANK

The fuel tank shauld be filled
daily or ewery eight hours. To
prevent condensation in the fuel
tank it is advisable to top up
after compressor is shutdown or
at the end of each working day.
Every six months the drain plug
should be removed from the
tank draining any. sediment or
accumulated condensate.

boulon de montage du ventil-
ateur, endurire d'un produit de
verrouillage de pas de bonne
qualitd, les filets du boulon et
appliquer un couple de torsion
de 18 livres pied (24Nm). La
courroie du ventilateur devrait
Btre inspectée régulivament afin
da controler son usure.

REFRIGERANT D'HUILE DU
COMPRESSEUR

Lorsque les corps gras et
poltuants colmatent les surfaces
externes du réfrigérant d’huile,
le rendement de ce dernier est
réduit. 1l est recommandé de
procéder tous les mois au
nettoyage du réfrigérant d'huite,
pour cela on utilise un jet d’air
comprimé véhiculant, si possible,
un solvant de sécurité ininflam-
mable, par e radiateur du
réfrigérant d'huile. De cette
maniére, on nettoie les corps
gras et polluants de Vextérieur
du radiateur de sorte que
I'entidre surface d'échange soit
en mesure de dissiper au flux
I'air la chaleur véhiculée par
I'huile de graissage-refroidisse-
ment.

FLEXIBLES

Toutes les 500 h de tonctionne-
ment il est nécessaire de con-
trdler chaque conduit d'arrivée
et de sortie dair des filtres, et
tous les raccords souples d'air,
d,huile et de gazole.

Tous les composants dy disposi-
tit d’admission d’air de refroidis-
sement du moteur doivent faire
I'objet d'un contrdle périodique

fernt, so dal die gesamie Kuh!-
ftache zur iibertragung der
Wirme des Schmier. und Kuhlols
auf den Luftstrom verfilgbar ist.

Im Fall von die Kihlleistung
beeintrichtigenden  Schlamm-
oder lLackansammiungen im
Olkiihder tritt die Luft mit hoher
Temperatur aus, wodurch der
Kompressor automatisch ab-
gestelit wird. Zur Behebung
dieses Fehlers muR der Olkihler
ausgebaut und mit einem vom
Hersteller empfohlenen Mittel
gereinigt werden. Nur gute,
Zuverlassige Reinigungsmittel
verwenden, da Konzentration
und chemische Zusammenset-
zung oft sehr verschieden sind.
Nach der Reinigung muf} der
Otkithler vor dem Wiedereinbau
durchgespiilt werden.

SCHLAUCHE

Alle 500 Betriebsstunden missen
alle Luftfilterleitungen und alte
in den Luft-, Q). und Kraftstoff-
leitungen zum Einsatz
kommenden Schliduche iberpriift
werden.

Da Kompressor und Motor
elastisch gelagert, die Luftfitier
jedoch starr befestigt sind, sind
flexible Verbindungen eine
unerlaBliche Voraussetzung.

Zum Schutz gegen Luftaustritt
missen alle Gummiverbindungen
und die Schraubschellen der
Schiduche absolut fest sitzen.
Rege!maRige Untersuchung
dieser Verbindungen auf Ver-
schleiR  ist daher unerlaRlich,

montaggio, si consiglia d‘appli-
care sul filetto del bullone uno
dei normali composti blocca-
vite prima d'applicare al bullone
una coppia di 24 Nm. La cinghia
della ventola di raffreddamento
dev'essere esaminata ad inter-
valli regolari per rilevarne
V'eventuale usura.

RADIATORE OLIO
COMPRESSORE

Se sulle superfici radianti esterne
del radiatore si accumula grasso,
olic o polvere, la sua efficacia
diminuisca. Ogni mese, quindi,
fa superficie radiante deve essere
pulita con aria compressa
mescolata se possibile, ad un
solvente  non  inflammabile,
spruzzati attraverso le alette di
raffreddamento. Rimuovendo,
cosi, il grasso, l'olio la polvere,
I"area della superficie radiante
aumenta, aumentando con.
temporaneamente fa capacitd di
raffreddamento,

TUBAZIONI

Ogni 500 ore di funzionamento
& necessaric controllare  le
tubazioni aria che arrivano e
partono dai filtri, le tubazioni
flessibili dell’ aria, dell’ olio e
della nafta.

Tutti i componenti del sistema
di filtraggio e di raffreddamento
devono essere controliati
periodicamente per mantenere il
motore in perfetta efficienza.

elementg primero se puede lavar
u guardar como reemplazo en el
futuro,

Si existe, wvuela a poner el
indicador de limpieza en la
posicion verde. Para hacer esto
apriete la parte superior del
indicador.

MOTOR DEL VENTILADOR

Verificar periodicamente que e}
perno de fijacibn del cubo del
ventilador no se haya scltado.
Si, por cualquira razén sea nec-
esario sacar el ventilador o re-
afetar el perno de fijacidn,
aplicar una grasa de calidad
comercial para sellado de ros-
cas a los pasos de la rosca y
apretar el perno a un par torsor
de 18 libras/pie (24Nm}. Se
debe examinar la correa del
ventilador con reguiaridad para
ver si muestra sefios de deter-
ioro,

REFRIGERADOR DEL
ACEITE DEL COMPRESOR

La eficacia del refrigeragor de
aceite baja cuando grasa, aceite
y suciedad se acumulan en la
super ficie exterior. Se
recomienda que cada mes el
refrigerador sea timpiado por
aire comprimido que lleva, si es
posible, un solvente ininflam-
able por el centro del
refrigerador.

MANGUERAS

Cada 500 horas de trabajo es

—rr Ll el sl
Y lemndl Ll b
ML

Coaddle ol L

st sl =|'_'!.--i ol aar J"‘*!,'

e Lt 1t Loa -'j‘—hll el
SR I VAR Y JeN (R P

PPN
I T I T

Sl R ade L slele Gl
it > .

da 2adl o wtan mean .2
: AL Tl 383

-
il L il
1

e P S I IO pu)
i = !

SR Y

e € il N e adl
A ke B Ly e L gl

e
amie i t55 Wl
- oW

D

INGERSOLL-RAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

pour permetire au moteur de
fonctionner ] rendement
maximum.

RESERVOIR DE GAZOLE

Le plein se fait tous les jours ou
toutes les 8 h. Pour éviter toute
présence d'eaux de condensation
dans le réservoir de gazole, il
est conseillé de faire le plein
aussitot apréds|’arrét du compres-
seur ou & la fin de chaque
journde de rtravail. Tous les 6
mois, déposer le bouchon de
vidange du réservoir en vue
d’evacuer les sédiments et eaux
de condensaticn.

wenn sich die regeimalige War-
tung der Luftfilter auch lohnen
soll. Das Eindringen staubiger
Luft in die Brennkammer des
Motors oder in den Kompressor
fiihrt 20 unvermeidlichem friih-
zeitigem Molor- und
Komprassor -Verschieill.

Alle Kihllufiansaugkanile regel-
miBig kontrollieren, um die
Spitzenleistung  des  Motors
sicher zustellen.

KRAFTSTOFFTANK

Jeden tag oder alle acht Stunden
auftanken. Um Kondensation
im Tank zu vermeiden,
empfiehit sich das Auffiillen
nach Abstellen des Kompressors
oder am Ende des Arbheitstages.
Alles sechs Monate die Ablal3-
schraube abnehmen und

Ablagerungen oder Kondensatan-

sammliungen ablaufen tassen.

ACHTUNG : Der Kraftstoftionk
solite nie ganz fleer gefahren
werden, da sonst Einspritz-
pumpe, Leitungen und Filter
entliiftet werden miissen.
Entlifftungsanweisungen  nach
Angabe des Motorherstellers der
Motorbetreibsanleitung entneh-
men, )

Nach Wartungsarbeiten, in
welchen die Kraftstoffleitung
zerlegt wird, mul die Anlage
ebenfalls wvor Anlassen des
Motors entliftet werden.

SERBATOIO NAFTA

Il serbatoio deve essere riempito
tutti i giorni 0 ogni 8 ore. Per
evitare fenomeni di condensa &
preteribile procedere al riforni-
mento a treddo o alla tine della
giornata lavorativa. Cgni 6 mesi,
svitare il tappo di spurgo per il
drenaggioc di sedimenti o di
condensa che potrebbe essersi
accumulata.

ATTENZIONE : |iI serbatoio
non deve rimanere vuoto,
altrimenti, si dovrd procedere
alle spurgo dell’ aria aspirata. Le
istruzioni per eseguire gquesta
operazione sono spiegate
dettagliatamente nel manuale di
usc @ manutenzione del motore
fornito con la macchina. Bisogna
ricordarsi di spurgara il circuito
anche se sil sostituiscono le
tubazioni della nafta o dopo il
drenaggio del serbatoio.

necesario examinar todos |0s
tubos de admisiéin que entran a
y salen de los limpiadores de
aire, y también todas las
mangueras flexibles usadas para
aire, aceite y combustible.

El disefic de estas unidades
requiere gue el motor v el com-
presor sean montados elastica-
mente, en combinacidn con
filtros de aire rigidos, vy
conexiones flexibles entre fas
partes son absolutamente
imprescindibles.

Es también necesario Qque no
haiga escape de aire alguno y para
este fin asegurese gue todas las
juntas de caucho y las grampas
tipo tornillo de las mangueras
estan firmemen te apretadas, Una
inspeccién  regular de estas
ronexiones es necesario para
evitar desgastes o roturas ademas
de un mantenimiento continug
de los filtros de aire. La intro-
duccion de aire cargado de
polvo o una mala filtracién en
la entrada pueden originar sin
duda alguna el  desgaste
prematuro del motor y del
COMmpresor,

Todos los componentes del
sistema de entrada de aire de
refrigeracion del motor deberan
ser verificados periodicamente
con el fin de mantener en el
motor su maximo rendimiento.

TANQUE DE COMBUSTIBLE
Se debe llenar el tanque de

combustible todos los dias o
cada ocho horas, Para evitar que

.6

INGERSOLL-RAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

se formen condensaciones esto
se debe hacer despues de la
parada del compresor o al final
de la jornada de trabajo. Habra
que quitar, cada seis meses, el
tap6n de drenaje del tangque para
limpiario de todo sedimento vy
de los sedimentos o conden-
saciones acumulados.

ADVERTENCIA : Se debe taner
un cuidado absoluto con el
objeto de evitar que el tanque
de combustible se seque. Pero
en caso contrario serd necesario
purgar el aire de la bomba de
inyeccion, el filtro del com-
bustible y las tuberias de
inyeccion. Instrucciones para
purgar el aire se encuentran en
al Manual de Instruccién del
Motor. También, cualquier man-
tenimiento que necosita la des.
conexion de tuberias de com-
bustible o drenaje de tanques
raquiere la purga del zire del
sistema antes de poner en
marcha el motor.

o/

INGERSOLLRAND




SPEED AND PRESSURE REGLAGE DU REGULATEUR  DRUCK- UND DREMZAHL— 1STRUZIONI PER LA REGULACION DEL _ phite Juans et
REGULATOR ADJUSTING DE VITESSE ET DE PRESSION  REGLER TARATURE E DEL REGULADOR DE PRESION Y iyl il
INSTRUCTIONS REGOLATORE DE PRESSIONE  DE VELOCIDAD

E DI VELOCITA’

R

=0 =

5

5 INGERSOLL-RAND
.0




SPEED AND PRESSURE
REGULATOR ADJUSTING
INSTRUCTIONS

REGLAGE DU REGULATEUR
DE VITESSE ET DE PRESSION

DRUCK— UND DREHZAHL -
REGLER

ISTRUZIONI PER LA
TARATURE £ DEL
REGOLATORE DE PRESSIONE
E DI VELOCITA'

REGULACION DEL
REGULADOR DE PRESION Y
DE VELOCIDAD

Z.[.J...Juhi ~alt

Normally regutation requres no
adjusting, but if proper adjust-
ment is lost, proceed as follows:

Before Starting Engine

1. Inspect throttle arm A on
engine governor to see that it is
resting against full speed stop B.

2,  lLoosen locknut D and turn
screw E anti-clockwise until no
tension is felt on screw. Now
turn clockwise.

After Starting Engine

3. Allow unit to warm up
then press start-+un valve ‘17,

4. Open and adjust service
valve on outside of machine to
maintain 100 psi (6.9 bar) on
discharge pressure gauge.

5. Enpsuring that pressure is
maintained at 100 psi {6.2 bar)
adjust regulator screw E until
throttle arm A just lifts off
stop B. Retighten locknut D.

NOTE Adjusting regulator
screw clockwise will raise full
speed pressure,

6. Close service valve {engine)
will slow to idle speed).

Normalement la régulation ne
demande aucun réglage mais si
ceala est  nécessaire, procéder
comme suit.

Avant de Démarrer

1. S'assurer que le levier des
gaz A du régulateur du moteur
repose bien contre fa buté de
vitesse maximale B.

2. Desserrer le contre-trou D
et faire tourner la vis E dans le
sens contraire des aiguilles d'une
montre jusgu. 3 ce gu'on ne
ressebte aucune tension dans
la vis, Tourner ensuite en sens
horaire.

3 Laisser chauffer le groupe
puis appuyer sur fa wvalve de
démarrage-rmarche normale 17,

4. Quvrir et régler la valve
de refoulement  située &
I'extérieur du groupe de sorte
que le manomdtre de refoule—
ment indigue 100 psi {6,9 bars).

5. En weillant & ce que la
pression demure & 100 psi
(6.9 bars), agir sur la vis de
régulation E jusqu'a ce que
le levier des gaz A se souldve
tout juste de la butde B. Ress.
errer le contre-gcrou D,

REMARQUE : En vissant la vis
du régufateur on augmente Ia
pression de refoulemem  au
régirme maxi.

Einstelung : Normalerweise ist
der Regler wartungsfrei. Falls
jedock eine Nachstellung erfor-
derlich wird, wie folgt vorgehen:

Vor dem Anlassen des Motors

1. Machpriifen, ob Reglerges-
tinge ‘A’ am Anschlag "B’
anl-eigt.

2. Kopfmutter ‘D’ Tdsen und
Einstelischraube 'E’ nach links
drehen, bis kein Wilderstand
mehr zu fihlen ist. Dann nach
rechts drehen.

3. Kompresson - warmlaufen
lassen und  "Start-Betrieb”-
Ventil 1" betatigen.

4. Luttaustrittsventile auBen
an der Maschine 6ffnen und auf
einen Manometerwert von 100
psi (6,9 Bar) einstellen.

5. Darauf achten, daB der
notwendige Druck von 100 psi
6.9 bar} beibehalten wird, indem
Einstellschraube 'E’ justiert wird,
bis Reglergestange ‘A" Anschlag

" ‘B’ knapp anhebt. Kopfmutter

‘D’ wieder anziehen.

ANMERKUNG : Ber Rechits-
diehung werden Druck  und
Orehzaht erhioht.

6. Luftaustrittventil  schlie-

Ben (der Motor
Leerlaufdrehzahl).

schaltet auf

MNormalmente il regolatore non
richiede interventi. Se 1ataratura

originale risultasse alterata
procedere come segue
Prima di mettere in moto *

1. Verificar que la palanca A
del regulador del motor esté
apoyada en el soporte Bde plena
velicidad,

2. Aflojar la contratuercaD y
girar ef tornillo E en sentido
contrario a las agujas del reloj
hasta que quede sin tensidn.
Girar de nuervo en sentido de
{as agujas del reloj.

Con Macchina in moto

3. Farla riscaldare e premere il
pulsante della wvalvola d due
vie 17,

4.  Aprire parzialmente i
rubinetti di servizio per stabiliz-
zare la pressione di mandada su
100 osi (6,9 bar).

5, Asegurarse que !a presibn
se mantiene a 100 psi (6.9 bar)
y ajustar el tornillo regulador E
hasta que la palanca A del
regulador se despliegue liger-
amente del soporte B. Rea-
justar la contratuerca D.

NOTA : Awvitando fa vite in
Senso orario si raggiunge i pieni
giri e la massima pressione.

Normalmente la regulaciéon no
necista ajustes, pero si esto fuera
necesario procedasegun se indica
a continuacion .

ANTES DE ARRANCAR EL
MOTOR

1. Ispezionare braccio accel-
ratore A sul regolatore del
motore per verificare che sia

posizionato stazionariamente
contro |'arresto di piena wvel-
ocita B.

2. Atlentare il controdado D e
girare la vite E in senso sin-
istroso fino a quando non si

sente piu  tensione sulla. A
questo punto girare in senso
arario,

DESPUES DE ARRANCAR
EL MOTOR

3. Permitir gue la unidad se
caliente, después pulsar et botdn
de la valvula de dos vias '1°

4. Abra y ajuste la valvula de
servicio en la parte exterior de

la maguina hasta mantener 100
psi (69 Bar) en el mandmetro
de descarga presion.

NOTA : 5 not se puede
mantener una presion de 100 psi
{6.9 Bar} con el motar a méxima
velocidad, es decir con la palanca
de! acelerador A’ contra el
soporte "B", ajuste el tomillo
regulador 'E" en sentido de las
agujas del reloj hasta que la
palanca “A’ apenas se separa
del soporte "'B"

S aalt i e Y

Sae A 5 gl et Y
ihi e @SLa et o a8k asill
. B LS &l

I 503D G dpane ol Y
ol il e ofl LS B
coYl L Ot et a3 Ja

sl \..J};.P ol.f_-'L! )35

o il e fo o cllaihi g 5io ¥
=5l e h_...‘?..'Jl jdh&
z - : £
A b o rlS,\H Jyen
wlll jlie sl Se §n
LA S Y 1
S amly ab gl sl OV
Caslldi _‘J’.'\.EL eL;I
Sl s ol se
PPEPEGEU AT ST
o LA

R TR TP SV S G- QLI—

Gy e il (he aile ¥
= Jie Gls 1,9y Psi Y
FodY 13wy OF JVE el
b el Bl ball el

LD G Byans (IS

s e osdnladt a1 daehe
R B -L'.l‘._“: -1._:’._74‘." Gl Ve
! e s '_“;-J': -
Pl S el s 13 g AL
. -U - \-’ B
s Ldel LF e daall e
. oAb __‘_.; e\.»L A ..__.E_':.;l
T R BRIt I PPN Y
. vl e ol

W

o1

INGERSOLL-RAND




SPEED AND PRESSURE
REGULATOR ADJUSTING
INSTRUCTIONS

REGLAGE DU REGULATEUR
DE VITESSE ET DE PRESSION

DRUCK - UND DREHZAHL—
REGLER

ISTRUZIONI PER LA
TARATURE E DEL
REGOLATORE DE PRESSIONE
E DI VELOCITA’

REGULACYON DEL
REGULADOR DE PRESION Y
DE VELOCIDAD

P‘h"".}‘!‘“‘- :.Jh:.LI.;
v iy laaan

6. La soupape de service
fermée (moteur) ralentira
jusqu'a sa vitesse de ralenti.

6. Chiudere lg valvola di
manutenzione fif motore
rallenta e si mette a regime
minimo).

5. Assicurandosi che la pre-
sione venga mantenuta a 100 psi
{6.9 bar} aggiustare la vite del
regolatore E fino a quando il
braccio dell” acceleratore A
si solleva appena dall’ arresto
B, Stringere di nuovo il cont-
radado D.

NOTA : Giranddo el tomillo
regulador en el sentido de las
aguijas del reloj elevara la presion
a maxima vetocidad.

6. Corrar la vilcidad a mar-

cha en wvacio).

Liall bl - uSEH 2w _ 0
R B E VR P LA W PR R 2
PRI (R NI SR E
WAd s \_‘.;l‘_'-i-l .-.Lll.'; :_u‘-ﬂ ot A

PR ._pt.;.:..h daz e

‘_.4-;\-‘....4'." - ) -i.a.L':L' r'w...a ..,L'G' -1

CObLM de o D adide

o2

INGERSOLLRAND




USE ONLY GENUINE INGERSOLL-RAND SPARE PARTS

N'UTILISER QUE LES VERITABLES PIECES DETACHEES INGERSOLL-RAND
NUR ORIGINAL INGERSOLL-RAND ERSATZTEILE VERWENDEN

USARE SOLO RICAMB! GENUINI INGERSOLL-RAND

USE SOLAMENTE REPUESTOS GENUINOS INGERSOLL-RAND
o ¥l Lty - J g it SR alaB i pasna



TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE Nzly 3 _gj_{:
AVERIAS
FAULT CAUSE REMEDY FAULT CAUSE REMEDY

AIR DISCHARGE
CAPACITY TOO LOW

Engine Speed Too Slow

Blocked Air Cleaner

High Pressure Air Escaping

E x~essive Clearances in Air End

Check Air Cylinder
Check Engine Filters

Check Restriction Indicators
Replace Elements if Necessary

Check for Leaks

ENGINE SPEED
TOOQ LOW

Incorrect Setting to Throttle Arm

Blocked Fuel Filters

Blocked Air Filters

Faulty Regulator Valve

Check Setting of Throttte

Check Fuel Filter if Engine
Smokes

Check Air Filters

Check Regulation System

COMPRESSOR
OVERHEATS

Low Qil Level

Dirty or Blocked Qil Cocler

Wrong Grade of Qil

Defective Bypass Valve

Recirculation of Cooling Air

Faulty Temp. Shutdown

Top up Qil Level
Check for Leaks

Ctean Ol Cooler Fins

Seek Advice of Qil Supplier
on Qil Grade

Check Operation of Element.
Replace if Necessary

Move Machine to a Position
to Avoid Recirculation

Check Operation of Switch,
Replace if Necessary

OIL BLOWS BACK
INTO AIR FILTER

Faulty Unloader \a’_:llve

Check Free Operation of
Unloader Valves

OIL SEAL LEAKS

Improperly Fitted Seal

Replace Oil Seal

SAFETY VALVE BLOWS

QOperating Pressure Ton High
Regulator out of Adjustment

Faulty Regulator

Check Settinag & Operation
of Regulator Valve Piping

EXCESSIVE OIL
CARRIED OVER TO
DISCHARGE AIR

Blocked Scavenge Line

Punctured Separator Element

Pressure in System Too Low

Check Scavenger Line, Drop
Tube & Orifice, Clean &
Replace

Replace Separator Element

Check Min, Press, Valve or

-Sonic Orifice. Recheck Min,

Press,

UNIT PREMATURELY
SHUTS DOWN

Fuel Starvation

Low Engine Qil Pressure

High Comp. Qil Temp.

Switch Failure

Electrical Fault

Check Fuel Level & System

Check Engine Oil Level &
Filters

Check Comp. Qil Level &
Bypass Valve, Check Fan
Drive

Test Switches

Test Electrical Circuits

EXCESSIVE
VIBRATION

Engine Speed Too Low

Check Throttle Operation.
Check Engine Fifters.
Recheck Engine Full Speed
and Idle Speed

.0

INGERSOLL-RAND




TROUBLE SHOOTING

DEPANNAGE

FEHLERSUCHE

GUAST!

LOCALIZACION DE
AVERIAS

LNty Jr g £

FAUTE

CAUSE

REMEDE

FAUTE

CAUSE

REMEDE

DECHARGE D'AIR
CAPACITE TROP

Vitesse Moteur Trop Basse

Vanfier Cylindre D' Ajr
Verfier Filtres du Muteur

VITESSE MOTEUR
TROP BASSE

Mauvais Reglaye Bras Acceleration
Filtres Combustiizle Bouches

Filires a Awr Bouches

Vatve Requtateur Defeciueusse

Veritser Raglage Agceleraniaon
Veritiet Fritre Combustible

St Moteur Fume Varitier
Filtie a Aar

Verifier Sysieme da
Regulation

Refroidisseur D'Huile Bouche

Huile de Mauvais Grade

Valve de Derivation Defectueuse

Recirculation de L Air en Train
de Retoidir

Conirole de Fermeture de
Temperature Defectueux

BASSE
Filtre Air Bouche Ventier Indicateur de
Restriction
Remplacer Elements au
Beson
Fuite D" Air 2 Haute Pression Rechercher des Fuites
Jei Excessif au Termuinal D' Air
COMPRESSEUR Nweau O'Huile Trop Bas Ajouter Hitile
SURCHAUFFE S Assurer Qu'it N'y o Pas de

Fuite

Nettoyer Adelrte du
Refrowdisseur D'Huile

Rechercher L'Opinion du
Fournisseut D'Huite cur
‘e Grade de L'Huile

Veritier Fonctionnement de
L'Element et Rermplace
au Besoin

Placer Machine dans une
Position qui Enipeche
Recirculation

Verifier Fonctionnement du
Controte, Remplacer si
MNecessaire

HUILE RETOURNE DANS
FILTRE A AIR

Valve de Dechargement Defectueuse

5 Assurer que Valve de
Dechargerment Marche
Librement

JOINT D'HUILE FUIT

Jont Mal Mante

Femplacer Joint

VALVE DE SECURITE
EST ACTIVEE

Pression B'Unilisation Trop Haue

RAequlaleur Mal Ragle

Valve cu Requiateur Defectueuse

Verilier Reglane et Bonne
Marche e 1o Valve rlu
Requlateur et de la
Tuyauterie

EXCES D'HUILE VERS
DECHARGE D'AIR

Circuit de Récupération

Elemen1 Separateur Crave

Pression du Systerme Trop Basse

Le Crreuit de Récuperatinn,
Tube Viseur el Ovifire,
Netiayer et Replacer

Remptacer Element
Separateur

Verifwer Valve Pression Min
au Critice Sonitue
Reverilier Pression
Minimum

VIBRATIONS
EXCESSIVES

Vitesse Moteur Trop Basse

Veriher Operaton
O Acceleration, Venfier
Filires Machine. Reveritier
Vitesse Maximum Machine
€1 Ralenty

ENSEMBLE SE FERME
PREMATUREMENT

Mangue de Fuel

Pressian Huile Moteur Basse

Temperaivre Huile Compresseur Haute

Detaillance Elecirique

Verifier Niveau du Fuel g1
Systeme

Veritier Niveauw D'Huite Dans
le Moteur et Fittres

Verilier Niveau D'Huile
Comp. E1 Valve de
Crerivation. Verdier Marche
Ventilateur

Tesier tes Contacts

o1

INGERSOLLRAND




TROUBLE SHOOTING

DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE ooty J.L'l-l S -
AVERIAS
FEHLER URSACHE BESEITIGUNG FEHLER URSACHE BESEITIGUNG
LUFTAUSTRITTS Zu gering Motorgeschwindigkeit Luftzylinder uberprifen SICHERHEITSVENTIL Zu hoher Betrigbsdruck Einsteliung und Arbeitsweise
KAPAZITAT ZU BRENNT ODURCH des Raflerventils sowie
GERING Filter des Motors iberprifen Reglereinstellung funktioniert Leitungan iiberprifen
nicht
Luftreiniger verstopft Beschrankungsanzeiger
uberprifen Fahlerhattes Reglerventil
Hochdruckluft entweicht Gegebenenfalls Elemente OLUBERTRAG 2UR Spiilleitung verstopft Spiilleitung priifen, Rohre
austauschen LUFTABGABE 2U und Austrittsdffnung
HOCH senken, sdubern und wider
Auf Undichtheit prufen EInsetzen
Toleranzen am Luftaustritisende Abscheiderelement durchldchert Abscheiderslement ersetzen
zigroil
Druck der Anlage zu niedrig Unterdruckventil der Anlage
KOMPRESSOR Niedriger Otstand O nachfiiblen, auf uberpriifen oder Schal-
UBERHEIZT Undichtheit prifen laustritts6ffnung. Mindest-
druck nochmals priifen.
Olkiihler schmutzig oder verstopft Kihlrippen saubern
UBERMASSIGE Motorgeschwindigkeit zu gering Drosselarbeitsweise nach-
Falsche Olqualitat Vom Ollieferanten beraten VIBRIERUNG prifen, Motorfilter nach-
lassen sehen. Motor nochmals bei
vollem Lauf und Learlauf
Umleitwantil defekt Element iberprifen gegf. nachprifen.
austauschen
ANLAGE SCHALTET Kraftstoftmangel Kraftsioffsiand und Anlage
Wiederumiaut der kihleriuit Maschine umstellen um ZU FRUR AB iiberprifen
Wiederumlaut zu
vermeiden Miedriger Motaroldruck Motorolstand & Filter
ibgrprifan
Temp, Abschalter fehlerhatt Schalter prifen, notf,
ersetzen Hohe Kompr. Olternperatur Kompr. Distand & Umleit-
ventil prifen. Gebldsean.
MOTORGE. Einstellung am Gasausleger Gasainstellung uberpriiten trieb (iberpriifen
SCHWINDIGKEIT
ZU NIEDRIG Benzinfiltar verstopft Benzinfilter nachsehen Schaltausfall Schalter nachsehen
Luftiiltar verstopft Wenn der Motor rauch, Elektrischer Fehler Elektrische Leitungen
Lufttitter nachsehen nachsehen
Kontroliventil fehlerhaft Einstellsystem uberprufen
OLDRUCKSCHLAG Uberdruckventil fehlerhaft Ungehinderte Arbeitsweise

IN DEN LUFTFILTER

des Uberdruckabtlassventils
ubarprufen

OGLDICHTUNG UNDICHT

Dichtung falsch angebracht

Cidichiung austauschen

o2

INGERSOLL-RAND




TROUBLE SHOOCTING DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE oty Jd J,ﬁ
AVERIAS
GUASTO CAUSA PROBABILE RIMEDIO GUASTO CAUSA PROBABILE RIMEDIO

VIBRAZIONI ECCESSIVE

Motore a regime troppo fidetto

Esaminare il tunzionamento
della farfalla. Esaminare i
filtri del motore.
Controltare di nuove it
motore a regime massimo e
minimo,

MOTORE A REGIME
TROPPO RIDOTTO

L'OLIO TORNA
INDIETRO NEL FILTRC
DELL'ARIA

Impostazione sbagliata della
levetta del gas

Filtri del carburante bloccati
Filtri gelY aria bloceati

Valvola di regolazione guasta

Valvola di scarico guasta

Verilicare |a messa a cunto
detlla farfalla

Esaminare it tiltro dgl
carburante. $e it motore fa
del fumo, verificare il filtro
dell aria,

Controllare it sistema di

regolazione

Verificare e stabilire il
funzionamento corretto
vatvola di scarico

CAPACITE DI SPURGO
RiA TROPPO RIDOTTA

Giri del Motore Troppo ridotti
Filtro dell'aria btoccate
Fuga i’aria ad alta pressione

Tolleranze eccessive sul lato
“aria

Esaminare if cilindro deif'aria
compressa. Controllare i
filtri del motore

Esaminare gli indicatori
di blocco, Sostituire it
tiltro secondo le necessita

Esaminare la possibilita di
perdite d'aria

LA TENUTA DELL'QOLIO
PEHDE

Tenuata montata in modo
shagliato

Sostituire la tenuia dell’alio

LAVALVOLA DN

Pressione di regime troppo

Verificare I'impostazione ed

Prassione dell’olio troppo bassa

Temperatura clio del compressore
elevata

Guasto di un commutatore

Guasto di carattere elettrico

SICUREZZA 51 SCARICA elevata il funzionamento della
valvola di regolazione ¢
Regotatre fuori tolleranza tubature attinenti
Valvola di regolazione guasta
L'APPARECCHIATURA Mancanza di carburante Esampinate il livello ed #
S1 SPEGNE sisterna distribuc¢ione del
PREMATURAMENTE carburanie

Esaminare il livello dell’otio
nel motore € gli appositi
tiktri

Esaminare it livello olio del
compressore e la vatvola di
by-pass. Verificare
I'azionamento detla
ventala

Callaudare { vari commuta-
tori

Cottaudare i vari citcuiti
elettrici

SURRISCALDAMENTC
DEt. COMPRESSORE

Livello dell"olie troppo basso

Radiatore dell'olio sporco o
bloccato

Otio di viscosith sbatliata

Valvola di by-pass difettosa

Circolazione continua detl’aria
di raffreddamento

Commutatore di disinserimento
temporaneg0 guasto

Rabboccare it livello dell*alio
Veder se ci sono delle
perdite

Pulire ig aletie del radiatore

Consultare il formitore per
stabitire il tipo d'otic giusto

Verificarne il funziona-
mento e sostituirla se
risulta difettosa

Spostare I'apparecchiatura in
una posizione che
impedisca una circolazione
continua dell‘aria

Verificarne il funzionamento
e sostituirto e risulta
dilettoso

QUANTITA D'OLIO
ECCESSIVE PRESENTI
NELL'ARIA DI SPURGO

Tubo di icupero bloccato

Etemenio separatore forato

Pressione troppe bassa

Esaminare il tubo di ricupero,
guelio di sgancio puiire
1" ugello @ rimeftere a
posto if tutto.

Sostituire 'elemento
separatore .

Esaminare la valvola di
pressione minima oppure
I'orifizio acustico.
Controllare di nuovo la
pressione minima

o3

INGERSOLL-RAND




TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE Yoty Wi JJ,C_
AVERIAS
PROBLEMA CAUSA REMEDIO PROBLEMA CAUSA REMEDIO
CAPACIDAD DE Velocidad del motor my haja Revisar cilindro da aire VALVULA DE Presian de funcionamiento Revisar ajuste v funciona
DESCARGA DE AIRE Revisar filtros de) motor SEGURIDAD SE muy alto miento rle vilvuli
MUY BAaJAa . DESCARGA requladora y tuber s

Limpiador de aire blogueado

Escape de aire a presion alta

Demasiado aire se queda en el
COMpresor

Revisar indicador de
restriccidn

Buscar escapes

Regulador iuera de ajuste

Valvula reguladora defectuoss

RECALIENTAMENTO
DEL COMPRESOR

Nivel de aceite bajo
Enfriador de aceite sucio 0
bloqueado

Grado de aceite equivocado

Vilvula bypass delectiva

Recirculacién de aire
refrigerante

tnterruptor de temperatura
defectucso

Anadir aceite
Buscar escapes

Limpias aletas del eniriador

Pedir consejos del
suministrador sobre grado
de aceite

Revisar funcionamiento de
elemento; cembiar si es
necesario

Maover la maquina a una
posicidn que no permite
tecirculacion

Revisar funcionamiento de
interruptor, Cambiar si es
necesario

EXCESIVO ARRASTRE
DE ACEITE AL AJRE
DE DESCARGA

Linea de recuperacion obstruida

Elemento del separador roto

Presidin en el sistema muy Laja

Aevisar linea de recuperacion,
tuha goteso y orificin,
ilimpiar y reemplazar

Reemplazer clemento del
separador

Ravisar vilvula presion
minima o orificio sonico,
Re-revisar presion mininia

VIBRACION
EXCESIVA

Velocidad del motor muy baja

Revisar funcionamiento
regulador.

Revisar filtros del motor

Re-revisar motor a toda
velocidad ¥y a marcha lenta

VELOCIDAD DEL
MOTOR MUY BAJA

Regutador mal ajustado

Fiitros del combustible biogueados

Filtros de aire bloqueados

Vilvule reguladora defectuosa

Revisar ajuste del regulador

Revisar filtros del motor si
boten humo

Revisar filtros de aire

Revisar sistema de regulacidn

RETROCESO DE
ACEITE AL FILTRO
DE AIRE

Viélvula de descarga defectuosa

Revisar funcionamienta libre
de la valvula de descarga

ESCAPE DE ACEITE
POR SEL SELLO

Sello mal puestp

Reemplazar seilo de aceite

CIERRE PREMATURO
DE LA UNIDAD

Falta de combustible

Presitn baja aceite del motor

Temperatura alia aceite comp.

Fallo del interruptor

Fallo eléctrico

Revisar sistema de nivel de
nivel de combustible

Revisar nivel aceite del
motor y filtros

Revisar nivel aceite comp. y
valvula bypass. Revisar
impulsador del ventilador

Revisar interruptores

Revisar circuitos eléctricos

4

INGERSOLLRAND




ANVHTI0OSHIDNI

9.

)

i e

ol el

Pl
W o

|g'-.1r‘ﬂ -c"i-! -..-'g! (1--{‘ Ll

-
s ey

e e

e © A e
Imrie e fefe

- - = -~
S R AR

Taiali s o
"":‘D e

A ?r-.f‘T .
e g e
TaialiCan it ok

e

W)l

e B e i o ]

15331 BT b o Ay panalfcy
Fraem R e e ey

el s BT AT

i© e e

e £ PR e
Ll Mol ol

el e T ot TN
il e U avi BT AR
R ol Lol

(1S4 Al Tt a4

e o W e £ e ||'5":3 i e - aliake
Tl adUat!
- - -~ . - .
o Aem e gine e =
LKL Y
e 0 et e T R e T o P
) Ll kit
G el B U T o B St e o et S
e e
~ e N el -
i e e e TEe o A I e
AR Al U e (e e e
v m((} e T
ats S 0 e i

v’ oy
il .

< e ey ey
Vi o e

pvie € ""p Tl

o pen T A

e gl

el n N T SR AL
e e ey

e e ey

el Tl BT 0

£ R
VI e

a sHA
"‘Tf‘ & o If-—r'f:{‘

:’" Trate dilnd
ik i ool e ol vy
me e

ey <\

e hd st Ry

e

10y e

frmd e o ey iy
el P et ot L

e S T el e
pee o7y S e

1Xein
(i il

i A Mlc. o
Rl i ek
e e A

flr\n;-'—-'-

i e e B e VT it

v

Y . -~
i ey

iy £ ey

™ .- o~ -
piis R et Al

et R

e

i

%2

il

(i

K2

7Sl Gl o

SYiH3AY
34 NOIDVZITVYI01

115vYNS

JHINSHIATHIAS

IDOVNNVJIT

ONILOOHS 318N0YL



LOCALIZACION DE : Nty Wi 5 L

TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI
AVERIAS
4 16
v l 6
15 N . [m S oy PUR
YEL
WHT__RED
RED
8
) 1 BLU
14
BLU _WHT
GRN 2
A1
g\ 2
M 3
Py A P
Py (S
T ]
7
3
BLK 1o 1
10

aj

6 INGERSOLL-RAND
.6




TROUBLE SHOOTING

DEPANNAGE

FEHLERSUCHE

GUASTI

LOCALIZACION DE
AVERIAS

e Yeoly JJ.:LIng.f

1 Electronic Control Circuit

2 I . {Connector}

3 Hourmeter

4 Cable to Bfock

6 Alternator

7 Start Switch

8 Starter

9 Belt Break Switch
10 Relay
11 Solenoid

12 Oil Pressure Switch
13 Hot Air Discharge
14 Fuse 16A

15 Battery 12V

16 Carth Strap to Frame

COLOUR CODE

BRN = BROWN
GRA = GRAY
WHT = WHITE
BLK = BLACK
PUR = PURPLE
RED = RED

YEL = YELLOW
GAN = GREEN
BLU = BLUE
PNK = PINK
ORN = ORANGE

Circuit de Contr. Electr.

Connecteur
Compteur d'Heures
Cable/bloc

Alternateur

Securite de Demarrage
Demarreur

Voyant Rupture Courroie

Relais

Relais Magn,
Securite Press. Huile
Temp. Air

Fusible 16A
Batterie 12V

Earth Strap to Frame

CODE DES COULEURS

BRN = MARRONE
GRA = GRIS
WHT = BLANC
BLK = NOIR
PUR = VIOLET
RED = ROUGE
YEL = JAUNE
GRN = VERT
8LV = BLEU
PNK = ROSE
ORN = ORANGE

Circuito de Control
Electric

Conector

Cuentahoras

Kabel zum Block

Alternator

1n'lerruptor de Arranque
Motor de Arranque
interr. Rotura de Correa

Rele

Solenoide

Inter. Presion de Aceite
Alta Temp. Aire Compr.
Fusibte 16A

Bateria 12V

Erdriemen zum Gestell

FARBMARKIERUNG

BLK = SCHWARZ
BLU = BLAU
BAN = BRAUN
GRA = GRAU
GRN = GRUN
ORN = ORANGE
PNK = ROSA
PUR = PURPUR
RED = ROT
WHT = WEISS
YEL = GELB

Circuito Electr. Contrl.

Raccordo
Contaore
Cavo al blocco

Alternatore

Interrutt. Avviamento

Motorino Avviamento

Sicur. Rottura Cingh,
Ventola

Relais

Interrutt a Solenoicle

Pressost, Olio Motore

Termost A.T. Aria Compr

Fusibile 16 A

Batteria 12V

Nastro massa al telaio

LEGENDA COLORI

BRN = MARRONE
GRA = GRIGIO
WHT = BIANCO
BLK = NERO
PUR = PORPORA
RED = ROSSO
YEL = GIALLO
GRN - VERDE
BLU = BLU

PNK = ROSA
ORN = ARANCIONE

Circuito de Control
Electric

Conector

Cuentahoras

Cable al bloque

Alternator

Interruptor de Arranque
Motor de Arranque
Interr. Rotura de Correa

Rele

Solenoide

toter. Presion de Aceite
Alta Temp. Aire Compr.
Fusible 16A

Bateria 12V

Banda de mesa al marco

tEYLANDA DE COLORLS

InN MARRON
GRA GRIS

WHT BLANCO
BLK NEGRO
PUR VIOLETA
RED ROJO

YEL AMARILLO
GRN VERDE
BLU AZUL

PNK ROSADO
ORN - NARANJO

Ly SN Sy
i, 2

wAellslae 3

wltas g gs -t 4
oAl L . 6
Jot el 7
LT P

A= tU-A;I s 9
= 10

,‘.J-..,CL_., 1

g P hens plae 12

LI Gy s 13
S 14
Mbyvvym 15

JSAL Y i by 5 oAy 16

L ey

-+ BAN
s, + GRA
Lk« WHT
| - BLK
wlest = PUR
1+ RED
el s YEL
arl = GRN
4,4 - BLU
Juj = PNK
Ju, « ORN

of

INGERSOLLRAND




TORQUE VALUE CHART

Ib ft

TABLEAU DES VALEURS DU COUPLE

DREHMOMENT WERTETABELLE

FASTENING FERMOIRS BEFESTIGUNGEN

Drive Pins to Flywheel 140 190 Broche de commande du volant d’entrainement 140 190 Triebel fiir Schwungrad 140 190
Element to A/E Hub 140 190 Elément du moyeu d’échappement d'air 140 190 Element Nabe/Luftaustrittseite 140 190
A/End to Engine 35 47 Echappement d'air du moteur 35 47 Luftaustrittseite/Motor 35 47
Mtg. Bracket to A/End 140 190 Support de montage de I'échappement d'air 140 190 Befestigungsbiigel/ Luftaustritiseite 140 190
Resilient Mounts to Frame 140 190 Montures élastiques du bati 140 190 Elastische Befestigiing/Rahmen 140 190
Cylinder Brkt. to Engine 63 85 Support du cylindre du moteur 63 85 Zylinderbiige\/Motor 63 85
Starter Motor Terminals 20 27 Bornes du démarreur 20 27 AnlaBmotor/AnschluBklemmen 20 27
Engine Exh. Manifold Conn. 63 85 Raccord du collecteur de I'échappement du moteur 63 a5 Auspuffkriimmer-Anschiul 63 85
Autella Clamps 8 1 Brides Autella . 8 Lh Autella-Klemmen 8 1
Unloader Valve to A/E 63 85 Soupape de decharge de I'echap air 63 85b Druckregler/Luftaustrittseite 63 85
Lift Bail to T/Frame 80 108 Anse de levage du biti 80 108 Hebegriff fir Lkw-Rahmen 80 108
Cover to Sep. Tank 140 180 Couvercle du réservoir de séparation 140 180 Deckel fir Abschediertank 140 190
Sep. Tank to T/Frame 35 47 Réservoir séparation du bati 35 47 Abscheidertank/Lkw-Rahmen 35 47
Whee! Nuts 63 85 Ecrous de roue 63 85 Radmuttern 63 85
Fan to Fan Hub 35 47 Ventilateur du moyeu du ventilateur 35 47 Lifter/Lifternabe 35 47
Nut on Fan Shaft 260 352 Ecrou sur arbre du ventilateur 260 352 Mutter an der Liifterwelle 260 352
6 8 INGERSOLLRAND

[




TABELLA DE| VALORI DI COPPIA

CUADRO VALOR DE TORSION

DISPOSITIVI
DI CHIUSURA FIJADORES PO el Al R
Perni di guida a Volano 140 190 Dedos de arrastre al volante 140 190 IAEEER HIAL gy A pals
Etemento a Mozzo di Gruppo Compressore 140 190 Etemento al cubo compresor 140 190 L 14 Wfo il s ) aadl
Gruppo Compressore a Motore 35 47 Compresor al motor 35 47 iv reo Hdt L] agt /i hall
Supporto di Montaggio a Gruppe Compressore 140 190 Soporte montaje al compresor 140 190 LR Y S PN U VI X R WES R
Castelli Motore Resilienti a Telaio 140 190 Montajes flexibles al armazon 140 190 14, 1t Js_&l JEGAE
Sostegno Cilindrico a Motore 63 85 Soporte cilindro al motor 63 85 Ao w adl J)sabh das
Terminali del Motorino d’Avviamento 20 27 Terminales motor de arranque 20 27 Y Y T IV PN T
Collegamento a Collettore di Scarico del Motore 63 85 Conexion distrubuidor escape motor 63 85 Ae T Yol paladl caks o
Chiusure di tipo ‘Autella- 8 1 Abrasaderas Autella B " " A Mot bl
Valvola di Scarico a Gruppo Compressore 63 85 V alvula descargadora al compresor 63 85 Ao 1 PO NN TR V| R s
Anello di Sostegno a Telaio 80 108 Gancho alzar al armazon T 80 108 VA A gl 5 RELEESS
Coperura a Cisterna di Separazione 140 190 Tapa al tanque sep 140 190 19 Vg eadht D15 ) claé
Cisterna di Separazione a Telaio 35 47 Tanque sep. al armazon T 35 47 tv Yo G SAL L addt Ol
Dadi per le Ruote 63 85 Tuercas de ruedas 63 85 Ao e ol el g
Ventola a Mozza di Ventola 35 47 Ventilador al cubo de! ventilador 35 47 ty ro O L g [ S
Dado su Albero della Ventola 260 352 Tuerca en eje de! ventilador 260 352 LCR B A A I YOV P T

INGERSOLL-RAND




19NV D1d VLS

SOLS3INd3Y 34 v1SI1

41SIT1131Z21vSH3

S33IHIVL3A S3031d INDOTIVLVYD

1S1T S1LHYd 34YdS

as 0S¢-d .
ANVH-110SH3IONI



GRUPPO MOTORE

f.1.0

INGERSOLL-RAND




Item  C.P.N. Qty DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO PRV e
1 ththtet 1 Engine Moteur Motor Motore Motor ’J_:‘ 1
2 36708048 1 Bracket Support Triiger Staffa Soporte s 2
3 35272483 1 Mount Monture Montageteil Suuporto Armadura o 3
4 92321702 1 Clip Collier Klemme Fermaglio Abrasadera hots 4
5 92149574 1 Pipe Tuyau Rohr Tubo Tubo yle 5
6 92112556 t Guard Protectuer Schutzvorrichtung Riparo Guarda = 6
7 35326461 1 Belt Courroie Riemen Cinghia Correa o~ 7
8 92105063 1 Belt Courrole Riemen Cinghia Correa & 8
9 35273937 1 Washer Rondelle . Dichtungsring Rondelle Arandela sk 9

RS R 4 - b+ A

Items supplied by engine manufacturer.

Articles founis par le
fabricant du moteur

Vom Motorhersteller
geliefert

Elementi forniti dalla
Fabbrica dei Motori

Pigzas suministrabas por
fabricante de motores

PO S PPN WY
et el s :

1.1.1

INGERSOLLRAND




DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO DAy gl

7. 1.2 | INGERSOLL-RAND




Item C.P.N. Qty DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO Dt gal

1 92098300 1 Silencer Silencieux Gerduschdampfer Marmitta Silenciador Spallidez 1

2 35293760 1 Gasket Joint Dichtung Guarnizione Junta Lt 2

3 892064120 1 Tailpipe Collier Auspuffrohr Tubo di scarico Tubo de exhaustracion el i gusks 3

4 92253079 1 Clip Tuyau d’embout Klemme Fermaglio Abrasadera ol 4

5 92059062 1 Qutlet Plate Plague de sortie Abzug Platte Piastra esterna Placa salida G.-’“ [E 5
INGERSOLL-RAND

7.1.3




T st E}HI

ACCIONAMIENTO

GRUPPO MOTORE

DIVERS ANTRIEB

DRIVERS

INGERSOLLRAND

£.1.4




tem CPN.

AIR END

oty COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR elykt oA i
COMPRESSORE
1 92492800 1 Connector Connecteur AnschiuBstiick Raccordo Conector doay 1
2 92090810 1 Hose Canalisation souple Schlauch Tubo Flessibile Manguera S sl ol 2
3 35284082 1 Connector Connectuer AnsschluBstiick Raecordo Conector iday 3
4 92065358 1 Barbed Fitting Montage barbelé AnschiuRstick mit Artacco con reticolato Accesorio arponado W is; 4
Widerhaken T

5 35282292 1.2M  Tube Tube Rohe Tubo Tubo ) 5
6 92098680 1 Tank Réservoir Behdlter Serbatoio Tanque sl o 6
7 92257401 1 Plug Bouchon Stopfen Tappo Tapon e 7
8 92120013 1 Cap - Chapeau Kappe Tappo Tapa sy G s olli 8
. 92253202 2 Clip Collier Klemme Fermaglio Abrasadera : e *
; o1e5




AIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR STV AR TR T g
COMPRESSORE

INGERSOLLRAND




Item -C.P.N. Oty AIREND COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR Celghl S i b
COMPRESSORE
— 35073089 1 Airend Bare Compresseur Verdichterteil Gruppo Compressore Compresor adl dy &5 b -
1 92117480 2 Cover Couvercle Abdeckung Coperchio Tapa oz 1
2 35843275 1 Shaft Arbre Schaft Albero Eje iyl 2yt 2
3 05223772 1 Retaining Ring Bague de retenue Haltering Anello di trattenuta Anitlo de retenci bn ozt 3
4 35286004 1 Bearing Roulement tager Cuscinetto Cojinete i S 4
5 36726644 1 Gear Case Boitier roulement Lagergehiuse Scatola del cambio Caja de engranajes et P Gy 5
6 35592799 1 Plate Plaque Platte Piastra Placa Sorher 6
7 35287598 1 Spacer Entretoise Distan zstiick Distanziatore Espaciador Mol 7
8 35593490 1 Seal Joint Dichtung Tenuta Retenedor p) Gk 8
9 95358024 1 O-Ring Joint torique O-Ring Anello tenuta "0’ Junta térica ot 9
10 35328475 1 Cover Couvercle Abdeckung Coperchio Tapa i 10
" 35849066 1 Gasket Joint Dichtung Guamizione Junta e 1"
(12-13) 92073626 1 Hub Assy Engembla moyeu Nabenmontage Insieme mozzo Montaje Cubo S e {12 13)
12 92083325 1 Hub "Moyeu Nabe Mozzo Cubp Lo 12
13 92089358 1 Circlip Circlip Sicherungsring An?llo d'a_rresto Grapa circular ‘gf"_‘ al> 13
(14-16) 92073634 1 Element Assy Ens’ élément Element Montage Insieme Filtro Montaje elemento paialiis put 14 16}
14 92089333 1 Element Elément Element Filtro Elemento o 14
15 92089507 1 Setscraw Vis Stellschraube Vite di fermo Tornillo de ajuste e S s 15
16 92089341 1 Bolt Boulon Bolzen Bullone Pemo )L._.:.- 16
17 35321421 1 Key Clavette Palstiick Chiavetta Llave [l 17
18 35317361 1 Key Clavette Palistiick Chiavetta Llave ke 18

7.2.1

INGERSOLLRAND




eyt iy il b e

GRUPPO COMPRESOR
COMPRESSORE

VERDICHTERTEIL

COMPRESSEUR

AlR END

INGERSOLLRAND

f.2.2




ftem C.P.N.

Qty  AIREND COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR eyt i i
COMPRESSORE

1 36717882 1 Housing Boitier ‘Gehiusa Alloggia Cérter SN 1

2 36719268 1 Bracket Suppart Trager Staffa Soporte s 2

3 35272483 2 Mount Monture Montagetsil Supporto Armadura el 3

4 35273937 2 Washer Rondelle Dichtungsring Rondella Arandela Kl a4

5 35068154 1 Rator Set Jeu rotor Verteilerlaufer Insiemo spazzola rotante Y490 rotor BUEMPS-TAIPe 1 5

6 35313627 1 Bearing Roulement Lager Cuscinetto Cojinete 6

7 95223772 1 Retaining Ring Bague de retenue Hattering Anello di trattenuta Anillo de ratencitn St b 7

8 95223087 1 Circlip Circlip Sichrungsring Anello d'arresto Crapa circular o e i Sl 8

9 35316819 t Spacer Entretoise ‘Dichtanzstiick Distanziatore Espaciador el 9

10 35325679 1 Kay Clavette Paiistiick Chiavetta Liave g 10
M 35289180 1 Bearing Roulement Lager Cuscinetto Cojinete Jes 1"
12 35287614 1 Spacer Entretoise Distanzstiick Distanziatore Espaciador idels 12
13 35317387 1 Gear Set Jeu roulerment Getriebe Insieme ingranaggi Juege engranajes e ik 13
14 35317395 1 Bearing Roulement Lager Cuscinetto Cojinete st 14
15 35316801 1 Spacer Entretoise Distanzstiick Distanziators Espaciador idebs 1%
16 35317155 1 Plate Plague Platte Piastra Place A 16
17 35317379 1 Key Clavette PaRstick Chiavetta Llave i 17

f.2.3

INGERSOLL-RAND




AIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR Delghl py gdli b e
COMPRESSORE

7 2.4 - INGERSOLLRAND




Item C.P.N, Oty AlIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR D elgbl C.'!J": i b
COMPRESSORE
1 36717890 1 Housing Boitier Gehause Aiioggio Carter tid i
2 35849058 1 Gasket Joint Dichtung Guarnizione Junta = 2
3 35588185 1 Piston Piston Kotben Pistone Piston oS 3
2 35323617 2 Pin Broche Stift Perna Clavija o2l s 4
5 35317353 1 Shim Cales Beilegscheibe Spessore Plancha de relleno font 5
6 92068212 1 Shim Cales Beilegscheibe Spessore Plancha de refleno ‘ﬂ’ 6
7 36323708 3 Shim Cales Beilegschaibe Spessare Plancha de relleno ‘ﬂ' 7
8 92068204 1 Shim Cales Beilegscheibe Spessore Plancha de relleno ‘ﬂ" 8
9 92068196 1 Shim Cales Beilegscheibe Spessore Piancha de rellenc i 9
10 35317643 3 Shim Cales Beilegscheibe Spessore Plancha de relleno sl Y
1 35317636 6 Shim Cales Beilegscheibe Spessore Plancha de relleno et 5
12 95358032 2 Seal Joint Dichtung Tenuta Retenedor (! Gl 12
13 35593482 1 Seal Joint Dichtung Tenuta Retenedor it 2 13
14 35323112 2 Locknut Vis de serrage Arretiermutter Dado di blocce Contratuerca 3y 14
15 39124391 P Bearing Roulement Lager Cuscinetto Cojinete S 15
16 92106269 1 Hub Moyeu Nabe Mozzo Cubo o 16
17 92101286 1 Fan Ventilateur Geblise Ventola Ventilador o 17
18 35592740 1 Cover Couvercle Abdeckung Coperchio Tapa ‘Ua..; 18
19 35588672 1 Cover Couvercle Abdeckung Coperchio Tapa ‘_Lh:: 19
20 92123264 1 Washer Rondelle Dichtungsring Randella Arandela s 20
; INGERSOLL-RAND
® 2 o 5




AIR INTAKE SYSTEM

ADMISSION D'AIR

LUFTEINLASS-SYSTEM SISTEMA DI
AMMISSIONE

SISTEMA DE ADMISION
DE AIRE

: :l,&l ‘—'-"“'Jl!-"

INGERSOLLRAND




item C.P.N. Oty AlR INTAKE SYSTEM ADMISSION D'AIR LUFTEINLASS-SYSTEM SISTEMA DI SISTEMA DE ADMISION T alypdt e g
’ AMMISSIONE DE AIRE
(1-4) 92117415 2 Air Filter Assy Ensemble filtre 3 air Luftfiltermontage Complesso Filtro Aria Montaje filtro aire ad fard “«"‘ (1- 4}
1 92117423 1 Body .Corps Aufbau Corpo Cuerpo ob 1
2 92117431 1 Element Elément Element Filtro Elemento o 2
a 92117449 1 Nut Ecrou Mutter Dado Tuerca ii,..-; 3
4 92117456 1 Cover Couvercle Abdeckung Coperchio Tapa e 4
5 92252006 4 Mounting Band Bande de montage Befestigungsband Fascia di montaggio Banda de montajes N .'L-.,. 5
6 92061803 1 Bracket Support Tréger Staffa Soporte s 6
7 92058007 1 Hose Canalisation souple Schiauch Tubo flessibile Manguera [ 7
8 92172600 1 Clamp Bride Klammer Reggeta Abrasadera Aol 8
9 35295799 1 Clamp Bride Klammer Regetta Abrasadera s 9
10 35588524 1 E Ibow Coude K niestiick Gomito Codo £s5 10
1 35300615 1 Indicator Voyant Anzeiger Indicatore Indicador i 1
12 35314939 1 Indicator Voyant Anzeiger Indicatore Indicador e 12
13 92098698 1 Hose Canalisation souple Schlauch Tubo flessibile Manguera ) b 5 13
14 92098706 1 Hose Canalisation souple Schlauch Tubo flessibile Manguera ple 14
15 92098722 3 Clamp Bride Klammer Reggetta Abrasadera aeli 15
16 92098334 3 Clamp Bride Klammer Reggetta Abrasadera sls 16
17 92253160 2 Clip Collier Klemme Fermaglio Grapa i 17
18 92042514 2 Clamp Bride Kilammer Reggeta Abrasadera ot 18
INGERSOLL-RAND
| ; 3.1




REGULATION REGULATICN REGELUNG REGOLAZIONE REGULACION R Gler

INGERSOLL-RAND




Item C.P.N.

Oty

REGULATION

REGULATION

REGELUNG

REGOLAZIONE

REGULACION

| oo g

{1-18) 35060631

Unloader Valve

Soupape de décharge

Druckregler

Valvola di Scarico

Valvula descargadora

'Cl_.i\rl ‘,.l:,._,, (1—18)

1
1 36718427 1 Body Corps Korper Scocca Cuerpo O 1
35833227 1 Housing Cater Gehiuse Alloggio Envoltura -
3 35317197 1 Diaphragm Diaphragme Membran Diaframma Diafragma 4 3
4 35836040 1 Cover Couvercle Deckel Coperchio Cubierta i 4
b 35317239 1 Washer Rondelle Beilegscheibe Rondella Arandela sh 5
6 35588193 1 Piston Pistan Kolben Pistone Piston ks 6
7 35318005 2 Bushing Palier lisse Buchse Boccole Casquillo s 7
8 35317205 1 Washer Rondelle Beilegscheibe Rondella Arandela F<h B
9 35591122 1 Plate Plaque Platte Piastra Placa iyt 9
10 35318013 1 Bushing Palier lisse Buchse Boccola Casquillo PN 10
1 35588300 1 Gasket Joint Flachdichtung Guarnizione Junta . 1
12 35322767 1 Spring Ressort Feder Molla Resorte b 12
13 35321603 1 Spring Ressort Feder Molta Resorte sl 13
14 35278555 1 Plug Bouchon Stopfen Spina Tapon - 14
15 35318914 1 Spring Ressort Feder Molla Resorte b 15
16 35317213 1 Pin Brouche Stift Perno Pasador S 16
17 92497700 1 Plug Bouchon Stopfen Spina Tapon HEW 17
18 35278589 1 Seal Joint Dichtung Tenuta Retenedor - "0 G dals 18
19 35588318 1 Gasket Joim Flachdichtung Guarnizione Junta L 19
0 35323542 1 Barbed Fitting Montage barbelé Anschluflstick mit Attacco con reticolato Accesorio arponada RIUE 20
Widerhaken
21 35316587 1 Barbed Fitting Montage barbelé AnschluRstiick mit Attacco con reticolato Accesorio arponado s g 21
Widerhaken
22 35282292 IM  Tubing Tubage Rohr Tubatura Tubos st 22
23 35588532 1 Cover Couvercle Deckel Coperchio Cubierta i 23
24 92040294 4 Stud Goujon Stift Petno Vastago W Sl 24
25 35589589 1 Gasket Joint Flachdichtung Guarnizione Junta L 25
26 95250692 1 Drain Cock Purgeur Ablahahn Rubinetto di scarico Llave de drenaje TR 26
INGERSOLL-RAND
; 4.1




REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION Ll Sl

7. 4,2 | INGERSOLL-RAND




Item C.P.N. Oty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION | pahalUl g

1 35322379 1 Valve Soupape Venil Valvola Valvula plae 1
2 96242905 1 Nipple Graisseur Nippel Cappuccio per valvola Boquilla Cedhall Lyl dsy 2
3 35302314 1 Adaptor Adapteur Adapter Adattatore Adaptador ylpe oy 3
4 92549377 1 Silencer/Orifice Orifice d’ajustement AblaRoffnungsmontage Accessorio per orifizio Montaje orificio L 4
5 35283472 2 Connector Connecteur Anschiufistiick Raccordo Conect- ge 5
6 92104132 1 Adaptor Adapteur Adapter Adattalore Adaptador e oy 6
7 92076207 1 Hose Tuyau flexible Schiauch Tubo flessibile Manguera P 7
8 92478387 1 Connector Connecteur AnschluBstiick Raccordo Conector J.;y 8
9 35279850 p Tee Té T—Stick Raccordoa T Te H HH I 9
10 92098250 1 Tube Tube Rohr Tubo Tubo iyl 10
1 35355106 1 Valve Soupape Ventil Valvola Valvula plos 1
12 35306078 1 Tee Té T--Stiick Raccordoa T Te P HHI 12
13 92098235 1 Connector Connecteur AnschluBstiick Raceordo Conector J.;,, 13
14 92008268 1 Tube Tube Rohr Tubo Tubo gl 14
15 92549211 1 Silencer/Orifice Orifice d’ajustement AblaRoffnungsmontage Accessorio per orifizio Montaje orificio FECT VRN 15
16 92394295 1 Reducer Réducteur Kedizoerstuck Riduttore Reductor s 16
17 92394352 1 Nut Ecrou Mutter Dado Tuerca - 17
18 92098276 1 Tube Tube Rohr Tubo Tubo oyt 18
19 92098292 1 Tee Té T—Stiick Raccordoa T Te G iy 19
20 92098284 1 Tube Tube Rohr Tubo Tubo sl 20
yel §2395433 1 Elbow Coude Kniestiick Gomito Codo £5 21
22 92109875 1 Tee Té T-Stiick Raccordoa T Te LU ds, 22
23 92071315 1 Hose Tuyau flexible Seauch Tubo flessibile Manguera e 23
24 92079565 1 Solenoid Solénold Solanoide Solenoide Solenoide a1 Al 24
5 92079649 1 Hose Tuyau flexible Schlauch Tubo flessibile Manguera Rids 2%
26 92306323 2 Elbow Coude Kniesstiick Gomito Codo t. S 26
27 0923132486 2 Sleeve Manchon Hiilsa Manicotto Manguito f._S 27
28 92313238 2 Nut Ecrou Mutter Dado Tuerca ye 28

INGERSOLLRAND
; 4.3




\\3 \ % " 0
ﬂ .‘) Wm \

7, 4.4 . INGERSOLL-RAND




Item C.P.N. Qty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION QS R

1 921232 1 Elbow Coude Kneistuck Gomito Coda ‘. 1
2 35279785 1 Adaptor Adapteur Adapter Adattatore Adaptador e iy 2
3 92081843 1 Pipe Tuyau Rohr Tubo Tuberia by pele 3

{4-9) 35588847 1 Min Pressure Valve Assy Montage soupape de Minderdruckventil- Complesso valvola di Ensamblado de la valvula Bis Pigles i pue (4-9)
pression minimum Baugruppe prassione min. de presion minima

4 35811843 1 Body Corps Gehiuse Scocca Cuerpo oL 4
5 35579762 1 Piston Piston Kolben Pistane Piston ) 5
-] 95086559 2 Seal Joint Dichtung Tenuta Retenedor 0" o = dal~ 6
7 35318161 1 Spring Ressort Feder Molla Resorte ol 7
8 35299759 1 Spacer Entretoise Distanzstiick Distanziatore Espaciador dela 8
9 35288729 1 Cover Couvercle Deckel Coperchio Cubierta ethi 9
10 35204628 1 Gasket Joint Flachdichtung Guarnizione Junta HE 10
1 36710036 1 Manifold Coliecteur Verteiler Collettore Distribuidor ot 11
12 92076447 3 Space Nipple Espace de graisseur Abstandsnippel Cappuccio per valvola Boguilla ENEI R TN SN P 12
13 92294461 3 Valve Soupape Ventil Valvola Vilvula tlev 13
14 92076454 1 Space Nipple Espace de graisseur Abstandsnippel Cappuccio per valvola Boquilla isele b hal 2 da 14
15 92111228 1 Valve Soupape Ventil Valvola Vilvula flas 15

f.4.5

INGERSOLLRAND




EGULATION REGULATION REGELUNG REGOLAZIONE REGULACION Caelall g

7, 4.6 - INGERSOLL-RAND




ltem C.P.N, Oty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION el g
1 92071299 1 Air Cylinder Cylindre a air Druckluftzylinder Cilindro, aria compressa Cilindro de aire comprimido o on &) o ]

2 92071364 1 Bracket Support Halterung Supporto Ménsula ws 2
3 92169630 1 Ball Joint Joint 2 bulle Kugelgelenk Giunto sferico Junta esférica Ly S iy 3
4-5) 92079573 1 Air Cylinder Assy Cylindre a air Druckluftzytinder Cilindro Cilindro de aire comprimido en St o (4-5)

4 92036540 1 Cylinder Cylindre Zylinder Cilindro Cilindro om Gl da 4
5 92036532 1 Clevis Goupille Gabelkoptbolzen Perno Harquilla s - 5
6 92075043 1 Cylinder Bracket Support de cylindre Zylinderhalterung Supporto per cilindro Ménsula del cilindro St 4z 6
7 92049261 1 Spacer Entretoise Distanzstuck Distanziale Espaciador Ll Sl 7

* 92651827 1 Rep Kit {for item 2}

f.4.7

INGERSOLLRAND




COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE Dl Sl
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

AF

INGERSOLLRAND




tem C.P.N. Qty  COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE D dy S e
REFROIDISSEMENT RAFFREDDAMENTO  REFRIGERACION

1 92114941 1 Cooler Refroidisseur Kihler Refrigerante Enfriador et !
2 92065341 1 Cowl Capote Windlauf Cuffia Capota & 2
3 92098920 1 Guard Protecteur Schutzabdeckung Riparo Guarda ] f“"‘ 3
] 92098557 1 Plate Plaque Platte Piastra Ptaca R 4
5 92497700 2 Plug Bouchon Stecker Tappo Tapon i 5
6 92098839 1 Baffle Wall Chicane Drosselstiick Schermatura Deflectora el 6
7 92098888 1 Support Support Stitze » Supporto Soporte o 7
8 92098896 1 Support Support Stiitze Supporto Soporte J 8
9 92098870 1 Cover Couvercle Abdeckung Coperchio Tapa ol g
; el

INGERSOLLRAND




COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE HE e T PP
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

N. 5.2 INGERSOLL-RAND




item C.P.N. Qty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE D el Sl
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
{(1-2) 82092303 1 Tank Assy Ens' réservoir Tankmontage Insieme Serbatoio Montaje tangue s “«‘“ (1-2)
1 92081645 1 Tank Réservoir Tank Serbatoic Tanque o 1
2 92081652 1 Cover Couvercle Abdeckung Coperchio Tava ki 2
3 92077601 1 Etement/inc Gaskets Catouche/Joint Element/Dichtung Cartuccia/Guarnizicene ElementofJunta A 3
4 92078054 1 Valve Soupape Ventil valvola Valvula i 4
5 92038694 1 Plug Bouchon Stecker Tappo Tapon ol 5
6 35579630 1 Plg Bouchon Stecker Tappo Tapén Ll 6
7 35279942 1 Seal Joint Dichtung Tenuta Retenenedor s 7
8 92043017 1 Vale Soupape Ventil Valvola Valvula g 8
9 92293661 1 Seal Joint Dichtung Tenuta Hetenedor s ?J., g
10 30334882 a4 Shim Cale Beilegscheibe Spessore Plancha de relleno s 10
1 92290162 1 Seal Joint Dichtung Tenuta Retenador Shaleos 1
(12-22y 92095363 1 Guage Assy Jaugeur MeRgerit Indicatore Manometro e 12-22)
12 92095371 1 Tube Tube Schlauch Tubo Tubo - 12
13 92095389 1 Guard Protecteur Schutzvorrichtung Riparo Guarda _3"’" 13
14 92095397 2 Nut Ecrou Mutter Dado Tuerca dyee 14
15 92095405 4 Ferrule Ferrule Zwinge Bussola . Ferula ot d’ 15
16 92095413 2 Seal Joint Dichtung Tenuts Retenedor Mg 16
17 92095421 2 Seal Joint Dichtung Tenuta Retenedor s Gl 17
18 92095439 2 Collar Collier Ansatz Collare Cuelio .‘”h 18
19 92095447 2 Nipple Graisseur Nippel Nipplo Racor o d’ 19
20 92095454 2 Seal Jaint Dichtung Tenuta Retenedor b zal 20
21 92095462 2 Seal Joint Dichtung Tenuta Retenedor s “L’ 21
22 92094994 1 Level Indicator Indicateur de niveau Stanfanzeiger Indicatore di livetlo Indicador navil St 3 22
23 92651157 2 Gasket Joint Dichtung Guarnizione Junia il e it 23
INGERSOLL-RAND
; 9.3




COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE Dy el g
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

7. 5.4 INGERSOLL-RAND




Item C.P.N. Oty  COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE Dy T g
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
1 92123215 2 Connector Connecteur Verbindungsstiick Raccordo Conectador RTe 1
2 35204750 2 Elbow Coude Kniestiick Gomito Codo s 2
3 92077882 1 Pipe Tuyau _Rohr Tubo Tuba 3 peten 3
4 92079326 1 Adaptor Adapteur Adapter Adattatore Adaptador . plee 4
5 92094580 1 Hose Canalisation souple Schlauch Tubo flessibile Manguera e 5
6 95303392 1 Adaptor Adapteur Adapter Adattatore Adaptedar e 8
7 35318872 1 Elbow Coude Kniestiick Gomito Codo 2 7
8 82080720 1 Tube Tube Réhre Tubo Tubo ! 8
9 92338946 1 Seal Joint Dichtung Tenuta Retanedor A.El:-db— 9
10 92293661 1 Seal Joint Dichtung Tenuta Retenedor Ul dal~ 10
11 92101054 1 Valve Soupape Valve Valvola Valvula e "
12 92104132 1 Adaptor Adapteur Adapter Adattatore Adapter cle 12
13 92094416 1 Hose Canalisation souple Schlauch Tubo flessibile Manguera rh 13
14 35279876 2 Elbow Coude Kniestiick Gomito Codo £ 14
18 95365094 2 Eibow Coude Kniestiick Gomito Codo £s 15
16 35689795 1 Tube Tube Réhre Tubo Tubo iyt 16
17 35589803 1 Tube Tube Rohre Tubo Tubo il 17
18 92114537 1 Gasket Joint Dichtung Guarnizione Junta Lt 18
19 92039122 1 Plate Plaque Platte Piastra Placa vcio 19
20 92087832 1 Adaptor Adapteur Adaptar Adattatore Adaptador foler 20
21 92030634 1 Hose Canalisation soupie Schlauch Tuw flessibile Manguera tsb 21
22 92087840 1 Adaptor Adapteur Adaptsr Adattatore Adaptador cele 22
{23-24) 92079755 1 Qil Filter Assy Eng filtre & huite Olfiltersatz Insieme Filtro Olio Montaja filtro aceita e e {23- 24
23 92077677 1 Head Tate Kopf Testata Cabezal o 23
24 92118678 1 Element Eltment Element Filtro Elemento Pannd 24
INGERSOLLRAND
7 DD




COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE QS Vi R PPY
REFROIDISSEMENT . RAFFREDDAMENTO REFRIGERACION

7. 5.6 | ' INGERSOLLRAND




ttem C.P.N. Qty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE Db 20 Gl
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
(1-9) 35811520 1 Qil Temp. Bypass Valve Val. Bt-pass Temp. Clumleitungsventil Valy. By-pass Olio Valvula de derivacione, O N Ll 1 {1-9}
D*hile Compr. Termperature aceite )
1 35583863 1 Cover Couvercle Ventildeckel Caperchio Cubierta Al !
2 35318708 1 Element Cartouche Thermostat Termostato Elemento R ;
3 35816826 1 Body, Outer Carrosserie ecterieure Gehause, aussen Semicorpo, Esterno Cuerpo exterior f‘ﬁ: e 4
4 35816834 1 Body, Inner Carrosserie interieure Gehause, innen Semicorpo, Interno Cuerpo interior e —s
5 35584242 1 Gasket Joint Dichtung Guarnizione Junta g bt 5
6 35288414 1 Gasket Joint Dichtung Guarnizione Junta W e Lt 6
7 92487700 1 Piug Bouchon Stopfen Tappo Tapon b ?
8 35289040 1 Spring Ressort Feder Molla Hesorte J-\; 8
9 35288448 1 Ball Bille Kugel Sfera Bols 5 g
10 35579598 1 Gasket Joint Dichtung Guarnizione Junta o e e 10

1.5.7

INGERSOLLRAND




CONTROL AND COMMANDES ET KONTROLL-UND SISTEMA DI SISTEMA DE ! g
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL : LB L1y
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION

7. 6.0 INGERSOLL-RAND




Item C.PN, Oty CONTROL AND COMMANDES ET KONTROLL-UND SISTEMA DI SISTEMA DE pEL HIRIPEY
MONITORING SYSTEME DE {UBERWACHUNGS- COMANDO CONTROL SR IR 3T
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION
1 92086677 1 Battery Batterie Batterie Batteria Bateria JRTRY T 1
2 92271139 1 Hoed Protege Cosse Schutzklemme Cappuccio Prot. Term. Capucha de terminal e ki 2
3 35579150 1 Cahle Positive Cable Borne Positive Pluskabel Cavo, Positivo Ceble positive g 3
4 35506419 1 Cable Negative Cable Borne Negative Minuskable Cavo, Negativo Cable negativo o 4
5 92293901 1 Frame Cadre Batterie-Rahmen Telaio di Fissaggio Marco LM 5
8 92395359 2 Stud Goujon Stift Vite Esparrago o T 6
7 35815752 1 Bracket R.H. Support G. Konsole R. Supporto DX Soporte mano der, Ty ROV Py PP 7
8 35815760 1 Bracket L.H. Support D. Konsale L. Supparto §X Soporte mano izq, P U ¥ Ny PP 8
9 92067412 1 Tray Coffre Batterietrog Cassetta Bandeja S W | 9 [ SN 9
INGERSOLLRAND

1.6.1




CONTROL AND COMMANDES ET KONTROLL- UND SISTEMA D) SISTEMA DE JEFCTTEIP
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL L1 Ay
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION

7.6.2 INGERSOLL-RAND




ftem C.PN, Qty CONTROL AND COMMANDES ET KONTROLL-UND SISTEMA DI SISTEMA DE P IRIFL
MONITORING SYSTEM_E DE UBERWACHUNGS- COMANDO CONTROL s LB Ly
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION
1 92030782 1 Wiring Harness Harnais de cablage Kabelbaum Complesso conduttori Mazo de calbes ML 1
2 92086156 ] High Temp Switch Commutateur de haute Hochtemperatureschalter Interruttore per alte Interruptor temp. alla g i s e 2
temp. temperature
3 35278589 1 Seal Joint torigue O—Ring Anello di tenuta ad "0’ Junita torica Q" D Gl 3
4 92480177 1 Qil Prassure Switch Commutateur de pression  Oldruckschalter Interruttore per pressione Interruptor prosion, aceite < L";"‘;CL"‘“‘ 4
d'huile olio
) 92281427 4 Tye Rap Gaine de serrage Type Rap {Kabelband} Attacchi Ostaga s bt 5
6 92487743 7 Clip Clip Klemme Fermaglio Abrasadera iaab 6
7 92306901 1 Hourmeter Compteur d’heure Betriebsstundenzihler Contaore Cuentahoras wlestie 7
8 92086719 1 Start Switch Gommutateur de mise en  AnlaRschalter Commutatore Interruptor poner en ESEIPR 8
. marche d'avviamento marcha
9 92058320 1 Circuit Board Panneau de circuit Leiterplatte Piastra circuitale Cuadro de circuito Pl 9
10 IPTETETE 1 Alternator Adternateur Lechtmaschine Ahernatore Alternador Afan 10
1 92083427 1 Seal Joint Dichtung Tenuta Retenedor et e Gl 1
12 R 1 Starter Entretoise Starter Motorino d’Avviamento  Boton de arrangue Jeadlegis T 12
13 92095132 1 Belt Break Switch Rupteur pour courroie Ketlriement/unter- Commutatore di Rottura Interruptor rolura de At c."Ju ol 13
brechungsschalter Cinghia correa :

14 92076173 1 Shutdown Relay Relais de fermeture Abschaltrelais Relé di Arresto Rele de parada Y e 14
15 92076173 1 Start/Override Relay Relais démarrage/ Start/Uberlagerungsrelais Relé d’ Avviamento Rele de arranque/ JUa N faidt e Jr 15

++++++++ Items supplied by Engine Manufacturer

neutralisation

bbb

Articles founis par le
fabricant du moteur

T

Vom Motorherstetter
geliefert

bt

Elementi forniti dalla
Fabbrica dei Motori

sobrecontrol

b+

Piezas suministrabas por
fabricante de motores

R

Domdl A1 38 2 lao i s

f.6.3

INGERSOLLRAND




CONTROL AND COMMANDES ET KONTROLL-UND SISTEMA DI SISTEMA DE oS g
MONITDRING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL R AT
SYSTEM CONTROLE SYSTEM & CONTROLLO Y SUPERVISION

7.6.4 INGERSOLL-RAND




Item C.P.N. Qty CONTROL AND COMI\{IANDES ET !_(ONTROLL- UND SISTEMA DI SISTEMA DE St jlgx
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL b1 Ay
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION )
1 36728467 1 Enclosure Périmétre Einfassung Alloggio Cerramiento NP2 1
2 35842194 1 Decal Autocollant Abzighbild Adesivo Calcomaniad Jss 2
3 92306901 1 Hour Counter Compteur horaire Stundenmesser Contaore Cuentahoras et N alas 3
4 92395268 1 Pressure Gauge Jauge de pression Druckmesser Manometro Manometro de presidn beall L 4
5 92058320 1 Circuit Board Panneau circuit Schaltbrett Piastra circuitale Cuadro de circuitos [HEUREN] 5
6 36723989 1 Window Fenétre Fenster Finestrina Ventana iU 6
7 92078088 1 Gasket Joint Dichtung Guarnizione Junta Ll 7
8 35327907 1 Lamp Lampe Lampe Lampada Lampara ol a
9 92652593 1 Base Basa Fundament Base Base [avYH g
10 92652601 1 Seal Joint Abdichtung Tenuta Retenedor o poild i 2l 10
; INGER
. 6 . 5 ERSOLLRAND




CONTROL AND COMMANDES ET KONTROLL-UND SISTEMA DI SISTEMA DE pFnddt Hlgr
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL g™ USST
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION

7.6 0 INGERSOLL-RAND




item C.PN. Oty CONTROL AND COMMANDESET KONTROLL- UND SISTEMA DI SISTEMA DE MI 4=
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL ST
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION
1 92533652 1 Box Boite Box Armadietto Caja Gads 1
2 92086719 3 Switch Interrupteur Schalter Commutatore Interruptor b 2
3 95213427 1 Shakeproof Washer Rondelle indessérable Erscjiitterungsfeste Rondella antivibrazioni Arandela antibibratoria et ol sl 3
Gummidichtung
4 92075530 1 Key Clavette Schlisset Chiave Llave i a
5 35583210 1 Valve Soupape Ventil Valvola Véivula ;—L--o 5
B 92076173 2 Relay Relais Relais Reld Relé e 6
7 92184878 1 Door Porte Tire Sportello Puerta s 7
8 35582220 1 Hinge Charniére Scharnier Cerniera Bisagra dais g
[

INGERSOLLRAND

f.6.7




SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI . SUBCONJUNTOS SR FYVEN )
UNTERGRUPPEN

INGERSOLLRAND




ftemm C.P.N, Qty SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPH SUBCONJUNTOS DAk padt Lo gand
UNTERGRUPPEN
1 92075100 1 Chassis Chassis Chassis Chssis Chasis S5 !
2 920908376 1 Lifting Bail Anse de evage Gancio di sollevamento Anse de levage Gancho de alzar C}j_' o 2
3 92098813 1 Undertray Sous - plateau Bacinella infariore Sous - plateau Bandeja inferior i 3
4 92098805 1 Undertray Sous - plateau Bacinella inferiore Sous - plateau Bandeja inferior A L 4
§ 92075118 1 Toolbox Inner Boite 3 outils intérieure Interno cassetta Boite a outils intérieure Caja herramientas interior St ol 5
portautensili

6 35256452 3 Clip Collier Fermaglio Collier Grapa KINCH 6
7 35296508 1 Coaver Couvarcle Coperchio Couvercle Tapa i 7
8 356256429 2 Studs Goujons Perno Goujons Husillos P RIpTIT F 8
9 35266445 2 Retainer Arretoir Fermo Arrétoir Retenedor jla;,l ol 9
10 92085711 1 Shim Cale Spessore Cale Plancha de relleno L 0

1.7

INGERSOLLRAND




e it

INGERSOLL-RAND

1.7.2




SUB ASSEMBLY

SOUS ENSEMBLE

SEKUNDARE
UNTERGRUPPEN

SOTTOGRUPPI

SUBCONJUNTOS

: K:.SJJJI‘-JH.LI

Itemn C.P.N. Qty
1 36706778 1
2 92098318 1
3 92098797 1
4, 92136753 1
5 36708824 2

Cover Fraont
Cover Rear
Toolbox L.H.

Toolbox R.H.

Fender

Couvercle de devant
Couvercle de dérriére
Boite 4 outils gauche

Boite & outils droite

Protecteur

Vordere Abdeckung
hintere Abdeckung
Werkzeugkasten rechts
Werkzeugkasten Links

Kotfliigel

Coperchio anteriore

Coperchio posteriore

Cassetta portautensili di
sinistra

Caja de herramientas
M. Der.

Parachoque

Tapa delantera

Tapa trasera

Caja de herramientas
M. lzq.

Cassetta portautensili di
destra

Parafango

ellaall dais 1
RPN 2

ﬂﬁ] _-,1,;\!1 Gadie 3
\'_,g‘j'l .,:.u|,:\'| Gy 4
Py 1)

f.7.3

INGERSOLL-RAND




WS R FYVEN Y

INGERSOLL-RARND

f.7.4




Item»  C.P.N, Qty SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS Ak Al e gandl
UNTERGRUPPEN
1 92098821 1 Roof Toit Dach Tettoia Techo i, 1
2 35821826 1 Door Stop R.H Butée porte droite Turrisgel rechts Fermaporta di destra Tope de puerta M. Der. Y oA s 2
3 35821818 1 Door Stop L.H Butée porto gauche Turriegel links Fermaporta di sinistra Tope de puerta M. 1zq. Y ._:A,.il deas 3
a 36707263 2 Door Porte Tur Parta Puerta <l 4
5 36708378 2 Hinge Charnitre Angel Cerniera Bisagra Uoads 5
6 36712230 1 Panel L.H Panneau gauche Pannel links Pannello di sinistra Papel M. Izq. 8yt ) 6
7 36712222 t Panel R.H Panneau droit Pannel rechts Pannello di destra Panel M. Der. ot ey 7
8 92118645 2 Filler Piece Garniture Fullung Pezzo di riporto Relleno c;)il inkai 8
INGERSOLLRBAND
; oS




SUB ASSEMBLY S0US ENSEMBLE SEXUNDARE SOTTOGRUPPI SUBCONJUNTOS s palt de gendt
UNTERGRUPPEN

INGERSOLLRAND




Itern C.P.N. ty SUB ASSEMBLY S0OUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS DAt i)l s gandi
UNTERGRUPPEN

1 35684903 4 Gas Spring Ressort gaz Gasfeder Molla a gas Resorte gas Fll b 1
2 92101880 2 Cover Couvercle Abdeckung Coperchio Tapa ellad 2
3 35279108 2 Latch Verrou Riegel Serratura a scatto Pastillo bl 3
4 92664929 6 Rivet Rivet Rivet Rivetto Remache i, 4
5 36707073 1 Bumper Pare-choc Stofifanger Paraurti Parachoque e 5
6 92279140 2 Reflector Réflectaur eflektor Riflettore Reflector S 6
7 92280866 2 Bracket Support Trager Staffa Soporte s 7
8 92034358 1 Key Clé Paf3stiick Chiavetta Llave g 8

INGERSOLL-RAND

1.7.7




Item  C.P.N.

Qty

SUB ASSEMBLY

SOUS ENSEMBLE

SEKUNDARE
UNTERGRUPPEN

SOTTOGRUPPI

SUBCONJUNTOS

| Gk _adl e gkl

(1-9) 92656800

(1.5} 92530302

0~ O U BN —

0w

Common Internal Decals,
Complete

Common Decal Set

Prev.Maintainance

Caution Information

Air Discharge

Filler Plug

Model Plate

General Data

Control Panel

Operating Instructions

Fue} Bleed

Jeu comp. auto-collant

Jeu comp. auto-collant
Entretien de prévention
Information de prudence
Evacuation air

Bouchon remplissage
Plaque

Données génerales
Tableau de commande
Opérations de marche

Purge combustible

Bildbeschreibung innen,

Bitdbeschreibung innen,
Vorbeugende Wartung
Warnungen

Luftablass

Einfullverschluss
Platte

Allgemeine Daten
instrumentenbret
Bedienungsanieitung

Kraftstoffablass

Corredo adesivi interni

Corredo adesivi interni

Manutenzione Preventiva

Avvertenze

Scarico aria

Tappo

Piastra

Dati Generali

Pannello strumenti

Istruzioni per il
Funzionamento

Sfiato carburante

Jueqo calcomanias

Juego calcomanias
Mantenimiento
preventivo
Aire de descarga
Tapon de relleno
Placa
Datos Generales
Panel de instrumentos
Instrucciones sabre
operacion
Sangrado de combustible

St s J’L‘J*"Jlsf’rﬂ’

e S 1 s b
bl s it pai Y

{1-9)

(1-5)

=BT Mo TG I S NI S )

1.7.8

INGERSOLL-RAND




f.7.9

ltem C.P.N. Qty SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS Lo all o ganll
UNTERGRUPPEN
(17 92517192 1 External Decal Set Jeu auto-collantsextérieur  Symbole aufien Insieme Adesivi Esterni Jeugo calacomanias A JSs e (1.7}
’ exterior
1 2 IR Loga Sigte [-R IR Firmenzeichen Logo IR Logo IR Ll g il o ]
2 2 IR Logo Sigle I-R IR Firmenziechen Logo IR Logo IR Ll g il e 2
3 1 Stripe Bande Streifen Striscia Liston by L 3
4 1 Stripe Bande Streifen Striscia Liston by, 4
5 2 Model No. Numéro modéie Maodel! Nr. Sigla del Modello Modelo No. Jeast ) 5
6 2 120L/8 120L/8 120 L/S 120L/8 120 1./S N O 6
7 2 Saund Power Pussance de son Stromanschiul® Ton Potenza acustica Poder del sonido 7
INGERSOLLRAND




TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR  EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Aaddt T daae
REMORQUE DI TRAINO

INGERSOLLRAND




Item C.P.N. Qty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Aaddl Dl aaa
REMORQUE DI TRAIND
{(187) 92055276 1 Running Gear Assy. Montage de commande Laufwerkmontage Insieme organi di Montaje tren rodante Gl a2 de e {187
movimento . - N
1 92052679 1 Towbar Tube Barre de remorquage Schieppstangenrohr Barra di rimorchio Tubo barra de remolque A mad gl 1
2 952652524 4 Setscrew Vis Anschlagschraube Vite di fermo Tornitlo de ajuste — ‘;L-——- 2
3 920222763 4 Nut Ecrou Muttes Dado Tuerca Yyone 3
4 92055383 2 Bolt Boulon Schraube Bullone Perno N 4
5 92022763 2 Nut Ecrou Mutter Dado Tuerca ‘ | Npee 5
(6-45) 92052687 1 Axle Tube Assy. Montage Tube d'axe Axialstickmontage Complesso assale Montaje tubo del eje el il s {6-45)
tubolare . :
6 92101583 1 Axle Tube Tube d'axe Axialstiick Assale tubotare Tubo del eje -"'-‘ -—H‘ 6
7 92102680 2 Torsion Bar Barre de torsion Torsionswelle Barra di torsiore Barra de torisén J|.‘:'|_ i 7
8 92102508 2 Setscrew Vis Anschlagschraube Vite di fermo ‘Tornillo de ajuste —r L ot 8
] 95076790 2 Nut Ecrou Mutter Dado Tuerca Sand 9
10 92102672 4 Bush Bague Buchse Boceola Buje s 10
n 92102664 2 Spacer Entretoise Abstandstiick Distanziatore Espaciador it n
12 92102508 2 Setscrew Vis Anschiagschraube Vite di fermo Tornillo de ajuste e 12
13 95076790 2 Locknut Contre-écrou Kreuzlocjschraube Controdado Contratuerca i 13
14 9210257 1 Y'oke Accouplement Jach, Gabelstiick Farcella Horqueta -~ 14
15 92102565 i Pin Goupille Sty Pertvg Claviia N 15
16 92102557 1 Clip Clip Schelle , Abrasadera e 16
17 95076774 3 Nut Eorou Motter Fermaglio T o 17
18 92687482 1 Rod T S Dado verea ot 18
19 92304518 4 Nut 'ge fange Tirante Varilla s 19
20 97055433 9 Plata Ecrou Mutter Dado Tuerca o 20
21 92055441 1 T* Piece Flasque Platte Piastra Placa T 21
PidceenT T -Stick Elementoa T Pieza 'T’ o
{22.431 92686781 1 Swinging Arm Assy R.H.  Mantage bras de Kabel Insieme braccio oscilante Montaje brazo oscilante T (2243)
balancement droit Schwingarm Montage di destra M, Der. . .
(22-23) 92686815 1 Arm/Backplate R, H. Flasque arriére droit Hinterwand, rechts Piastra posteriore didestra  Placa trasera M. Der. = w_ M (22-23)
(22A-43) 92686773 1 Swinging Arm Assy L.H.  Montage bras de Schwingarm Montage Insieme braccio oscillante  Montaje brazo oscilante e Pt Me® 998.43A)
{22A-23A) 92686799 Arm/Backplate L.H. Fiasque arriére gauche Hinterwand, links Piastra posteriore di Placa trasera M. lzq. S R et (22A23A)
sinistra
24 92052861 2 Hub Moyeu Nabe Mozzo Cubo - 24
25 92102615 2 Bearing Roulement Lage Cuscinetto Cojinete eF 25
26 92102540 2 Bearing Roulement Lager Cuscinetto Cojinete Lot 26
27 92687433 2 Cable Cable Kabel Cava Cable A 27
28 92680594 1 Lever Levier Hebe) Levetta Palanca ) 28

7

8.1

M+E T BAR EEC

INGERSOLLRAND




TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Aaddt e
REMORQUE DI TRAINO

INGERSOLLRAND




Item C.PN Qty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Aaalt Shias
REMORQUE D1 TRAINO
24 92102623 2 Seal Joint d’étanclieité Dichtung Tenuta Retenedot FEO 24
25 92102581 2 Washer Rondelle Kissen Rondella Arandela H<H 25
26 95391348 2 Nut Ecrou Mutter Dado Tuerca H 26
27 92334291 2 Pin Goupille Stift Perno Clavija BT 27
28 92102631 2 Cap Bouchon Autsalz Cappello Tapa Clai 28
29 92102607 10 Stud Goujon Zapfen Perno Husillo [PV 29
30 92102599 10 Nut Ecrou Mutte: Dado Tuerca P 30
3 92055680 2 Plug Bouchon Propferi Tappo Tapon i 31
32 92052752 2 Bolt 8oulon Schraube Bulione Perno s 32
33 92052760 4 Adjusting Piece Pigce d'ajustement Einstellstiick Elemento di messa a Pieza de ajuste e saai 33
punto
34 92052778 2 Nut Ecrou Mutter Dado Tuerca P 34
35 92053768 2 Expander Entretoise Expander, Stiitzfederring Espansore Expansor ) 15
36 92052786 2 Carrier Porteur Triger Piastra portante Conductor w— 36
37 92052794 2 Shoe Saboi Schuh Ganascia Zapato - 37
38 92052802 2 Shae Sabot Schuh Ganascia Zapato e 38
39 92052810 2 Spring Ressort Feder Molla Resorte . 39
40 92053818 2 Saddle Reposoir Sattel Sella Silla . a0
41 92053826 4 Spring Ressort Feder Molla Resorte . 41
42 92052828 2 Spring Ressort Feder Molla Resorte Tan 42
(43 02052836 2 Spring Ressort Feder Molla Resorte Tl 43
(48-76) 92686765 1 Overun Coupling Assy Montage de dépassement Freilaufkupplung Accoppiamento freno ad Montaje acoplarniento CaE e e (48-76)
inerzia arrastrado

44 . 92044205 1 Eve Ceil Ose Occhiello Ojo g a4
45 92053867 2 Bolt Boulon Schraube Bullone Perno e 45
46 92022763 2 Locknut Contre-ecrou Anschlagschraube Controdado Contratuerca R &y 46
47 . 95220901 2 Clip Clip Schelle Fermaglio Abrasadera RI» a7
48 92055490 1 Boo! Coffre Schuh Parapolvere Zapata - 48
49 92687441 1 ‘Shatt Arbre Welle Pistoncino Eje N s 49
50 92053628 2 Bush Bague Buchse Boceola Buje 2’:!.‘- 50
51 92687458 1 Collar Collier Ansatz Collare Cuello X 51
52 92302058 2 Nipple Graisseur Nippel Nipplo Racor =-_‘~‘_—-‘ 52
53 92680701 1 Bracket Equerre Biigel Staffa Soporte ) Lt 53
54 92272343 1 Screw Vis Anschlagschraube Vite di fermo Tornillo de ajuste poye— 54
55 95081857 2 Spring Washer Rondelle éiastique Federdichtung Rondella elastica Arandela de resorte i 55
56 95077442 1 Nut Ecrou Mutter Dado Tuerca ey 56
57 92053669 1 Damper Amortisseur Diampfer Ammortizzatore Amortiguador HE 57
58 92053883 1 Bolt Boulon Schraube Bullone Perno [ 58
59 95094314 1 Washer Rondelle Abdichtring Rondella Arandela e s 59
7. 8. 3 M+E T BAR EEC INGERSOLLRAND




Item C.P.N. Qty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Al Jhdas
REMORQUE DI TRAINO
60 92687474 1 Body Bati Aufbau Corpa Cuerpo e 60
61 92680636 1 Lever Levier Hebel Levetia Palanca o 61
62 92055581 1 Bush Bague Buchse Boccola Buje e 62
63 92064697 1 Washer Rondelte Abdichtring Rondella Arandela R 63
64 45466397 1 Screw Vis Anschlagschraube Vite di fermo Tornillo de ajuste - 64
65 95466330 1 Screw Vis Anschlagschraube Vite di fermo Tarnillo de ajuste el 65
66 92022540 2 Nut Ecrou Mutter Dado Tuerca - 66
67 92055623 1 Spring Ressort Feder Molla Resorte B 67
68 92055631 1 Cable Cable Kabel Cava * Cable ~ 68
69 92055649 1 Ring Segment Ring Anello Anilio s 69
70 92055656 1 Shackle Maillon Lasche Biscottino Grillete S 70
71 92680693 1 Handbrake Frein 4 main Handbremse Freno a mano Freno de mano i s
72 92687466 1 Ferrule Segment Ring Anelia Anillo e 72
{73-74) 92173525 2 Wheel & Tyre Assy Montage roue et pneu Rad-un Reifen Montage Insieme ruote e Montaje rueday e 3 A ed (73-74)
pneumatici neumatico
73 92441082 2 Wheel Roue Rad Ruota Rueda s 73
74 92454883 2 Tyre Pneu Reifen Pneumatico Neumatico s 74
75 92280840 <] Setscrew Vis Anschlagschraube Vite di fermao Tornillo de ajuste e b e et 75
76 92311695 6 Nut Ecrau Mutter Dado Tuerca e 76
77 90103185 2 Setscrew Vis Anschlagschraube Vite di fermo Tornillo de ajuste e Lt s 77
78 92304575 2 Nut Ecrou Mutter Dado Tuerca g 78
79 92329341 2 Washer Rondelle Abdichtring Rondella Arandela Sl 79
80 920836568 1 Clamp Collier Schiauchschelie Fascetta Grampa daals 80
81 92083641 1 Clamp Coltier Schlauchschelie Fascatta Grampa HMEH 81
(82-86) 92186030 1 Prop Stand Assy Montage de béquille Anhebevorrichtung Insiema gamba di sostegna  Montaje cabellete Ll bl acpes” {82-86)
82 92040187 1 Prop Stand Beéquille Heber Gamba di sostegno Caballete Tl b 82
83 92186055 1 Bracket Equerre Biiget Braccio di sostegno Soporte e 83
84 92186063 1 Pad Coussinet Konsole Tampone Cajih e B4
85 92186071 1 Handle Poignée Griff Maniglia Mango M 85
B6 90103185 2 Setscrew Vis Anschlagschraube Vite di fermo Tormillo de ajuste VLo 86
9203570 1 Warning Decal S S e 87
INGERSOLL-RAND
; 8.4




USE ONLY GENUINE INGERSOLL-RAND SPARE PARTS

N'UTILISER QUE LES VERITABLES PIECES DETACHEES INGERSOLL-RAND
NUR ORIGINAL INGERSOLL-RAND ERSATZTEILE VERWENDEN

USARE SOLO RICAMBI GENUINI INGERSOLL-RAND

USE SOLAMENTE REPUESTOS GENUINOS INGERSOLL-RAND
Lo L1 2 J g it LA s had pascd



TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHDR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE D paddl Db
AREMORQUE DI TRAINO

7.8.6 M & E T-BAR) | . INGERSOLL-RAND




hem C.P.N, Oty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE . paddl I s
REMORQUE DI TRAINO
(1-79) 92092162 1 Running Gear Comp Composants ensemble de  Fahrgestell Kompl. Complesso Parti Mobili Tren rodante comp. Jortdh ey 5 el *{1-79)
{1-65) 92104140 1 Running Gear Assy marche Fahrgestell Montage {nsierne Parti Mobili Montaje tren rodante Jt ey iyt (1-65)
1 92092154 1 Towbar Tube Ensemble de marche Zugstange Rohr Tubo per barra di Tubo varilla LY s oty 1
Tube da remorquage rimorchio
2-51) 92002170 1 Axie Tube Assy Ensemble tube axe Achse Rohrmontage Insieme tubo d ‘assale Mantagje tubo eje 2yl ) dp gass (2-51]
2 92101583 1 Axle Tube Tube axe Achsa Rohr Tubo per assale Tubo eje apmit oyt p)
3 92102680 2 Torsion Bar Barre de torsion Trosionsstange Barra di torsione Barra de torsion L P 3
4 92102508 2 Setscrew Vis Stellschraube Vite di fermo Tomillo de ajuste e s e 4
5 95076790 2 Nut Ecrou Mutter Dado Tuerca Yy 5
(6-26) 92102490 1 Swinging Arm Assy R.H Bras de balayage droit Schwenkarm Montage InsiemeBraccio Oscillante  -Montaje brazo oscilante N3 (P UL (6 - 26}
) rechts di destra M. Der. .
6 92101609 1 Swinging Arm R.H Bras de balayage droit Schwemkerm rechts Braccio Oscillante di Brazo oscilante M. Der. AV e AL LI 6
destra
(6A -26) 92102748 1 Swinging Arm Assy L.H Bras de balayage gauche Schwenkerm Montage Inseime Braccio Oscillante  Montaje brazo oscilante Al {6A -26)
i links di sinistra M. lzq. )
6A 92101591 1 Swinging Arm L.H Bras de balayage gauche  Schwenkerm tinks Braccio Oscillante di Brazo oscilante M. izq. otV A gl 6A
sinistra
7 92102615 1 Bearing Roulement Lager Cuscinetto Cojinete s 7
8 92102540 1 Bearing Roulement Lager Cuscinetto Cojinete e 8
9 92102623 1 Seal Jaint Dichtung Tenuta Retenedor s il 9
10 92102581 1 Washer Rondelle Dichtungsring Rondella Arandela . b 10
11 95391348 1 Nut Ecrou Mutter Dado Tuerca Upns 1
12 92334291 1 Pin Brache Stift Perno Clavia sl o 12
13 92102631 1 Hub Cap Couvercle moyeu Nabenkappe Coperimozzo Tapa cubo el el 13
14 92102532 1 Hub / Drum Moyeu/tambour Nabe Trammel Mozzo/Tamburg Cubo/Tambor l W/ 14
15 92102607 5  Stud Goujon Neit Pamno Husillo S 15
16 92102599 5 Nut Ecrou Mutter Dado Tuerca d""’_ 16
17 92102516 1 Shoe Sabot Schush Guarnizione d’attrito Zapato .. S 17
18 92102524 1 Expander Extenseur E xpander Ganascia Expansor ek iy 18
19 92487750 1 Adjuster Régleur Einsteller Regolatore Ajustador i e 19
20 92102656 1 Abutment Aboutement Widerlager Appoggio Apoyo "5 20
27 92414671 1 Spring Ressort Feder Molla Resorte ol 21
22 92101649 1 Spring Ressort Feder Molla Resarte .. ,"‘f"’h 22
23 92101617 1 Backolate Plaque arridre Riickplatte Piastra di supporto Place de respaldo sy 23
24 092098361 1 Boot Gaine Schuh Parapolvere Bota L 24
25 92272343 4 Setscrew Vis Stellschraube Vite di blocco Tornillo de ajuste \.J_,L‘___.‘:‘L...... i
26 92022540 4 Nut Ecrou Mutter Dado Tuerca - 26
27 92102672 4 Bush Bague Buchse Boccola Buje b 27
28 92102664 2 Spacer Entretoise Distanzstiick Distanziatore Espaciador e ":: 28
29 92102508 2 Setscrew Vis Steltschraube Vite di blocco Tomille de sjuste ke """'j 29
30 95076790 2 Nut Ecrou Mutter Dado Tuerca - 30

1.8.7

{M & E T-BAR)

INGERSOLL-RAND




TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHUR EQUIPAGGIAMENTO £QUIPO DE REMOLQVE it Dtaas
REMORQUE DI TRAINO

gAY
43 i

7. 8.8 mactsareec | INGERSOLLRAND




ltem C.P.N. Qty  TRAILER EQUIPMENT  EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE © iad S
REMORQUE Dl TRAINO
31 92102573 1 Y oke Joug Joch Forcella Horqueta 3 31
32 92102565 1 Pin Broche Stfit Perno Grapa 2l s 32
33 92102557 1 Clip Coltier Klemme Fermaglio St 33
34 92104439 1 Turnbuckle Tendeur Spannmutter Tenditore Tensor de tornillo sl IS 34
35 95252599 1 Bolt Boulon Bolzen Bullane Perno e 35
36 95076774 2 Nut Ecrou Mutter Dado Tuerca Yyne 36
37 92092147 1 Rod Tige Stange Asta Varilla e 37
38 92102698 1 Rod R.H Tige droite Stange rechts Asta di destra Varilla M, Der. N ag
39 92102730 1 Rod L.H Tige gauche Stange links Asta di sinistra Varilla M. lzq. :—*-‘%jr‘_“ 39
40 92101450 3 Yoke Joug Joch Foreella Horgueta oy 40
a1 92102565 3 Pin Broche Stsft Perno Clavija 258 s a1
a2 92102557 3 cClip Collier Klemme Fermaglio Grapa b a2
43 95076774 5  Nut Ecrou Mutter Dado Tuerca e 43
44 92102706 1 Compensator Compensateur Kompensator Compensatore Compensador Ay 44
45 92102714 2 Bush Bague Buchse Boccola Bije o 45
46 92102722 1 Lever L evier Hebel Levetta Palanca wily 46
47 95064697 3 Washer Rondelle Dichtungsring Rondella Arandela ‘ﬁ’ a7
43 92102714 1 Bush Bague Buchse Boccola Buje s 48
a9 92022763 2 Nut Ecrou Mutter Dado Tuerca N a9
50 95252524 4 Bolt Bouton Solzen Bulilone Parno _’L“" 50
51 92022763 4 Nut Ecrou Mutter Dado Tuerca i 51
(52 - 58} 92101567 t Hitch Assy Ensemble accrochage 2ughaken Inseime Gancio di Traine  Montaje enganche Alisyes (52-58)
52 92104421 1 Eye/Shaft Osil/arbre Use / Schaft Occhielio/ Albero Ojoleie W agesfiy 52
53 92289180 1 Spring Ressort Feder Molla Resorte U‘_"’"‘ ' B3
54 92289164 1 Body Corps Aufbau Corpo Cuerpo e ' b4
55 92289271 1 Reverse Catch Accrochage arriére Sperr Riegel Arresto invertito Pestillo de reverso e elen 55
56 92325224 1 Shock Absorber Suspension Stofbampfer Ammorizzatore Amortiguador et "_*“_ 56
57 92289214 3 Washer Rondelle Dichtungsring Rondella Arandela } sl 57
58 92299049 1 Nut Ecrou Mutter Dado Tuerca yee 58
59 95466421 4 Bolt Boulon Bolzen Bullone Perna Far 59
60 92022763 4 Nut Ecrou Mutter Dado Tuerca Usae 60
61 92102821 1 Handbrake Frein & main Handbremse Ferno a Mano Freno de mano s 61
62 92102847 1 Bush Bague Buchss Boccola Buje e 62
63 92102839 2 Spacer Entretoise Distanzséck Distanziatore Espaciador el 63
64 95466439 1 balt Boulon Bolzen Bullone Perno Fant 64
65 92022763 1 Nut Ecrou Mutter Dado * Tuerca Pt 65
(66:67) 92173525 2 Wheel + Tyre Assy Ens. roue + preu Réderund Reifenmontage  Complesso Ruota e Rueda + montaje Ay Lol st 166-67)
Preumatico neumatico
66 92441062 1 Whee! Roue R_ad Ruota Rueda U 66
67 92454883 1 Tyre Pr.xeu Riefen Pneumatico Neurnatico bt 87
68 92280940 6 Setscrew Vis - Srellschraube Vite di blocco Tornillo de ajuste B PRI I T 68
69 92311695 6 Nut , Ecrou Mutter Dado Tuerca ' 4 ped
{70.73) 92186030 1 Prop Stand Assy Ensemble béquille Prop. Stand Montage fn;iar:e Garnba di Montaje caballete pedlt ol e puk (70-73)
ostegno

i .8.9 {M & E T-BAR EEC)

INGERSOLL-RAND




Item C.P.N. Qty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPC DE REMOLQUE Al D s
REMORQUE Ol TRAINO
)R 92102573 1 Yoke Joug Joch Forcella Hmgunta R 1
32 92102565 1 Pin Broche Sifir Perno Grapa 37
33 092102557 1 Clin Collier Kiemme Fermaglio ;]3
34 92104439 1 Turnbuck e Tendeur Spannmuttar Tenditore Tansor de tornillo 34
35 95252599 1 Bolt Boulon Balzen Bullone Perno foer 15
36 95076774 2 Nut Ecrou Mutter Dado Tuerca e a6
37 92092147 1 Rod Tige Stange Asta Varilla e 37
38 92102693 1 Rod A H Tige droite Stange rechts Asta i destra Varilla M. Der. ,L-‘I el n
39 92102730 t Rod L.H Tige gauche Stange links Asta di sinistra Varilla M. 1zq. et 19
40 92101450 3 Y oke Joug Joch Forcella Hefqgueta ke a0
41 92102565 3 Pin Broche Steft Perno Clavija sty n
a2 92102557 3 Clip Collier Klemme Fermaglio Grapa 17
43 95076774 5 Nut Ecrou Mutter Dado Tuerca 13
a4 92102706 1 Compensator Compensateur Kompensator Compensatore Compensador et A4
45 92102714 2 Bush Bague Buchse Boccola Bije i a5
46 92102722 1 Lever Levier Hebel Levetts Patanca e a6
47 95064697 3 Washer Rondelle Dichtungsring Rondelia Arandela i a7
48 92102714 ! Bush Bague Buchse Boceols Buje i a8
19 92022763 2 Nut Ecrou Mutter Dado Tuerca Hawer 19
50 95252524 4 Bolt Boulon Bolzen Bullone Parno e 50
51 92022763 4 Nu Ecrou Mutter Dado Tuerca Hone 51
152 - 581 92101567 1 Hitch Assy Ensemble accrochage Zughaken Inseime Gancio di Traino Montaje rnganche Alieae (52.58}
52 92104421 1 Eve / Shaft Oeil/arbre Use / Schaft Occhletlo/ Albero Ojo/eie BN fi 572
53 92289180 1 Spring Ressort Fedet Motla Resorte LAl 53
54 92289164 ! Body Corps Aufbau Corpo Cuerpo b 54
55 92289271 t Reverse Catch Accrochage arriére Sperr Riegel Arresto invertito Pestillo de reverso IS Y s 55
56 92325224 1 Shock Absorber Suspension Stofthampfer Ammorizzatore Amortiguador s taliisg 56
57 92289214 3 Washer Rondelte Dichtungsring Rondella Arandota ol 57
58 92299049 1 Nut Ecrou Mutter Dado Tuerca Lo 58
59 95466421 1 Bolt Boulon Bolzen Bullone Perng g 50
60 92022763 4 Nut Ecrou Mutter Dado Tuerca v 60
61 92102821 1 Handbrake Frein 4 main Handbremse Ferno a Mano Freno de mano el 61
62 92102847 1 Bush Bague Buchse Boceola Buje - 67
63 92102839 2 Spacer Entretoise Distanzsdck Oistanziatore Espaciador el 63
64 95466439 1 holt Boulon Bolzen Bullone Perno e 64
65 92022763 1 Nut Ecrou Mutter Dado Tuerca i 65
(6667) 92173526 2 Wheel + Tyre Assy Ens. roue 4 preu Raderund Reifenmontage  Complesso Ruota e Rueda + montaje AN e e (66-67)
Pneumatico neumatico
66 92441062 1 Wheel Roue Rad Ruots Rueda 66
67 92454883 1 Tyre Preu Riefen Pneumatico Neumatico 587
68 92780940 6 Setscrew Vis Stelfschraube Vite dl blorco Tornillo de ajuste 68
69 92311695 6  Nut Ecrou Mutter Dsdo Tuerca o ol
{70. 73} 92186030 1 Prop Stand Assy Ensemble béquille Prop. Stand Montage ln;ier:e Gamba di Montaje caballate JURUI RN AN {70 77)
Ostegno

«8.10

INGERSOLL-RAND




ftem C.P.N. Qty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Al Dldas
REMORQUE DI TRAINO
70 92040187 1 Prop Stand Béquille Prop. Stand Gamba di sostegno Caballete e Pl 70
ra! 92186055 1 Bracket Support ‘Triager Staffa Soporte 2ass 71
72 92186063 1 Pad Tampon Block Cuscino Cojin N 72
13 92186071 1 "Handle Poignée Griff Maniglia Mango ks 73
74 90103185 2 Setscrew Vis Stellscraube Vite di blocco Tornillo de ajuste NI T 74
75 92083658 1 Clamp Plate Plague de bridage Klemmplatte Piastra di blocco Placa abrasadera HINF R 75
76 92083641 1 Clamp Bride Klammer Reggetta Abrasadera s 76
77 90103185 2 Setscrew Vis Stellschraube Vite di blocco Tornillo de ajuste N R ACIE= T 77
78 92329341 2 Washer Rondelle Dichtungsring Rondelta Arandela HaH 78
79 92304575 2 Nut Ecrou Mutter - Dado Tuerca By 79
INGERSOLLRAND

7. 8 .11 {M & E T-BAR EEC)




item C.P.N. FASTENERS FERMOIRS BEFESTIGUNGEN DISPOSITIVI FIJADORES e
DI CHIUSURA '
A 92280940 Setscrew M16x40 Vis M16 x 40 Gewindestift M16x40 Vite di fermo M16 x 40 Tornillo prisionero M16 x 40 s IM oo e A
B 92311695 Self Locking Nut Rondelle auto-blocante Mutter, selbstsichernd Dado autobloccante Tuerca autotrabadora Ml Gl B B
Cc 90103185 Setscrew M12 x 30 VisM12 x 30 Gewindestift M12x30 Vite di fermo M12 x 30 Tornillo prisionero M12 x 30 LECEOR R 2. NN PRI P C
D 95081808 Lockwasher 3/4 Rondeile de blocage Sicherungsscheibe 3/4 Rondella bloccante 3/4 Arandela de seguridad 3/4 ARt D
E 92271667 Nut 3/4 UNC Ecrou 3/4 UNC Mutter 3/4 UNC Dade 3/4 UNC Tuerca 3/4 Unc UNC 7, il yee E
F 92304443 Screw M12 x 40 Vis M12 x 40 Schraube M12x40 Vite M12 x 40 Tornillo M12 x 40 TN e F
G 92304682 Lockwasher Rondelle de blocage Sicherungsscheibe Rondella bloceonte Arandela de seguridad a5l G
H 95470993 Shoulder Boit 3/8 Boulon d’'épaulement 3, Rundboizen 3/8 Bullane a spalla 3/8 Perno de tope 3/8 /A S H
| 92304674 Lockwasher Rondelle de blocage Sicherungsscheibe Rondella bloccante Arandela de seguridad Ao i< |
J 92273226 Nut 5/16 UNC Ecrou 316 UNC Mutter 5/16 UNC Dado 5/16 UNC Tuerca 5/16 Unc UNC % e J
K 92178896 Setscrew MEB x 30 Vis M6 x 30 Gewindestift M6x 30 Vite di fermo MG x 30 Tornillo prisionero M6 x 30 eI e s K
L 95209367 Lockwasher 1/4 UNC Rondelle de blocage Sicherungsscheibe Rondella bloccante Arandela de seguridad UNC % i i35 L
1/4 UNC 1/4 UNC 1/4 UNC 1/4 Unc
M 092274828 Nut 1/4 UNF Ecrou 1/4 UNF Mutter 1/4 UNF Dado 1/4 UNF Tuerca 1/4 Unt UNF i e M
N 92418771 Self Tap Screw | Vis auto-taraudée Schneidschraube Vite autofilettante Tornitlo autorroscante Lhadd s N
o 92398122 Whizlock Screw M6 x 20 Vis Whizlock M& x 20 Whizlock-Schraube Vite bloccante ‘'whizlock’  Tormillo Whizlock M6 x 20 e MOyt e 0
M6x20 M6 x 20
P 92398106 Whiztite Nut M6 Ecrou Whiztite M6 Whiztite-Mu tter M6 Dado ‘Whiztite’ M6 Tuerca Whiztite M6 M e P
Q 92304344 Setscrew M8 x 20 Vis M8 x 70 Gewindestift M8x20 Vite di fermo M8 x 20 Tornillo prisionero M8 x 20 e AM e e s a
R 95775037 Shoulder Bolt Boulon d’épaulement Rundbolzen Bullone a spaila Perno de tope S R
S 95064655 Washer 1/4 UNC Rondelle 1/4 UNC Beilegscheibe 1/4 UNC Rondella 1/4 UNC Arandela 1/4 Unc UNC Y 50 g
T 95076733 Nut 10 UNC Ecrou 10 UNC Mutter 10 UNC Dado 10 UNC Tuerca 10 Unc UNC v+ Jypns T
v 92184811 Whizlock Screw M6 x 12 Vis Whizlock MEB x 12 Whizlock-Schraube M6x12  Vite bloccante  whizlock® Tornillo Whizlock M6 x 12 VoMY e A e v
- M6 x 12 Arandela 3/8 Unf
w 95069597 Washer 3/8 UNF Rondelle 38 UNF Beilegscheibe 3/8 UNF Rondella 3/8 UNF Tuerca 3/8 Unf UNF 7 80 W
X 92271576 Nut 3/8 UNF Ecrou 38 UNF Mutter 3/8 UNF Dado 3/8 UNF Arandela de resorte 3/8 UNF % Uyr X
Y 95081857 Spring Washer 3/8 Rondelte élastique 3/B Federscheibe 3/8 Rondella elastica 3/8 Tornillo T gl il Y
Z 95104683 Screw Vis Schraube Vite Tornillo prisionero NS Py Z
AR 92280981 Setscrew M10 x 30 Vis M10 x 30 Gewindestift M10x30 Vite di fermo M10 x 30 M10x 30 oot M el e AA
AB 92304518 Nut M8 Ecrou M8 Mutter M8 Dado M8 Tuerca M8 AM iy AB
AC 92488733 Bolt M8 x 70 Boulon M8 x 70 Schraube M8x70 Bullone Mg x 70 Perno M8 x 70 Ve AM i AC
AD 92142926 Bolt M8 x 75 Boulon M8 x 75 Schraube M8x75 Bulione M8 x 75 Perno M8 x 75 Ve X AM b AD
AE 92473586 Whizlock Screw M10x25 Vis Whizlock M10 x 25 Whizlock-Schraube Vite bloccante *whizlock’  TornilloWhizlock M10x25 Yo x v Mool AE
M10x25 M10 x 25

AF 92473594 Whiztite Nut M10 Ecrou Whiztite M10 Whiztite-Mutter M10 Dado ‘Whiztite’ M10 Tuerca Whiztite M10 VM des AF
AG 92304323 Serscrew M10 x 20 Vis M10 x 20 Gewindestift M10x20 Vite di fermo M10 x 20 Tornillo prisionero M10 x 20 M e AG
AH 92304526 Nut M10 Ecrou M10 Mutter M10 Dado M10 Tuerca M10 VoMU s AH

INGERSOLL-RAND
; 9.0




Item C.P.N. FASTENERS FERMOIRS BEFESTIGUNGEN DISPOSITIVI FIJADORES C.J..-
DI CHIUSURA
Al 92329283 Washer M10 Rondelle M10 Beilegscheibe M10 Rondella M10 Arandela M10 Ve ML Al
Al 92472638 Whizlock Screw M10x20  Vis Whizlock M10 x 20 Whizlock -Schraube Vite vloccante ‘whizlock’ Tormnillo Whizlock M10x 20 S MOdy s e e AJ
M10x20 M10x 20
AK 92329309 Setscrew M10 x 35 Vis M10 x 35 Gewindestift M10x35 Vite di fermo M10 x 35 Tornitlg prisioniero M10 x 35 Yo x - M_J_.L-;:;J Ao AK
AL 92304567 Self Locking Nut M10 Rondelle auto-blocante M10 Mutter, selbstsichernd Dado autobloccante MI10O Tuerca autotrabadora M10 VM S e Al
M10
AM 92329341 Washer Rondelle Beilegscheibe Rondetla Arandela s AM
AN 92087758 tock nut M12 Ecrou de blocage M12 Gegenmutter M12 Contiodado M12 Tuerca de seguridad M12 VYM LE s AN
AD 92304575 Self Locking Nut M12 Ecrou d'auto-blocage M12  Mutter, selbstsichernd Dado autobloccante M12 Tuerca autotrabadora M12 MI1Z Ll isla s AQ
M12
AP 35294339 Spring Washer Rondelle élastique Federscheibhe Rondella elastica Arandela de resorte sk 55 AP
AQ 95325239 Setscrew 3/8 UNC Vis 3/8 UNC Gewindestift 3/8 UNC Vite di fermo 3/8 UNC Tornillo prisionero 3/8 Unc UNG 7a ke -——7‘~ s AQ
AR 92271550 Nut 3/8 UNC Ecrou 3/8 UNC Mutter 3/8 UNC Dado 3/8 UNC “uerca 3/8 Unc UNC ¥a dlaemr AR
AS 35292283 ‘Washer Rondelle Beilegscheibe Rondella Arandela sl AS
AT 92308627 Whizlock Screw M12x30  Vis Whizlock M12 x 30 Whizlock-Schraube Vite bloceante ‘whiziock”  Tornillo Whizlock M12x30 TATMI e e e AT
M12x30 M12 x 30 '
AU 92398643 Whiztite Nut M12 Ecrou Whiztite M12 Whiztite-Mutter M12 Dado bloccante ‘whiztite'  Tuerca Whiztite M12 VIMo Ay fs AU
M12
AV 92304625 Washer M12 Rondelle M12 Beitegscheibe M 12 Rondella M12 Arandela M1{2 VTM L AV
AW 92304401 Setscrew M10 x 25 Vis M10 x 25 Gewindestift M10x25 Vite di fermo M10 x 25 Tornillo prisioneroM10 x 25 Yor e Mot s b AW
AX 92398130 Whizlock Screw MBx20 Vis Whizlock M8 x 20 Whizlock-Schraube Vite bloccante ‘whizlock”  Tornillo Whizlock MB x 20 T AM iy Ll A AX
MBx20 M8 x 20
AY 92398114 Nut M8 Ecrou M8 Mutter M8 Oado M8 , Tuerca M8 AML s AY
AZ 92304435 Setscrew M12 x 25 VisM12 x 25 Gewindestitt M12x25 Vite di fermo M12 x 25 Tornillo prisionero M12 x 25 YoxvtMi o5 L AZ
BA 92280973 Setscrew M12 x 35 Vis M12 x 35 Gewindestift M12x35 Vite di fermo M12 x 35 Tornilio prisionero M12 x 35 ro s VTM LUt e BA
BB 92131135 Rivet 5/32 DIA Rivet 5/32 DA Niet 5/32 Durchm. Rivetto 5/32 di diametro Remache 5/32 Dia. oy Yer bt g olaes BB
BC 92304658 Lockwasher M6 Rondelle de blocage M6 Sicherungsscheibe MG Rondella bloccante M6 Arandela de sequridad M6 M Lii sl BC
BD 92304500 Nut Mo Ecrou M8 Mutter M6 Dade M6 Tuerca M6 M BD
BE 92368687 Taptite Screw M6 x 12 Vis Taptite M6 x 12 Taptite-Schravbe M6x12 Vite di blocco a colpi Tornitlo Taptite M6 x 12 VY AM Ll e BE
ME x 12
BF 92304591 Washer M6 Rondeile M6 Beilegscheibe M6 Rondelta M6 Arandela M6 ML BF
BG 92329119 Nut Thin Ecrou fin Mutter, dinn Dado sottile Tuerca fina Db, ear B8G
BH 92304666 Lockwasher M8 Randelle de blocage M8 Sicherungsscheibe M8 Rondella bloccante M8 Arandela de seguridad M8 AM LS BH
BI 92304609 Washer M8 Rondelle M8 Beilegscheibe M8 Rondella M3 Arandela M8 AM sl BI
BJ 90141078 Setscrew M8 x 25 Vis M8 x 25 Gewindestift MBx25 Vite di fermo M8 x 25 Tornillo prisionero M8 x 25 Yo s AM Lol BJ
BK 92341973 Setscrew MG x 26 Vis MB x 25 Gewindestift M6x25 Vite di fermo MG x 25 Tornillo prisionero M6 x 26 Yo r IM Lt e BK
BL 36317114 Washer Rondelle Beilgscheibe Rondella Arandela 1M a5k BL
8M 92368075 Rivet 1/8 x 3/8 Rivet 1/8 x 3/8 Niet 1/8 x 3/8 Rivetto 1/8 x 3/8 Remache 1/8 x 3/8 N /- BM
INGERSOLLRAND

1.9.1




Itam C.P.N. FASTENERS FERMOIRS BEFESTIGUNGEN DISPOSITIVI FIJADORES Cate
DI CHIUSURA :

BN 92271915 Rivet 3/16 x 1/2 Rivet 3/16 x 1/2 Niet 3/16 x 1/2 Rivetto 3/16 x 1/2 Remache 3/16 x 1/2 PAN AR S P BN
BO 92359751 Setscrew M8 x 12 Vis M8 x 12 Gewindestift M8x12 Vite di fermo M8 x 12 TornilioprisioneroM8 x 12 Ve AM e sl e BO
BP 95252524 Bolt 1/2 x 1 1/2 UNF Boulon 1/2 x 1-1/2 UNF Schraube 1/2 x 1-1/2 UNF  Bultone 1/2 x 1.1/2 UNF  Perno 1/2 x 1-1/2 Unf UNF Y v e o BP
BO 92022762 Self Locking Nut Ecrou auto-blocant Mutter, selbstsichernd Dado autobloccante Tuerca autotrabadora UNF /v aat iz, Cpo BQ

1/2 UNF 1/2 UNF 1/2 UNF 1/2 UNF 1/2 Unf
BR 92055383 Bolt 1/2 x 4 3/4 UNF Boulon 1/2 x 4-3/4 LNF Schraube 1/2 x 4-3/4 UNF  Bullone 1/2 x 3/4 UNF Perno 1/2 x 4-3/4 Unf £ Y F BR
BS 20103839 Nut M16 Ecrou M16 Mutter M16 Dado M16 Tuerca M16 ViM s BS
BT 92304336 Setscrew MB x 16 Vis M8 x 16 Gewindestift MBx16 Vite di fermo M8 x 16 Tornilto prisionero M8 x 16 Ve AM e sy BT
BU 92367663 Setscrew M16 x 35 Vis M16 x 36 Gewindestift M16x35 Vite di fermo M16 x 35 Tornillo prisioneroM16 x 35 Yor iMoo oon e BU
BV 92359371 Lockwasher M16 Rondelle de blocage M16 Sicherungsscheibe M17 Rondela hloccante M16  Arandela de sequridad M16 ML S By
BW 92304351 Setscrew M8 x 30 Vis M8 x 30 Gewindestift M8x30 Vite di fermo M8 x 30 Tornillo prisionero M8 x 30 TeaAM e ot s BW
BX 95753588 Setscrew NotD Vis de blocage No10 Gewindestift Nr. 10 Vite di termo No. 10 Tornillo prisionero No. 10 Yook e ol b s BX
BY 92472679 Setscrew M5 x 12mm Vis Gewindestift Vite Tornillo prisionero M5 x 12 ke S e BY
BZ 92304492 Nut M5 Ecrou M5 Mutter M5 Dado M5 Tuerca MS e s BZ
CA 92304641 Lockwasher M5 Rondetle-frein M5 Sicherungsscheibe M5 Rondella bloccant M5 Arandela de seguridad M5 SR ENT CA
CB 35321595 Capscrew Vis d'assemblage Kopfschraube Tappo a vite Tarnillo de cabeza o ke s c8
cc 95200267 Setscrew Vis Gewindestufi Vite di fermo Tarnillo prisionero LN PRLIC I ce
CE 92368695 Taptite Screw M8 x 12 Vis ‘Taptite' MB x12 Taptite Schraube M8 x 12 Vite mordente M8x12 Tornillo Taptite MB x 12 VO A R L e CE
CG 92329223 Washer Rondelle Beilegscheibe Raondella Arandela Sl cG
CH 35288422 Bolt Boulon Schraube Bullone Perno ke s CH
Cl 92304450 Setscrew M12 x 50 Vis de blncage M12 x 50 Gewindestift M12 x 50 Vite di fermo M12x50 Tornillo prisioneroM12 x 50 LRI ANV S Cl
CJ 92075340 Locknut M12 Contre-écrou M12 Gegenmutter M12 Controdado M12 Tuerca de seguridad M12 LR ST R CJ
CK 92472638 Whizlock Screw Vis "Whizlock’ Whizlock Schraube Vite bloccante Tornillo Whizlock M10x 20 LENCI R C P CK

M10x 20 M10 x 20 M10 x 20 ‘whizlock” M10x20 )
C™ 35317148 Socket Head Vis & téte creuse Innensechskant- Vite a esagono Prisionero de cabeza hueca SRR WLEN S (o]

Screw M6 x 60 M6 x 60 schraube M6 x 60 incassato M6x60 M6 x 6O '
CN 35317106 Setscrew M6 x 12 Vis de blocage Gewindestift M5 x 12 Vite di fermo M6x12 Tornillo prisionero M6 x 12 L S VU SO CN

MG x 12

co 35285584 Capscrew M12 x 25 Vis d'assemblage Kopfschraube Tappo a vite M12x25 Tornillo de cabeza AT IR B PR S co
. M12 x 25 M12 x 25 M12 x 25
cp 92329325 t Washer M12 Rondelle-frein M12 Beilegscheibe M12 Rondella bloccante M12  Arandela de seguridad M12 T e cp
ca 92081470 Setscrew M16 x 30 Vis M16 x 30 Festellschraube M16 x 30 Vite de fermo M16 x 30 Tornillo ajuste M16 x 30 thdfeiatlen  coO
CR 92394733 Nut Grip Ecrou Mutter Oliva Oliva qoh ._J,LJL-.—J CH
cs 30346662 Washer Rondelle . Dichtungsring Rondella Arandela FVH Cs
cu 92040450 Capscrew M12 x 45 Vis M12 x 45 Kopfscraube M12 x 45 Vite mordente M12 x 45 Tornillo cabeza M12 x 45 B CU
cv 092329325 Washer M12 Rondelle M12 Dichtungsring M12 Rondella M12 Arandela M12 sl cv
cv 92341981 Washer Rondelle Dichtungsring Rondella Arandela dyow CV
cW. 92030452, Nut Ecrou Mutter Oliva Oliva Jyow CW
cX 92304450 Setscrew M12X50 Vis M12X50 Gewindestuft M12X50 Vite di fermo M12X50 Tornillo prisionero 12X50 o 'Y a el s CX

{.9.2

INGERSOLL-RAND




USE ONLY GENUINE INGERSOLL-RAND SPARE PARTS

N'UTHLISER QUE LES VERITABLES PIECES DETACHEES INGERSOLL-RAND
NUR ORIGINAL INGERSOLL-RAND ERSATZTEILE VERWENDEN

USARE SOLO RICAMBI GENUINI INGERSOLL-RAND

USE SOLAMENTE REPUESTOS GENUINOS INGERSOLL-RAND
LoVl 1) - J g il i) pad Jaih putsrcal



1tem

C.P.N.

Qty

RECOMMENDED SPARE
PARTS AND MAINTEN-
ANCE/SERVICE KITS

PIECES DE RECHANGE
RECOMMANDEES ET
KITS D'ENTRETIEN

EMPFOHLENE ERSATZ-

TEILE WARTUNGS- UND

INSPEKTIONS SATZE

SERIE DE RICAMBI
CONSIGLIATI KIT
DE SERVIZIO

REPUESTOS RECOMEN-
DADOS Y KITS DE
MANTENIMIENTO

b o st AN plad
Dlgat Guliey
. Rk jitmal)

[=2 30 | I "N O N R

N BN =

[+<3

10
n

13
14

92057082

92117431
92118678

35292366
92650472

92649823
92117431
92118678
35292366
35326461
92106063

02650480
92650472

92076173
92120013
92077601
92395268
92086156
92480177

92549377

35583210
35322379
35355106

92095363
35317197

92549211

—— = A RS e

[N I

. e

Filter Service Kit

Element Air
Element Oil

Element Fuel
Basic Spares Set

Gasket Set
Element Air
Element Ol
Element Fuel
Belt Blower
Belt Alternator

Intermediate Spares Set

Basic Spares Set

" Relay

Filler Cap

Element Separator
Gauge Pressure
Switch Temp
Switch Gil Pressure

Silencer/QOrifice B/D Valve

Valve Two Way

Valve Blowdown
Regulator Pressure

Gauge Oil Level
Diaphragm
Silencer/Orifice Regulator

Troussed 'entretien du
filtre

Cartouche filtrante d’ai

Cartouche filtrante d’huile

Cariouche filtrante de
combustible )
Jeu de rchange de base

Jeu de joints
Cartouche filtrante d’air
Cartouche filtrante d’huile

Cartouche filtrante ducomb,

Courraie ventilatewr
Courroie alternateur

Jeu de pieces detachees
intermediaire
Jeu de rechange de base

Relais

Bouchon de remplissage

Elément séparateur

Jauge e pression

Contact de temp

Caontact de pression
d'huile

Orifice d’ ajusternent
B/D Voies

Soupape a deux voies

Soupape de restriction

Régulateur de pression

Jauge de niveau d’huile

Diaphragme

Oritice d'ajustemant
Regulator

Reparaturpackung, filter

Einsatz, Luft
Einsatz, Ol

Einsatz, Kraftstoff
Ersatzteile-Grundpackung

Flachdichtungssatz
Einsatz, Luft
Einsatz, Ol
Einsatz, Kraftstoff
Lifterriemen
Riemen Alternator

‘

Zwischensatz Ersatzteile
Erastzieile-Grundpackung

Relais
Einfullverschiul
Einsatz, Abscheider
Manometer
Temperaturschalter
Oldruchschalier

AblaBoffnungsmantage
8/D Ventil
Zweiwegeventi!
Aushlaseventil
Druckregler
Olstandmesser
Membran
Ablaotfnungs montage
Regler

Conedo i manutenzione
per filiro

Elemento aria compressa

Elemento olio

Elemento, carhurante

Complesso di pezzi di
ricambio base
Insieme di guarnizioni
Elemento, aria compressa
Elemento, oiio
Elementa, carburanie
Cinghia per ventola
Cinghia per alternatore

Ricambi intermedi

Insieme pezzi di ricambiio
di base

Relé

Tappo per serbatoio

Elemento separatore

Indicatore, pressione

Interuttore, temperalura

Intenuttore, presstone
dell"oho

Accessorio per Oritizio
B/D Valvola

Valola biditezicnale

Valvola di scarico

Regolatore, pressione

Indicatom e, livello dell’oho

Membrana

Accessorio per Oritizio
Regolatore

Juego de servicio de filtro

Elemerto e filtro del aire

Elemento de filtio del aceite

Elermenio de filtro de
combustible

Juego de repuestos basicos

Jueso de juntas

Elemento de filtro det aire
Elemento de filtro del aceite
Elemento del {iltro de combustible

Correa del soplador
Correa del alternador

Juego intermedio de repuestos
Juego de repuestos basicos

Rela
Roca de llenado
Elemento separador
Indicador de presion
interruptor de temperatura
interruptor de presion de
aceite .
Montaje Qriticio
8/0 Valvula
Vaivula de dos pasos
Valvula de descarga
Reguiador de preston
Indicador de nivel de aceite
Diaphragm
Montaje Oriticio
Regulador

ot ) e ke
Pt
ot Las
o as

3940 as

bl ch’r-‘b

e LA sad

el e i
o —

S I

e S e
P L
e e

[ U S )

<

Gpalline

AN -

O P W -

~N®D U EWwN -

@«

«10.0

INGERSOLLRAND




Ttem CPN, Qty RECOMMENDED SPARE PIECES DE RECHANGE EMPFOHLENE ERSATZ- SERIE DE RICAMBI REPUESTOS RECOMEN- b ot Juadt chj
PARTS AND MAINTEN- RECOMMANDEES ET TEILE WARTUNGS- UND CONSIGLIATI KIT DADOS Y KITS DE MITE Sy
ANCE/SERVICE KITS KITS D'ENTRETIEN INSPEKTIONS SATZE DE SERWVIZIO MANTENIMIENTO Al ) & st
- 92650498 - Major Spares Set Jeu de pieces detachees Haupt-Ersatzieilsatz Ricambi principali Juego principal de = AN alei i -
majeur repuestios
1 92650480 1 Intermediate Spares Set Jue de rechange Ersatzteilepackung mittel Insieme pezzi di ricambio  Juego intermedio de Bt LA :]su ~ille 1
intermédiaire intermedio repuestos
2 35272483 3 Mount Monture Trager Supporto Soporte b 2
3 92058320 1 Circuit Board Panneau du circuit Leiterplatte Piastra circuitable Tablero de circuitos HRVREN 3
4 92098300 1 Muftler Silencieux Schalldampfer Silenziatore Silenciador Zrpeall I8 4
5 92064120 t Tailpipe Tuyau d’échappement Auspuffrohr Tubo di scarico Tuho de aspiracion NS S P 5
arriére
6 92071299 1 Air Cylinder Cylindre 2 air Drucklufizylinder Cilindro aria compressa Cilindro aire comprimido chya Syl 6
7 92079573 1 Air Cylinder Cylindre 3 air Druckluftzylinder Cilindro aria compressa Cilindro aire comprimido loa lylat 7
8 92078054 1 Valve Safety Soupape de sécurité Sicherheitsventil Valvola, sicurezza Vilvula de seguridad Sl P 8
9 92294461 3 Valve Hand Soupape manuelle Handventil Valvola, azionamento a Valvula manual slaalt &y 9
mano
10 92306901 1 Hourmeter Computeur horaire Betriebsstundenzahler Contaore Contador horario FPATRELNY 10
1 92111228 1 Valve Service Soupape d'entretien Versorgungsventil Manutenzione valvola Valvula de servicio laall Las 1"
12 92086719 1 Switch Starter Contract de démarrage Anlalischalter Interruttore davvismento  Interruptor de puesia en marcha ozt ey plzie 12
13 92075530 1 Key Clevette Schliissel Chiave Ltave C\:-i- 13
14 92101054 1 Valve Check Vérificateur soupape ‘Riickschlagventil Verifica valvole Valvula de verificacion i g ik plasr 14
15 356318161 1 Spring M.P.V. Ressort de soupape de Feder, M.D. V. Molla MP. V. Resorte de valvula de MPVY. a4l 15
pression minimum minima presion
16 92169630 1 Balljoint Joint a bille Kugelgelenk Giunto sferico Junta estérica Ly S oy 16
17 35318708 1 Element Thermostat Thermaostat Termostato Elemente Sy 17
18 35288448 1 Ball Bille Kugel Sfera Bola i 18
19 35289040 1 Spring Ressort Feder MollaM.P.V. Resorte .A:L' 19
20 35314939 1 Restriction Indicator Indicateur de restriction Drosselungsanzeiger Indicatore di restiizione indicador de restriccion .A:,i'-!lv—‘-} 20
21 35300615 1 Restriction I ndicator Indicateur de restriction Drosselungsanzeiger Indicatore di restrizione Indicador de restriccion Al Al 21

7.10.1

INGERSOLL-RAND




ltem

C.P.N. Qty RECOMMENDED SPARE PIECES DE RECHANGE EMPFOHLENE ERSATZ- SERIE DE RICAMBI REPUESTOS RECOMEN- b o LA plad
PARTS AND MAINTEN- RECOMMANDEES ET TEILE WARTUNGS- UND CONSIGLIATI KIT DADOS Y KITS DE igal M2y
ANCE/SERVICE KITS KITS D'ENTRETIEN INSPEKTIONS SATZE DE SERVIZIO MANTENIMIENTO REVRT LY WY
- 92549823 1 Gasket Set Jeu de joints Flachdichtungssatz Insieme di-guarnizioni Juego de juntas L -
1 35293760 1 Gasket Exhaust Joint d'echappement Flachdichtung, Auspuff Guarnizione, scarico Junta del escape saladh i 1
2 35579598 i Gasket Joint Flachdichtung Guarnizione Junta HP. 2
3 35279942 1 ‘0'—Ring Joint torique 0-Ring Anello di tenuta ad '0Q’ Junia torica L0 SN PP 3
4 35204628 1 Gasket Min Pressure Joint de soupape de .Flachdichtung, Guarnizione, valvola di Junta de valvula de i sl ot ]
Valve pression minimum Minderdruckventil pressione minima minima presion his
5 35278589 4 ‘0'—Ring Joint torique 0—Ring Anello di tenuta ad ‘O’ Junta torica 0" Gl 5
6 35589589 1 Gasket—Unloader Valve Joint-Soupape de Flachdichtung Guarnizione — Valvola di  Junta— Valvula de descarga 't‘,m ploe Ll 6
déchargement Entlastungsventil scarico
7 35588318 1 Gasket—Unloader Valve Joint-Soupape de Flachdichtung, Guarnizione — Valvola i Junta—Valvulade descarga oAl plans it 7
déchargement Entlastungsventil searico
8 35584242 1 Gasket—Bypass Valve Joint-Soupape de Flachdichtung, Guarnizione — Valvola di Junta — Valvula de bt plens _ i 8
B dégagement Bypass-Ventil by-pass derivacion
9 35288414 1 Gasket--Valve Cover Joint-Chapeau de soupape  Flachdichtung Guarnizione — Copertura Junta — Cubierta de valvula plaall sliae L L2 <0
Ventildeckel valvola
10 95086559 2 ‘Q'—Ring Joint torique O—Ring Anello di tenuta ad "0’ Junta térica 0" G dil 10
1 35279959 3 '0'—Ring Joint torigue O—Ring Anello di tenuta ad 'Q’ Junta torica "0 G 1
12 235849058 1 Gasket—Bearing Housing  Joint-Boitier de roulement  Flachdichtung Guarnizione — alloggio Junta — Envoltura de PN PRI 12
Lagergehiuse cuscinetto cojinete
13 95368032 2 ‘0'—Ring Joint torique 0-Ring Anello di tenuta ad 'O’ Junta térica TON G dals- 13
14 35849066 1 Gasket—Gear Cose Joint-Carter des Flachdichtung Guarnizione — scatola Junta — Caja de cambios e Alile L 14
engrenages Getriebegehause ingranaggi Sello
15 95358024 1 ‘0'—Ring Joint torigue 0-Ring Anello di tenuta ad ‘0" Junta — Envoltura de 0o > ials 15
16 35588300 1 Gasket—Piston Housing Joint-Boitier des pistons Flachdichtung Guarnizione — alloggic piston S 16
17 92793661 1 Seal Joint D;ﬁﬁ:ﬁﬁg‘mha”se Te?,'ﬂ‘t‘;"e Junta torica M il 17
18 - 92290162 t Seal Joint Dichtung Tenuta Junta torica e e 18
19 92095413 2 Seal Joint Dichtung Tenuta Junta torica el i dil 19
20 92095421 2 Sesl Joint Dichtung Tenuta Junta torica ! wle e 20
21 92095454 2 Seal Joint Dichtung Tenuta Junta torica ol e Tl 21
22 92095462 2 Seal Joint Dichtung Tenuta Junta torica W s il 22
23 92338946 1 Seal Joint Dichtung Tenuta Junta torica W e il 23
24 92114537 1 Gasket Joint Dichtung Guarnizione Juntas W el 24
25 92078088 1 Gasket Joint Dichtung Guarnizione Juntas ) e 25
26 92083427 1 Seal Joint Dichtung Tenuta Junta torica [ = il 26
27 92651157 1 Gasket Joint Dichtung Guarnizione Juntas - “als 27

f.10.2

INGERSOLLRAND




	

